“ Kipp &
LZD Zonen SERVICE MANUAL

/\ Wik 1V

-

=

_—

s




BREWER MKIV
SPECTROPHOTOMETER

SERVICE MANUAL
MM-BA-C230/B REV A, Oct. 29, 2007

Kipp & Zonen B.V.
Delftechpark 36 2628 XH Delft
P.O. Box 507 2600 AM Delft
The Netherlands

Phone +31-(0)15-2755226
Fax +31-(0)15-2620351
Email: info.holland@kippzonen.com
Web site: www.kippzonen.com







REVISION HISTORY

REV DESCRIPTION

DCN #

DATE

APPD

- Initial Release

891

99-12-8







!g‘ Kipp &
D Zonen TABLE OF CONTENTS

TABLE OF CONTENTS

PREFAGCE ...ttt e e ettt e e e ettt e e e eate e e e e eteeee e e seeee e e ssaeeeaastaeeesantaeeeeaseeeeantaeeeearanaeeans 3
1 PURPOSE AND APPLICATION ...ttt ettt ettt e et e e sttt e e e st eee e sbaeeeesnnneeaeann 3
2  EQUIPMENT REQUIRED........ccuttiiiiiiiit sttt e ettt e st e e e et e e s e steeaesensaeaesennteaesensreeeeenees 3
3  MAJOR EQUIPMENT FAILURES ...ttt e e e et e e et e e e e 3
3.1 "No Operation" - No Power INdiCation ............coouiiiiiiiii e 3

3.2 Trouble Shooting Sequence for "No Operation" Condition .............ooocoiiiiiiiiiiiiee e, 3

4 OPERATING TEST FAILURES ...ttt e ettt e e st e e e sntee e e e snreeeeeanes 3
4.1 Mercury Lamp CirCUIL.......ooo ittt e st e e e e nbe e e e e e e e e ennees 3

4.2 Trouble shooting a Mercury Lamp Test Failure ... 3

4.3 Standard Lamp CirCUIL .........cccuuuiiiiiii e e e e et e e e e e e e eaare e e e e e e e eaaes 3

4.4 Standard Lamp FailUre..........ocuuiiiiiiiie ettt e e e e e e e e e e e s e nnran e e aaeaanes 3

4.5 Trouble-shooting Standard Lamp Test Failure ... 3

4.6 Light Detection System Failure ...........c..oooiiiiiiiii e 3

4.7 Trouble-shooting the Light Detection System ...........cooiciiiiiiiiii e 3

4.8 Stepping MOTOr CONIOL .. ....coiiiiiiieee e e e e e e e e e e e e e s e e a e e e e e e e sessnraneeaaeeannes 3

4.9 Photon Counter CirCUIIY ........eeiiiiiii ettt e e et e e e e e e enes 3
4.10 High Speed AmpP BOArd......... .ot e e e e e e e e e e e 3
g I B = 1 (=0 0= =Y PRSP 3
o =10 ] o T=T =Y (0Tt 4T 1L o] PP 3
413 High VOIAGE CrCUILS....cei ittt e et e e e e e e enes 3
g s O o Yo QA 1 =1 g o - OSSR 3
g T N I o] o1V (Y SRR 3
4.16 Breather DesicCant Cartridge .........ccoociiiiiiiii et e e e a e e e 3
4.17 Humidity Sensor (OptioNal) .........cooiiiiiiiii e 3
Filter Wheel #3 (FW#3) - Order Selection ASSEmMDIY .........ccooiiiiiiiiiii e 3

5 TEST RESULTS OUT OF SPECIFICATION ......ciiiiiiiiii ettt e 3
6  OPTICS CARE AND CLEANING.......ooiiiiiiiiie e ccitee ettt e tee e e st te e e s ente e e s enbe e e e esnreeeeennnes 3
B.1 OPUCS CAr® ...ttt e e e e e et e e e e e e e et b e e e e e e e e e aeabaraeeee e s nrareees 3

6.2 OPLCS ClEANING .....eeeiiieei ittt e e e e e e e e e e e et eeeeee e s e s abareeeaaeeeesaantssaeeaaessnnsnreees 3

7 AZIMUTH TRACKER ... ..ottt ettt et e e e e ettt e e et e e e s e st e e e e esteeeeansaeaeeansaeaeeannsenannees 3
7.1 Brewer POWer ProbIemsS. ... 3

7.2 Bewer Communications Problems ...........ocuuiiiiiiiiiiiie e s 3

7.3 Tracker EIeCtrical ProbIEMS .......oooo oottt eeee e e e e e e 3
4R B RS 7= T o o) o 1= o =S PEE 3

7.3.2 NO Tracker OPeration. ...........ccooiiiiiiiiiiiie e e e et e e e e e 3

7.4 Tracker Mechanical ProblemsS..........ooueiiiiiii e 3

8 MAIN ELECTRONICS FIRMWARE / CONFIGURATION LOADING PROCEDURES.................... 3
8.1 Installation of BrewCmd SOftWare ..........cooiiiiiiiiiie et e 3

8.2 Restore Back 10 COSMAC MOE.........coiiiuiiiiiiiiiiie ettt e e e e e e e e eneeas 3

8.3 New Configuration UpIOad ............cooiiiiiiiiii e 3

8.4 Uploading new Firmware and configuration files ..., 3

8.5 Main Board flat cable CONNECLONS ..........coccuiiiiiiiiie e 3

LS I N Y N N I SRS PP 3

MKIV SERVICE MANUAL 1



PN Kipp &
&Zonen

2 MKIV SERVICE MANUAL



PN Kipp &
&Zonen

PREFACE

=Y

This document has been developed to aid an operator when a Brewer Spectrophotometer stops
operating or when initial operating characteristics have changed since leaving KIPP & ZONEN B.V..
It has been developed from the experience of KIPP & ZONEN and present users of the Brewer. The
most likely electronic failures and ones which can be repaired in the field have been documented.

PURPOSE AND APPLICATION

The purpose of this manual is to help the operator diagnose problems with a Brewer
Spectrophotometer to an assembly level. Component level diagnostics will not be covered since the
replacement of many components may require instrument realignment or re-calibration.
Potentiometers should not be adjusted nor set screws removed without completely defining the
problem area. If the information in this document is not sufficient, it is recommended that the user
contact KIPP & ZONEN before dismantling of any assemblies beyond what is called for in this
manual.

In several cases the operator will be asked to replace components that are not included in spares
kits. In these cases please contact KIPP & ZONEN for information on obtaining the component.

EQUIPMENT REQUIRED
1) Volt-Ohmmeter, capable of measuring from 1 mV to 2000 volts DC.
2). A clip on or in-line current meter.

3). In place of the above items, a digital Volt-Ohmmeter, such as the one contained in the KIPP &
ZONEN UV Stability Kit is adequate except for Voltage readings of greater than 1000V.

4) An oscilloscope may be useful (1 millivolt; 20 megahertz bandwidth).
5) An external UVB lamp may be useful when the internal quartz-halogen lamp appears at fault.

6) If the control computer is suspect, a second computer with Brewer software loaded may be
needed.

7) A terminal communications program such as Telix, Procomm, Xtalk or Windows HyperTerminal.

MKIV SERVICE MANUAL 3



PN Kipp &
&Zonen

4 MKIV SERVICE MANUAL



lg‘ Kipp &
D Zonen 3 MAJOR EQUIPMENT FAILURES

3

3.1

MAJOR EQUIPMENT FAILURES

A major equipment failure is defined as a condition where there is no communication between the
Brewer Spectrophotometer (Brewer) and the external control computer (PC). Symptoms are that no
commands go to the Brewer, and no information is received by the PC. This is a "no operation"
condition.

"NO OPERATION" - NO POWER INDICATION

1. Reset the Brewer

If any problem is fixed at any point in this trouble shooting procedure attempt to launch the Brewer
Software.

When the Brewer Software is launched the Brewer should send the following message to the PC:

BREVER OZONE SPECTROPHOTOVETER
#nnnnn

AES SCI - TEC

CANADA

VERSI ON 1 Jan 01, 1998

If this message is received then communications has been established between the Brewer and the
control computer.

If the instrument does not reset (as seen by motors initializing), the problem is probably in the
Brewer, but may also be in the communications cable, the PC or the software.

A fresh set of software can be loaded onto the Computer from the original discs to eliminate it as a
potential problem. Ensure that the Brewer configuration files are preserved as they contain
important operating information such as the COM: port number. Check the configuration files to
ensure that none of the files have been corrupted.

2. Check Power

If the GREEN LED on the Brewer is illuminated, then there is power to the instrument, and the Main
Power Supply is producing 5V. If the LED is not illuminated, then the AC power source should be
checked at the AC outlet and the end to end continuity of the Power Cable tested. The AC power
should then be connected directly to the Brewer, bypassing the Tracker.

If there is still a no-power indication, then the Brewer top cover should be removed and the MAIN
power supply checked to see if it feels warmer than ambient.

3. Check Power Switch and Fuses

If the cover is not warm, then perhaps the Power Switch is defective, or a fuse requires
replacement. With power disconnected, use an Ohmmeter to confirm that the Switch is functional,
and check the two fuses next to the power supply cover as indicated in the photograph. If a fuse
needs changing, ensure that AC power is disconnected, and replace the fuse with the appropriate
spare.

To check the fuse inside the power supply, disconnect AC power from the Brewer, remove the Main
Power Supply cover (four 6-32 screws) and measure or visually inspect the fuse and replace it if
necessary. When re-installing the cover, ensure that the Power Supply connectors remain
connected.

MKIV SERVICE MANUAL 5



PN Kipp &
&Zonen

If the power supply appears to be normal, then the LED may be defective, or there may be a faulty
connection.

L
L3
1 8
L3
L]
o
1
B

TR

®|'a‘“1

4. Measure Voltages
The main power supply voltages can be checked at the test points on J23 of the Main Electronics
board. (Refer to the chart for correct voltages).

Connector J23 Monitor Pin Pin Pin Pin Pin Pin Pin Pin Pin Pin
points 1 2 3 4 5 6 7 8 9 10

5v 5v -5v 12v 12v | -12v | 24v | 2.5v | 4.5v | Gnd

3.2 TROUBLE SHOOTING SEQUENCE FOR "NO OPERATION"™ CONDITION

It has been established that there is Power, motors reset, but that there is absolutely no
communication between the PC and the Brewer.

1. Reset

A software reset should be attempted after the "Brewer Failed to Respond" message appears on
the PC monitor, or the PC has tried a number of times to establish contact with the Brewer. The
software reset is done by pressing €= key on the PC following the error message, or launching
the Brewer software from the DOS prompt. If this fails to establish communications, the PC should
be given a ‘cold’ boot (power OFF/ON).

2. Check cables

If there is still no response, the cables should be inspected to ensure that a connector has not been
inadvertently removed or pulled out of place. The Communications cable to the Brewer from the PC,
as well as the power cable to the Brewer should be checked. All cables involving the linking of
peripherals should be checked to ensure that they are plugged in as well. After this has been done
another software reset can be tried.

3. Test serial port

Check that the computer serial port is operating correctly by running a serial communications
program such as Telix, Procomm, or Windows Hyper Terminal. Make sure the serial
communications program is set to 1200 baud, is in full duplex mode, and the correct serial port has
been selected. Refer to the communications program documentation for correct operation.
Remove the RS422 adapter from the back of the computer and connect pins 2 and 3 of the
computer serial port together. While running the communications program in full Duplex mode,
characters typed should be seen echoing to the monitor. Disconnecting the jumper wire should stop
the echo-back. This test confirms that the computer serial port is operating correctly. If the computer
did not echo the characters change the Brewer’s configuration to use another port (see section 3.6
in the Operator's Manual) or have the defective serial port repaired before doing any further tests.

6 MKIV SERVICE MANUAL



-ﬁ‘ Kipp &
u Zo n e n 3 MAJOR EQUIPMENT FAILURES

4. Test RS422 adapter

The RS422 adapter at the computer can be tested by removing the communications cable from the
adapter, connecting pins 1-3, plugging the adapter into the Computer COM: port, and checking for
echo-back as in step 3. Now switch connections to pins 2-4 and test again. The RS422 adapter is
operating correctly if characters echo back. If a fault is indicated, then either the adapter or the
power module is defective.

The power module output should be approximately +13V DC with no load or +9V with a load (the
centre pin is positive.) If the voltage is normal, then replace the RS422 adapter and test again.

ptﬁ.

5. Test communications cable

If the tests have passed to this point, the communications cable between the Brewer and the
computer can be tested. Reconnect the cable to the RS422 adapter and connect it back to the
computer. Remove the communications cable from the Tracker surge suppressor box and connect
a wire jumper to connect pins C-B. Test the cable by sending characters from the computer as in
step 3; move the jumper to connect pins I-J and test it again.

Reconnect the communication cable to the tracker and disconnect the communications cable at the
Brewer. Short pins C-B and then pins I-J and test as in step 4. If the test passes, reconnect the
cable to the Brewer and open the cover of the Brewer. Turn the power off and disconnect the IDC
connector (the IDC connector, J7, is the connector attached to the shielded ribbon cable shown in
the picture below) Use a small wire jumper to connect pins 2-8, and then pins 4-6, using the echo-
back test each time. (The IDC pins begin from 1 at the triangle stamped on the side of the
connector and increment in odd numbers on the same row - 1, 3, 5, 7, 9 on the first row and 2, 4, 6,
8, 10 on the next row, in the same direction). If the test fails at any point of this cable test procedure
the faulty connection should be repaired before proceeding to the next test. If all of these
procedures have positive results, then the problem lies in the Brewer Main Electronics Board.
Reconnect all the cabling to the instrument and continue to the next test.

As an alternative for testing cables, each line can be tested for continuity by measuring point to
point with an ohmmeter, using the appropriate schematic as a guide. The resistance through the
surge arrestor is 10 ohms so that a typical resistance should be 12 ohms from the RS422 adapter to
the IDC connector at the Brewer Main Electronics board.

MKIV SERVICE MANUAL 7



PN Kipp &
ﬁZonen

6. Line Driver

If the reset of the motors is heard and seen, but there is no message sent to the PC, then there may
be a problem with the line driver on the Main Electronics board. Ensure that power is turned off and
remove the Main Electronics cover plate and replace IC U11, (on a socket 5cm up and 5¢cm to the
left of the LED). Make sure to use proper grounding precautions before touching the electronics
board. Leave the cover plate off and turn on the instrument. The motors should be observed to
reset and if the computer was left in the serial communications program, the Brewer reset message
will be displayed on the screen. Exit the communications program and launch the Brewer operating
program. Normal Brewer commands can be used for checking correct operation.

7. Check Mode of Microprocessor

If there is still no operation, there may be a firmware problem, or a problem on the Main Electronics
Board, so the functionality of this board should be tested.

There is a Red status LED located near the bottom left hand side of the board - it should be flashing
slowly in ‘Cosmac mode’ as per the following table. If the Brewer is in some other mode change
back to the Cosmac mode (step 10).

LED Mode indication Vasec | Vasec | Vasec | Vasec | Vasec | Vasec | Yasec | Vasec
Cosmac mode normal On Off Off Off On On On Off
operation

Cosmac mode with On Off Off Off On Off On Off

configuration missing
Loadmode waiting for code | On Off On Off On Off On Off
to be downloaded

Loadmode with bad flash On On On On Off Off Off Off
memory

Loadmode withgoodflash |On [On |On |On |On |On |On |Off
memory

Opmode with configuration | On On Off Off On On Off Off
present
Opmode without On On Off Off On Off On Off
configuration present

Checking Flash memory On Off On Off Off Of Off Off

Changing from load to On ([On [On [On [On [On |[On |On
cosmac or load mode

8 MKIV SERVICE MANUAL



%ﬁ‘ Kipp &
u Zone N 3 MAJOR EQUIPMENT FAILURES

8. Check Voltages
If the LED is not flashing, then the correct voltages should be confirmed for the power supply on the
Main Electronics board J23, as per section 3.1.

9. Test Main Power Supply

If the power supply values have changed, the power connections should be checked. If they appear
normal, and the voltages are still not at proper levels, replacement should be considered. However,
there may be a short circuit in one of the assemblies causing the power supply to be loaded. Shut
the power off and disconnect the power connector J1 from the Main Electronics board and from the
J4 Lamp control board. Repeat the voltage measurements at the connector and see if all the
voltages are present. If the voltages are correct then determine which assembly is at fault by
installing the connectors one at a time. Replace the main power supply if necessary, and ensure
when first turned on that the assemblies are disconnected to allow setup of voltages to correct
values. The main 5 volts monitored at the main board should be set to 5.0 volts with the single
potentiometer on the main power supply.

10. Restore Brewer to Cosmac Mode

If the flashing LED on the Main Electronics board indicates that it is not in the cosmac mode, and
the software has not been successful in correcting it during the Reset sequence, then the following
procedure should be followed:

A. Exit the serial communications program and change to the subdirectory c:\bdata\nnn.

B. Type BREWCMD €=, and observe that the instrument has responded and note which mode is
indicated. The program should display the same mode as the mode observed on the status LED.

C. If the mode is ‘cosmac mode’ then type loadmode €=, and the display should return

indicating ‘loadmode’. Now type opmode €= and within a few seconds the Brewer will be in
opmode.

MKIV SERVICE MANUAL 9



E@:kﬁpp8;

Zonen

D. Type readlog €= to display past error history, each line displayed will be a possible clue to
the problem that caused the failure. If motor failures have occurred, the status will tell you which
motor and what the failure is. Usually it is a sensor problem or a wiring problem that prevents the
motor from resetting. If no problems are displayed, then the system can be placed back into cosmac
mode for further testing.

E. Type loadmode €= and following the return of the prompt, type cosmacmode €= . The
motors will reset and within a minute the system will display the status that it is in cosmac mode.

F. Quit the Brewcmd program by typing quit €.

11. Run Brewer Software.
Run the Brewer operating program by typing BREWER €& to check the correct operation of the

instrument. Select routines that you are familiar with and ensure that all functions and data appear
normal.

12. Replace Main Electronics Board

If no communications return when running Brewcmd then there may be a problem with the Main
Electronics Board.

Replace the Main Electronics board with a spare board, ensuring that all cables are reconnected to
the original connectors. Normally the spare Main Electronics board is preloaded with the same
parameters as those that came with the instrument. Therefore no reprogramming or uploading of
the configuration parameters are needed. If the configuration parameters have changed, then refer
to the procedure to upload new firmware and configuration data to the board, section 8.

13. Contact KIPP & ZONEN

If you have followed this procedure and not located the problem contact KIPP & ZONEN for further
assistance.

Webpage: www.kippzonen.com

Email: info.holland@kippzonen.com

10

MKIV SERVICE MANUAL



!g‘ Kipp &
D Zonen 4 OPERATING TEST FAILURES

4

OPERATING TEST FAILURES

In the Brewer Spectrophotometer, most of the operating tests are done using either the mercury
lamp or the quartz-halogen lamp. If any of the other tests fail, the user should proceed immediately
to a mercury lamp test (HG) or a standard lamp test (SL).

Mercury lamp test failures and standard lamp test failures are two major problems which can occur.
In both cases calibration of the instrument may have been compromised. For the purpose of
troubleshooting, these two sections have been separated from the main part of the instrument.
The Light Detection System is made up of the zenith prism, foreoptics, spectrometer, slitmask,
PMT, High Voltage Circuitry, High Speed Amplifier, interconnecting harnesses, and the Main
Electronics board which houses the photon counting circuits. Without this section being
operational, no testing, or measuring, can be done.

There are a few points to remember in the event there is a major failure somewhere in the system,
whether it is the Mercury Lamp, Standard Lamp, or Light Detection System.

The error message "lamp not on test terminated"is an indication of a failure, either in the
lamps or in the Light Detection System.

Changes in dark count may be symptomatic of a number of problems which may occur in the

Brewer.

If Dark Count begins to increase or becomes erratic, the slitmask may be at fault. Note that it is
normal for Dark Count to increase with temperature.

Dark Count changes may also indicate motor power supply problems, PMT performance problems,
or High Speed Amplifier problems.

If the dark count changes, there may be a changing optical condition in the Light Detection System.
A higher dark count can also be the result of a poor ground somewhere in the system or high
humidity inside the instrument. Grounding connections should be checked, especially between the
PMT housing and the Main Electronics.

The desiccant should be changed more frequently in higher humidity locations.

4.1 MERCURY LAMP CIRCUIT

The Mercury lamp circuitry (Fig 10-4.2) is a constant current source designed to keep the lamp
current constant throughout the temperature range of the instrument. A voltage regulator,
connected to a specially selected resistance wire, regulates the lamp current.

4.2 TROUBLE SHOOTING A MERCURY LAMP TEST FAILURE

The Mercury lamp test fails, and software responds with "1lamp not on test terminated".

1. Check Motor Positions
Retry the test and look through each Viewing Port to see if the lamp turns on. Ensure that the zenith
prism and the filter wheels are in the correct position.

MKIV SERVICE MANUAL 11



PN Kipp &
&Zonen

2. Check Temperature

Observe the temperature of instrument (TE). If the Brewer temperature is less than 0 degrees
Celsius, the lamp may be too cold and may not fire. If this is the case, the Standard Lamp may be
turned on for a few minutes to warm the Mercury lamp.

3. Check Lamp Voltage and Current

There is the possibility of a lamp failure. Perform an AP (A/D voltages printout) test. If the Mercury
Lamp current is 0.0, and the Mercury Lamp Voltage is near 15 volts, then the lamp is probably bad.
Measure the voltage across the lamp, pins 6 and 9 on P111. (Reference Figure 10.5-2.2). It should
be approximately 0 volts with the lamp off (BO) and 13 volts with the lamp on (B1).

4. Mercury Lamp Replacement

To replace the bulb, loosen the two thumb screws (item 6, Figure 10.5-2.2) and carefully withdraw
the lamp holder. Take care not to touch the new lamp with bare hands. Ensure the lamp is tight in
its socket and cleaned with isopropyl alcohol after replacement.

The quartz-halogen lamp should also be checked at this time, as blackening of the glass could
reduce the amount of HG light which is passing through it to the foreoptics. Re-assemble the HG
lamp by reversing the above steps and test the lamp with B1 and HG commands.

5. Check Micrometer Position

If the lamp is working fine, and light can be seen in the Viewing Ports, then the position of the
micrometer should be checked. Remove the “Spectrometer” cover and check to see that the
micrometer is in the correct position as indicated in the Final Test Record, and on the Log Sheet
taped to the Spectrometer cover. If the Micrometer is not where the Log Sheet indicates, it should
be adjusted manually and an HG test attempted again.

6. Attempt a Standard Lamp Test

If the test still fails, the problem could be in a misalignment of a component in the Spectrometer, a
problem in the slit mask, or a fault in the PMT or counting circuitry.

Attempt a standard lamp test. The standard lamp has a much higher intensity and does not depend
on the position of the micrometer and slitmask as much as the mercury lamp test.

If the standard lamp test operates correctly, the SL printout should be examined carefully to see if
any characteristics have changed. If the dark count has increased significantly, this may be an
indication that the alignment has changed and may require a mirror adjustment. Check to see if any
of the intensities or ratios have changed, which may indicate that the optics have deteriorated, or
the PMT performance or counting has degraded. If the standard lamp test results appear to be
normal, then KIPP & ZONEN should be contacted before proceeding.

7. Measure High Voltage

If the standard lamp test is not operational, then it can be assumed that there is an optical failure, or
a PMT failure. If the mercury lamp test is normal while the standard lamp has failed, this usually
indicates a problem with the lamp or the circuitry that controls the lamp.

The high voltage should be measured using a voltmeter and looking at test point E16 on the Main
Electronics board. There should be a voltage between 2.5 volts and 5 volts, which has been factory
set (see final test record for the setting), and should not be adjusted. This voltage is equal

12

MKIV SERVICE MANUAL



!g‘ Kipp &
D Zonen 4 OPERATING TEST FAILURES

to the actual high voltage divided by 409. There may be a variation of a volt or two of the high
voltage, but the voltage at testpoint should be very close to the final test record value. If it is
significantly different, the high voltage circuit may have failed. This will require a skilled technician
for repair or KIPP & ZONEN should be contacted.

8. Check Light Detection System
If the high voltage appears to be normal from the test point reading, then there is a possibility that
something has failed in the Light Detection System, reference Section 4.7.

4.3 STANDARD LAMP CIRCUIT

The standard lamp current regulator is similar to the Mercury lamp circuit except the resistance wire
is chosen to regulate the supply current with less variation than the mercury lamp. The circuit
maintains the operating current within 3 milliamps over a range of -20 to + 40 degrees C, and is
even more stable in the operating range of 10 to 30 degrees.

44 STANDARD LAMP FAILURE

The quartz-halogen (Standard) lamp is the lamp most frequently used in self diagnostics of the
Brewer. With it, calibration can be monitored, and correct operation of many systems can be
inferred.

The software for the standard lamp tests has been designed to give an error message in the event
of a failure. The message is "Lamp not on test terminated”. The message may be somewhat
misleading in that there are many conditions which can make it appear that the Lamp is not on.
These conditions include PMT performance, filterwheel positioning, Zenith prism position, photon
counting electronics, and the 1/O electronics used to turn the lamp on and off.

4.5 TROUBLE-SHOOTING STANDARD LAMP TEST FAILURE

Error message, "Lamp not on test terminated".

1. Check if Lamp is Burned Out

Retry the test and if the lamp is on, it will be seen through the viewing ports if the Filter Wheels, iris,
and the Zenith Prism have moved into the proper position. Perform an AP (A/D voltages printout)
test and compare results with previous tests, paying particular attention to standard lamp current
and voltage. The current, channel 14, will be approximately zero and the voltage, channel 15, will
exceed 14 volts if the lamp is unplugged or burnt out.

2. Attempt HG Test

If the test continues to fail, a mercury lamp test should be attempted. If the mercury lamp test
operates correctly, then the Light Detection System is probably operating correctly. If so, a mercury
lamp calibration should be done and the Standard Lamp test should be repeated.

MKIV SERVICE MANUAL 13



PN Kipp &
ﬁZonen

3. Observe Slitmask Performance.

If the mercury lamp test is normal, the spectrometer cover should be removed and another standard
lamp test done while observing the slitmask. If the standard lamp fails again while the slitmask is
operating correctly, KIPP & ZONEN should be consulted.

4. Photon Counting Circuitry
If the mercury lamp test is not normal, there is probably a failure in the photon counting circuitry and
section 4.9 of this manual should be consulted.

5. Replace Standard Lamp

Before starting disassembily, it should be confirmed that the lamp filament is open circuit by
checking with an onmmeter across pins 1 and 5 of J111 (lamp connector). Reference fig. 10.5.2-2.
The Standard Lamp is located above the mercury lamp and is attached to a removable plate.
Remove the two screws holding the plate. Replace the bulb with a new one, taking care not to touch
it with bare fingers- use a tissue or soft cloth and clean the lamp with isopropyl alcohol after
installation. If the bulb is blackened, it should be replaced regardless whether or not it is operational.
Replace the connector assembly and test the lamp with the B2 command. Be sure to use BO to
turn the lamp off.

Another standard lamp test should now be tried. If there is no success, there is a possibility of circuit
failure on the Lamp Control board, or the Main Electronics board.

6. Check Main Electronics Board

Send the command to turn the Standard Lamp circuit on (B2), and measure the voltage at pin15 of
U14 on the Main Electronics Board. The voltage should be +5 volts when the lamp is off and 0 volts
when the lamp is on.

If this voltage does not change, the Main Electronics board should be replaced, or KIPP & ZONEN

consulted.

7. Check Cable
If there was an indication of a 0 to 5V voltage swing at pin 15 of U14, but still no lamp operation, the
cable that connects the Main Electronics board to the Lamp Control board should be checked.

8. Test Lamp Control Board

If the cable it is good, the Lamp Control Board should be tested for correct operation. The lamp
control for the standard lamp is very simple - Q1 pin 2 supplies power to the current regulator VR2
(both components are on the bottom edge of the Lamp Control Board). Measure Q1 pin 2, and
when the standard lamp is commanded on, it should go to 17 volts. VR2 pin 2 should be 10 volts. If
it this point does not go to 10 volts, then the current regulator circuitry is faulty and must be repaired
or the complete board must be replaced. Refer to the lamp control board schematic Fig 10.4-2.

9. Test Lamp Cable
If the voltage at VR2 does change on command, then the lamp cable should be tested for
continuity.

14

MKIV SERVICE MANUAL



&Kipp &

Zo n e n 4 OPERATING TEST FAILURES

46 LIGHT DETECTION SYSTEM FAILURE

A Light Detection System failure may show up in any or all of the diagnostic or measurement tests
of the Brewer. In Lamp diagnostics it will usually be shown on the Computer Display as "Lamp Not
On .. test terminated” message. In a measurement (DS for example), the counts may simply go to
zero, or some other incorrect number, depending on the nature of the failure. Results of Lamp tests
are predictable so an HG and/or SL should be attempted if there is any suspicion of a Light
Detection problem.

The Light Detection System is comprised of the foreoptics, spectrometer, micrometer, slit mask, and
the PMT (including the high speed amplifier). Adjustments of any of these assemblies should be
done with extreme caution, unless they are specified in this manual, as Instrument calibration may
be affected.

4.7 TROUBLE-SHOOTING THE LIGHT DETECTION SYSTEM

1. Confirm Motor Positions are Correct

If Lamp tests fail and the message "Lamp not on test terminated" is displayed, the ST. command
should be issued. With the lamp on, the correct positions of the zenith prism, filterwheels, and iris
should be confirmed. The correct positions are printed to the screen when the SL command is
issued. Light from the lamp should be seen in both view tubes.

2. Test Photon Counting Circuit

If the SL test fails the photon counting circuitry should be tested. From the Main Menu enter the
Teletype command, TT.

Turn off the power, remove the ribbon cable from the PMT output, and plug it into J22 of the Main
Electronics Board. This connector is the output of a 1MHz Pulse Simulator (see picture).

Turn on the Brewer power. At the teletype prompt, enter the command R, 0, 7, 20; 0. The display
should show 8 numbers, each being approximately 2,280,140 counts. Exit TT by pressing the Home
key, turn off Brewer power, replace the PMT cable, and turn power back on.

If the test is normal, the Counting System is operating correctly.

Now check components in the Spectrometer.

I

3. Check Micrometer Position

In a low light level and dry room, remove the Brewer cover and the Spectrometer cover. Confirm
that the micrometer is in the correct position as indicated on the ‘Micrometer Position’ log sheet that
is taped to the Spectrometer cover.

4. Check Mirror and Grating

Check that the spherical mirror and the grating appear to be in place, and that their mounting
assemblies appear normal. ** TAKE CARE NOT TO TOUCH THE SURFACES OF EITHER THE
MIRROR OR THE GRATING AS PERMANENT DAMAGE MAY OCCUR **** .

MKIV SERVICE MANUAL 15



PN Kipp &
ﬁZonen

5. Test Slitmask

Slitmask operation can be confirmed by returning to Telytype operation (TT), sending the

R, 0, 7,20 command, and noting that the slitmask moves back and forth pausing briefly at each of
the 8 slitmask positions.

Commands R,X,X,20 (where X =0 to 7) can be sent in sequence. After each command a slot in the
slit mask should line up with a slot in the slit plate EXCEPT on command R, 1, 1, 20, which is the
Dark Count position. If the slitmask does not move, or appears to move incorrectly, then the I/O
cable, Motor, or the motor control micro or motor driver IC on the Main Electronics board may be
faulty. The Main Electronics board should be replaced and another test attempted.

6.Check Dark Count

If the slitmask appears to be functioning correctly note what the count values are when the
command R, 0, 7,20; 0 is issued in Teletype. There is a very important difference between a count
rate of zero and a count rate near zero. A high count rate indicates correct operation. A low count
rate indicates that only dark count (a function of the PMT) is being measured and the light coming
through the slit mask is not being measured. A zero count rate indicates a problem with the PMT or
the counting electronics.

7. Measure High Voltage Test Point

Replace the Spectrometer cover, and remove the cover from the Main Electronics board.
Measure the high voltage test point E16 on the main electronics board (see picture), if it is not the
same as the value given in the Final Test Record, section 5.0, then adjust R4 on the high voltage
control board.

8. Check High Voltage Cable

If the test point voltage cannot be achieved, there may be a short circuit in the high voltage line
somewhere between the HV module and the actual PMT dynode chain. Care should be taken when
inspecting this area because there can be as much as 1800 volts at the connection points. Check
the high voltage cable for continuity.

9. Measure High Voltage at PMT

The rear cover of the PMT housing can be removed (turn CCW) and the actual high voltage
measured on the internal connector. This measurement must be done with a voltmeter rated for
2000 volts or by using a high voltage probe.

If the high voltage is still not as indicated on the Final Test Records, then contact KIPP & ZONEN.

10. Test High Speed Amp Board

If high voltage is correct, there may be a failure in the high speed amp board. TP1 on the high
speed amplifier board (inside the PMT housing) should read -10 millivolts (referenced to the HV
connector shield) or the value recorded in the Final Test Record, section 4.0. If the value of this test
point is incorrect, an adjustment of the on-board potentiometer can be attempted. If this test fails,
replace the high speed amplifier board.

If this test point is normal, the photon counter cable should be inspected to ensure that all
connections and wires are intact. Finally, an oscilloscope can be used to monitor testpoint TP4 on
the high speed amp board, and then pins 1,2,3,4, and 12,13,14, 15 of the IC, SN75114N. There
should be clean square waves, the frequency of which should vary with light intensity.

16

MKIV SERVICE MANUAL



lg‘ Kipp &
D Zonen 4 OPERATING TEST FAILURES

If these signals are normal, consult KIPP & ZONEN before proceeding further. If any of the signals
are missing or are not clean square waves, replace this board.

11. Contact KIPP & ZONEN
If all of these tests fail, there is a probable fault in the PMT, and KIPP & ZONEN should be
contacted before proceeding.

4.8 STEPPING MOTOR CONTROL

The stepping motor control circuitry provides for the control of each stepping motor through
individual motor microprocessors and stepping motor driver integrated circuits. This type of motor
control allows the system to move the motors simultaneously, and to monitor the sensors very
efficiently. All of the motor microprocessors are controlled by the main processor through a serial
"12C" bus. Each motor is optimized for speed and taylored to each function in the Brewer. The
configuration file is included with the control software to allow changes and updates to the system.
The configuration file is optimized for each instrument and normally does not require operator
modifications unless recommended by KIPP & ZONEN.

49 PHOTON COUNTER CIRCUITRY

A schematic diagram of the photon counter circuitry is given in figure 10.4-1. The photomultiplier
signal which has been amplified and divided by a line driver on the pulse amplifier board is received
by a line receiver on the Main Electronics board. This signal is fed to a pair of binary counters. The
outputs of the 2 counters are compared and if they differ by more then a set amount the second
counter is disabled and a “PMT counter failure” message is generated in the Firmware Log. The
counters are each connected to output ports which are connected to the data bus of the system
microprocessor.

The main gate is generated by an electronic circuit that provides a very precise gating signal to
enable counting for a specific length of time. The microprocessor decides when the pulse counting
circuitry is initiated and the circuitry then triggers the gate to allow counting of the photons.

410 HIGH SPEED AMP BOARD

The photomultiplier, and pulse amplifier board are enclosed inside the photomultiplier subassembly.
The sub assembly is designed to allow access to the pulse amplifying circuitry without upsetting the
alignment of the PMT or the optics.

The photomultiplier is an EMI 9125UVA type. It is enclosed in a magnetic shield at the high voltage
potential of the photo cathode. A small area on the shield is open to allow light to fall on the
cathode. A high voltage power supply provides stepped voltages to the photomultiplier through a
resistor divider circuit at the base of the tube. Since differential thermal expansion between the
photomultiplier glass and the teflon base may cause tube breakage under extreme temperature
conditions, it is recommended that the photomultiplier housing never be subjected to temperatures
of less than -50C or greater than +60C.

The pulse amplifier board is located directly behind the base of the photomultiplier tube. This
circuitry accepts the photon pulse signals from the photomultiplier, amplifies them, discriminates the
signal level from current leakage, divides the amplified photon pulses by four, and finally outputs the
pulses on a line driver. Since the circuitry is extremely sensitive to feedback and RF noise, it is
located in close proximity to the photomultiplier.

MKIV SERVICE MANUAL 17



E@:kﬁpp8;

Zonen

411 RATEMETER

The ratemeter circuit provides a voltage output of the photon count rate. It consists of a two-
transistor charge pump on the high speed amp board, and an integrator-amplifier on the Main
Electronics board. A transistor is connected as a current pump and driven by one of the outputs of a
J-K flip flop on the high speed amplifier board. The pulses from the flip flop are integrated by an RC
network, then scaled by an op-amp.

412 TEMPERATURE MONITOR

The temperature monitor is a temperature sensitive bridge using YSI linearized thermistors. The
bridge output is amplified to produce a suitable scale for the A/D convertor. There are six thermistor
circuits available, one of which is located in a hole drilled in the side of the front flange of the PMT
housing. The other five are used to measure temperature at points around the instrument as status
information. One of the sensors monitors outside temperature.

413 HIGH VOLTAGE CIRCUITS

The high voltage (600-1600 volts) for the photomultiplier (PMT) is provided by a DC-DC converter /
high voltage control circuit board.

414 CLOCK/CALANDAR

The real time clock/calendar circuit is a battery backed up clock with integral static random access
memory. A lithium battery is used to keep the clock operating when there is no power applied to the
Brewer. The clock is year 2000 compatible.

415 A/D CONVERTER

The A/D converter has a 10 bit conversion resolution and is built into the microprocessor. Analog
multiplexers are utilized to select the channel to monitor. The AP routine is the main routine that
accesses the data and displays the information on the PC monitor, saves it to a file, or prints it on
the printer.

18

MKIV SERVICE MANUAL



&Kipp &

Zo n e n 4 OPERATING TEST FAILURES

416 BREATHER DESICCANT CARTRIDGE

The breather desiccant cartridge allows the Brewer to compensate for normal pressure changes,
while preventing the influx of moist air. Breather desiccant is housed in a plastic container with a
breathing tube placed at the bottom of the cartridge. The other end of the tube is connected to a
port at the bottom on the underside of the Brewer and is exposed to the outside air. As the air is
drawn in from the outside, the air is dried as it passes the desiccant. Reference figure 10.8. Note
that the breather desiccant does not remove moisture from the Brewer. Extra desiccant is needed
to remove moisture from inside the instrument.

417 HUMIDITY SENSOR (OPTIONAL)

The optional humidity sensor is a monolithic IC sensor that provides a voltage output proportional to
relative humidity. The sensor is buffered by an operational amplifier and the output is connected to

one of the analog input channels of the A/D converter. A temperature sensor is located near the
humidity sensor to provide temperature compensation for the device. The two measured values,
relative humidity and temperature allow the absolute moisture to be calculated. The absolute
humidity (grams/m?®) value is displayed on the PC screen along with a numerical “moisture index”
value. Refer to Figure 10.4-5 for the sensor specifications and Figure 10.4-6 schematic for the
humidity sensor assembly.

MKIV SERVICE MANUAL

19



PN Kipp &
&Zonen

FILTER WHEEL #3 (FW#3) - ORDER SELECTION ASSEMBLY

Following dispersion by the spectrometer, and wavelength selection by the Slit Mask, radiation
passes through the “order selection” filters (located in the FW#3 assembly). After order selection
the intensity is measured by the photomultiplier and the counting circuitry.

Problems in the FW#3 assembly may result in large changes in lamp intensity, failures of HG and
SL tests, errors in the FR test and incorrect observation results.

1. Run FR command

When the FR command is sent the micrometer is reset then FW#3 is reset. FW#3 should be heard
as it rotates. Alternately the inspection cover on the top of the filter wheel assembly can be
removed and the movement of the wheel can be observed.

If there is no movement the problem may be the electronics board, the interconnecting cable or the
motor.

In the O3 mode FW#3 should always be found at step 242, while in N2 mode FW#3 should be
found at step 178. If these values are not returned the problem may be in the electronics,
interconnecting cables, the FW#3 motor, the reference detector or the filter wheel mechanical
assembly.

If the error “reference diode not found” is observed then the filter wheel is stuck and can not turn or
the reference circuitry is not functioning. If this message is observed KIPP & ZONEN should be
consulted before opening the FW#3 housing.

2. Test cable and motor

Connect the cable from FW#3 to FW#2. When the FR command is sent FW#2 should be observed
to move (after the micrometer resets).

If FW#2 does not move the electronics board or the cables are suspect. The cables can be
checked by interchanging the cables at the electronics board connectors.

If FW#2 does move then the problem is probably the FW#3 motor.

3. Contact KIPP & ZONEN

If FW#3 motor appears to be trying to move, FW#3 should be inspected to ensure that it rotates
freely. With the inspection cover open use a small screwdriver to gently rotate the filter wheel. If
any obstruction is detected KIPP & ZONEN should be contacted. If the FW#3 assembly is
obstructed the filter wheel housing may need to be opened; opening the housing is not
recommended without first consulting KIPP & ZONEN.

If it is determined that the electronics board, interconnecting cable, and motor are functional then
the problem is probably in the filter wheel assembly and KIPP & ZONEN should be contacted.

MKIV SERVICE MANUAL



o

Kipp &

Zo n e n 5 TEST RESULTS OUT OF SPECIFICATION

5

TEST RESULTS OUT OF SPECIFICATION

Whenever any diagnostic tests are out of specification, (SL, HG,DT,RS,) the following should be
done or considered.

If the deadtime has increased or decreased significantly, the High Speed Ampilifier board
may be defective, the slitmask may have become misaligned, or a ground in the instrument
wiring may have become resistive. High moisture levels inside the instrument may also
cause abnormal deadtime results.

A test lamp may have deteriorated to the point where tests are affected, and the lamps may
require replacement. They can be inspected as mentioned in the previous sections, and
replaced if necessary.

The optical surfaces within the zenith prism may have become smudged with a fingerprint
or may have become dusty over a period of time. The prism should be cleaned, referring to
section 6.2.

The micrometer may be "sticking" and not in its exact location after a measurement or a
test. It should be inspected and the drive mechanism carefully cleaned with tissue and
isopropyl alcohol.

Dark count is a convenient characteristic to monitor as it is printed out in many tests and
measurements. Dark count changes may be the result of moisture, changes in the slit
mask, PMT, high Voltage, or counting circuitry.

When the dark count of an instrument changes, or becomes erratic, a slitmask Run-Stop
test should be done to see if there are any changes in the slitmask circuitry. If this does not
give any indication of the problem, there may be a ground somewhere which has become
resistive, and it should be checked.

The High voltage test can be done, and the results compared to those in the Final Test
Records.

Generally speaking PMT problems are not field repairable.

Desiccant should be changed at regular intervals. The frequency of desiccant change
depends on the climate. Desiccant will require changing much more frequently in humid
environments. Alternately the humidity indicator can be used to indicate that desiccant
needs changing — desiccant should be changed if the moisture index provided be the
electronic humidity sensor is greater then 10 or if the paper indicator for 40% humidity is no
longer blue. Desiccant can be removed and dried overnight at approximately 60 degrees C
if necessary.

If these checks fail to locate the problem, KIPP & ZONEN should be consulted as to further
investigation.

MKIV SERVICE MANUAL 21



o

Kipp &
Zonen

22

MKIV SERVICE MANUAL



!g‘ Kipp &
D Zonen 6 OPTICS CARE AND CLEANING

6 OPTICS CARE AND CLEANING

6.1 OPTICS CARE

- Never touch the polished surface of optics.
- Hold an optic only by its edges.
- Reduce the need for cleaning optics as much as possible.

6.2 OPTICS CLEANING

- Use latex gloves when handling or cleaning optics.
- Do not reuse cleaning materials.

SPECTROMETER MIRROR, ND FILTERS, QUARTZ PRISMS AND LENSES: In the event of dust,
blow off with rubber hand pump (avoid using your breath) or use bottled dry nitrogen to remove
particles. In the event of grease or fingerprints, dampen a very soft cloth with methyl ethyl alcohol
and wipe gently. NOTE: Wipe marks will almost certainly remain. To remove the wipe marks,
dampen a soft tissue with a mixture of ether and isopropyl alcohol and wipe gently. The tissue
should be dampened to the extent that while wiping, the mixture evaporates one to two millimeters
behind the tissue.

QUARTZ DOME AND EXTERIOR QUARTZ WINDOW: Spray with window cleaner and wipe clean
with a soft cloth.

LAMPS: Dampen a soft cloth with methyl or ethyl alcohol and wipe gently.

POLARIZING FILTER: Use only a soft, dry cloth or tissue to remove dirt and finger marks. The filter
should always be wiped gently to avoid marring the finish.

DIFFRACTION GRATING: Do NOT touch or attempt to clean.

MKIV SERVICE MANUAL 23



o

Kipp &
Zonen

24

MKIV SERVICE MANUAL



PN Kipp &
& Zonen 7 AZIMUTH TRACKER

7

71

AZIMUTH TRACKER

Problems in the Azimuth Tracker affect the Brewer’s ability to track the sun, and thus any
measurement that depends on direct solar radiation may be in jeopardy.

Regardless of the problem, it usually manifests itself as frequent failures of the Solar Siting test (SI),
or the Steps per Revolution test (SR).

The Main Electronics Board sends motion commands to the Tracker, and receives sensor
indications from the Tracker via the Azimuth Tracker connector on the front of the Brewer base.
Indirect problems can affect Brewer power and communications since both of these cables pass
through the Tracker housing assembly. Communications is routed through a surge suppressor
assembly mounted on the bottom of the Tracker, and Power is supplied to the Brewer via the
Tracker enclosure where a set of power line surge suppressors are located.

If the surge suppressors in the communications line are faulty, a no-communications condition can
exist. The communication cable from the Computer can be connected to bypass the Tracker as a
troubleshooting aid in determining if the surge suppressor assembly is at fault.

Similarly, power can be connected directly to the Power Connector on the Brewer in the event that a
“no power” problem exists in the Brewer.

The Power switch on the Tracker will not affect power to the Brewer, but a failure of the fuse in the
Tracker will interrupt both Brewer and Tracker power.

Tracker problems can be either mechanical or electrical.

BREWER POWER PROBLEMS.

Power for the Brewer passes through the Tracker Case where it is connected to a set of MOV surge
suppressors. In the event of large transient voltages on the power cable, one or more of these
components may conduct, and subsequently result in an AC power short circuit which will cause the
fuse to open circuit and may affect power to both the Brewer and the Tracker. Connecting the AC
power directly to the Brewer and observing if operation is restored is a method of troubleshooting
this subassembly. An ohmmeter can then be used to determine the specific component at fault.
Power connections in the Tracker, including the fuse, can also be checked in the event of power
problems in the Brewer.

7.2 BEWER COMMUNICATIONS PROBLEMS

A failure in the surge suppressor in the communications link can be checked by connecting the
communication cable from the Computer directly into the Brewer. If Brewer/Computer
communications are restored, the surge suppressor subassembly is likely at fault.

MKIV SERVICE MANUAL 25



PN Kipp &
& Zonen 7 AZIMUTH TRACKER

7.3 TRACKER ELECTRICAL PROBLEMS

Electrical problems include AC power, power supply, motor driver board, stepper motor, and
sensor/blocker assembly.

7.3.1 Sensor Problems

The tracker is prevented from travelling past the zero (or North) position by a sensor that is attached
to the aluminum drive plate. A blocking device which rotates with the Tracker body interrupts a light
beam in the sensor and the resulting change in sensor voltage output is detected by the electronics.
If it is observed that there is frequent wrapping of the power and communications cable, or
activation of the safety switch, the sensor and its wiring should be tested.

1 With a DC voltmeter, monitor the sensor voltage at U3, pin 13 on the Main Electronics Board.

2 Pass a piece of paper (or other opaque material) through the sensor, and the voltage should
go from +5 volts in the blocked state to 0 volts in the non-blocked state.

3  Atthe Tracker, pin 5 of J201 should go between OV and 5V as the sensor is unblocked and
then blocked.

4  Replace the sensor assembly and cables as necessary.

5 If the above tests shows the sensor and cables are good, then confirm that the blocker passes
through the sensor as the Tracked rotates.

6 If all of the tests are good, there could be a problem on the Main Electronics Board sensor
detecting circuitry, in which case KIPP & ZONEN should be consulted.

7.3.2 No Tracker Operation.

If the Green Power Indicator indicates no Tracker power, but the Brewer functions normally, a
problem in the Tracker is indicated.

The Tracker covers should be removed and the AC power to the Power Supply confirmed. If AC is
present then the +5 V output of the power supply should be measured. If no +5V is found, then the
Power supply is at fault and should be replaced.

If the Power supply is normal, then the safety switch should be inspected to confirm that it has not
been tripped by an over-travel condition. The switch should be in the toggle position away from the
Tracker centre pedestal.

If the Power Supply and safety switch are both normal, and there is still no motor motion, then it
should be confirmed that the Brewer is outputting drive pulses to the Tracker.

1  Tracker movement pulses can be found on the cable going to the Tracker Driver Board BA-
C99, connector P201, pin 1. Square pulses, 0-5V in amplitude may be observed with an
oscilloscope, or an AC reading indication of 2 Volts can be seen with a Voltmeter in the AC
measurement mode.

2 Connect an Oscilloscope or Voltmeter to pin 1 of Connector P201 of the Board BA-C99 in the
Tracker. (lower left of the BA-C99)

3  From the Brewer Main Menu, go to the TT (TeleType) mode.

4  Send the Command M, 2,1000 and pulses should be observed.

5 i he Tracker then lnnk on nind 17T on the Main E s |

26 MKIV SERVICE MANUAL



PN Kipp &
&Zonen

This pin is the 2™ from the left on the top row of solder connections just behind J17T when
facing the removable plate of the Main Board. .

6 If there are still no pulses, then remove the connector at the BA-C99 end and try again — this
will test for a short circuit in the cable

7  If the test fails again, then a fault is indicated in the motor driver circuitry on the Main
Electronics Board, and this board should be replaced.

8 Ifitis confirmed that pulses are going to the Tracker and if the Tracker Power Supply and
Safety Switch are both normal, and there is still no motor motion, then the motor Driver board
in the Tracker should be replaced.

9  Failure of the motor to move under command at this point indicates a possible motor failure, or
a failure of interconnecting cables. All interconnections should be inspected.

7.4 TRACKER MECHANICAL PROBLEMS

If the Tracker stepping motor is observed to rotate, but the Tracker does not turn, or turns
erratically, this is an indication of a mechanical problem.

The first check should be for cleanliness of the aluminum drive plate, and particles jamming
between drive gears.

A rare mechanical problem is the seizing of the main bearings, which can be checked by turning
Tracker power off and attempting to rotate the Tracker by hand. If the Tracker does not turn freely,
then KIPP & ZONEN should be consulted.

If the Tracker turns freely with no power, and the motor turns when an AZ or SR command is
issued, then a mechanical problem exists between the motor and the main drive plate.

Check the small motor gear and confirm that it is turning with the motor, and is not slipping on the
gear with which it is meshing. Also check for slippage between the stainless steel drive rod and the
large aluminum drive plate.

If the motor gear does not turn with the motor, then check the set screw which holds the gear to the
motor shaft. If the motor gear turns, then the spring tensions that provide drive friction between the
gears, the drive shaft, and the drive plate may require adjustment. (Ref Figure 7.1 and Section 5.4

of the Operator’s Manual).

A spring scale can be used at the top and bottom of the shaft and the tension adjustments set to
4kg at the top, and 9kg at the bottom tension point.

If the Tracker still does not turn, or gives inconsistent SR results, then KIPP & ZONEN should be
contacted for assistance.

MKIV SERVICE MANUAL 27



Kipp &
L2 Zonen

a

ADJUSTMENT SCREW

TENSION ARM \

PZZZZZT Y
BEARING STOP —\

\ INSERT SPACER HERE

THIS THICKNESS NEXT

THIS THICKNESS FIRST

SPACER DETAIL

o o

Figure 7.1 Tracker Drive Mechanism

28 MKIV SERVICE MANUAL



lg‘ Kipp &
D Zo n e n 8 MAIN ELEC. FIRMWARE / CONFIG. LOADING PROCEDURES

8

8.1

MAIN ELECTRONICS FIRMWARE / CONFIGURATION LOADING
PROCEDURES

This procedure is used to upload new firmware for the BREWER Electronics or to update the
configuration files stored in flash memory. The only time this procedure is required is if the firmware
has been corrupted due to electrical surges or the memory had been replaced or if the configuration
has changed due to some physical changes to the sensor settings or position stops.

INSTALLATION OF BREWCMD SOFTWARE

Before using any of the procedures in this section the Brewcmd software must be installed and
properly configured.

Exit out of the BREWER operating program to DOS.

Take the supplied configuration disk and put it into the computer used to reconfigure the BREWER.
Copy the files from the floppy disk a: \bdata\nnn to the c¢: \bdata\nnn subdirectory using the
command

copy a:\bdata\nnn\*.* c:\bdata\nnn €&

Edit the file c:\bdata\nnn\brewcmd.ini. Ensure that the com port setting indicated matches the
comport setting for your Brewer.

8.2 RESTORE BACK TO COSMAC MODE

In certain circumstances where the signal line is placed in a permanent Break signal condition, the
BREWER will continually try to reset but eventually it has determined that there is a problem and it
will halt trying to reset and go into Loadmode. This fault can happen when the RS422 cable has
been incorrectly wired or has shorted together to simulate a break condition. To confirm that the
processor is actually in loadmode, remove the weatherproof cover of the BREWER and look down
into the Main electronics board between the cover plate and the microprocessor board. You should
see a flashing LED light and if it is in loadmode, it will be flashing quickly in 1/4 second intervals.
The procedure to restore the system back to the Cosmac mode of operation is as follows:

Change to the directory c:\bdata\nnn by typing the command
cd \bdata\nnn €

Run the program Brewcmd.exe by typing brewemd €= This program is a utility to allow the user
to communicate to the BREWER Microprocessor and change operating modes or upload files.

If all the connections are correct, the display will reply that BREWER responded and at what baud
rate it is communicating at. [Using load mode at 9600 baud, on com 1; tracing is
off]

It is expected that it will be in Loadmode but it could be in Opmode as well.

To return it to its normal operating mode, type cosmacmode €=

The instrument will reset itself by resetting all of its motors and the display will display the following
with other status information.

Motors Initializing.

When the instrument has completed resetting all of the motors, the display will now respond to low
level commands.

MKIV SERVICE MANUAL 29



PN Kipp &
&Zonen

Exit out of the Brewcmd program by typing quit €= and the computer will have returned to the
dos prompt.
Run the BREWER operating program and then ensure the time and date is correct.

8.3 NEW CONFIGURATION UPLOAD

If hardware changes have been made such as removing the zenith drive gear or adjusting the
micrometer drive sensor mask, then correct values for zero offset and other parameters must be
uploaded to the instrument for it to operate correctly. The procedure to upload the new configuration
file is listed below:

The configuration file that describes the characteristics of the instrument is named BREWnnn.cfg.
The nnn will be the instrument number. This file is an ASCII text file that describes all the technical
parameters of this particular instrument. This very same file should be uploaded to any replacement
BREWER Main Electronics board following the physical installation of the board. A spare BREWER
Main Electronics board will normally be sent with the latest configuration file stored at KIPP &
ZONEN. If the customer has changed any parameters in the field, it will not be configured into that
board and the customer will have to upload the latest file as described below:

Change to the directory c:\bdata\nnn by typing the command

cd \bdata\nnn€&e

Run Brewcmd.exe by typing brewemd €=

[using cosmac mode at 1200 baud, on com 1: tracing is off ]should be
displayed

Type loadmode €= to change modes.

Waiting for the mode change to complete and when complete, the display will display
[using load mode at 1200 baud, on 1: tracing is off ]

Go into Opmode by typing opmode 9600 €=

Trying Operating mode at 9600 baud is displayed until the display will display [using
operating mode at 9600 baud; on port 1; tracing is off ]

Send the configuration file to the microprocessor by typing putcfg brewnnn.cfg €= (nnnis
the instrument number)

Wait approximately one minute to transfer

Type readlog €= to clear the log buffer

Type useconfig €= motors should now reset

When complete readlog €= to see if errors were encountered. Contact KIPP & ZONEN if the
log displays a problem.

Type save €= a number should appear. This tells you how many configuration writes you have
left.

If the number is ‘1’ then the next time a configuration is sent, the top firmware must be written to
Flash memory and the configuration area is cleared to allow another 4 blocks of configuration files.
Go to Load mode by typing loadmode €=

Waiting for mode change to complete and

Trying load mode at 9600 baud is displayed until the display will display [using load mode at 9600
baud, on com 1: tracing is off ]

Go into Cosmac mode by typing cosmacmode €

Reading Cosmac mode reset message

Waiting for mode change to complete

Trying Cosmac mode at 1200 baud

Motors Initializing

30 MKIV SERVICE MANUAL



lg‘ Kipp &
D Zo n e n 8 MAIN ELEC. FIRMWARE / CONFIG. LOADING PROCEDURES

These are some of the messages seen while going into the Cosmac mode.
Motors should reset and it is ready to run the BREWER operating program

Type quit € to get out of Brewcmd
To run the BREWER operating program type BREWER €

8.4 UPLOADING NEW FIRMWARE AND CONFIGURATION FILES

As KIPP & ZONEN develops new firmware and features, it is now possible for the customer to
upgrade the firmware without having to open the cover to the BREWER. The New Electronics has
incorporated Flash electrically erasable program memory and the system is capable of being
updated from the PC. The procedure below will provide a step by step process to upload the
firmware and also upload the configuration file which is erased when the new firmware is loaded.
This disk is supplied with the instrument when first delivered or will be sent out to the customer
when firmware updates are done.

Copy the new top.bin or topv#r#.bin firmware file received from KIPP & ZONEN to the
c:\bdata\nnn subdirectory.

Change to the directory c:\bdata\nnn by typing the command
cd \bdata\nnn€&

Run Brewcmd.exe by typing brewecmd €=

Eventually the following statement is displayed:

[using cosmac mode at 1200 baud, on com 1; tracing is off ]should be
displayed. If the command help €= is entered, a list of available commands will be displayed.

Type loadmode €= to change modes.

Eventually the following statement is displayed:

[using loadmode at 1200 baud, on com 1l: tracing is off]

Type loadmode 4800 €

Eventually the following statement is displayed:

[using loadmode at 4800 baud, on com 1: tracing is off]

Type load top.bin or topviri#.bin€e=

(# will depend on the version number of the firmware.)

Wait until this task is completed (this will take a few minutes).

The display will display some messages below:

Erasing Flash memory

Writing file top.bin to flash ...

The display will show 112 moving dots to show its progress

Turn off the power of the instrument for approximately 10 seconds and turn it back on.

Go into Opmode by typing opmode 9600 €=

Waiting for mode change to complete is displayed and eventually the fan turns on if the
heater option is ordered and the display will eventually display [using operating mode at
9600 baud, on com 1l: tracing is off ]

Type readlog €= to display any errors encountered.

Send the configuration file to the microprocessor by typing putcfg brewnnn.cfg&€&

Wait a 1.5 minutes to transfer

Type readlog €= to clear the log buffer and see if any errors occurred during the configuration
installation.

Type useconfig €= motors should now initialize.

When complete readlog €= to confirm everything is ok

MKIV SERVICE MANUAL 31



PN Kipp &
&Zonen

Type save €= a number should appear. This tell you how many configuration writes you had left
when the save command was issued. The number of configuration writes left is one less then the
number displayed..

The number is ‘4’ should be displayed.

Go to Load mode by typing loadmode €

The display will eventually display [using load mode at 9600 baud, on com 1: tracing is off ]

Go into Cosmac mode by typing cosmacmode €=

A number of messages will appear and eventually the motors should initialize and it is ready to run
the BREWER operating program and display [using cosmac mode at 1200 baud, on com 1: tracing
is off |

type quit &€ to get out of Brewcmd

To run the BREWER operating program type BREWER €

8.5 MAIN BOARD FLAT CABLE CONNECTIONS

The main board has a number of flat cables attached to it. The followings lists the connectors for the
flat cables and the electronics they are connected with. “Top” (at the front) stands for pins 1-16.
“Bottom” (at the back) are pins 17-32:

J2 top BA-W77/A Lamp Board

J2 bottom BA-W77/B J1 on hv module

J13 top BA-W76/B iris

J13 bottom BA-W76/A zenith

J14 top BA-W76/B fw #1

J14 bottom BA-W76/B fwi#2

J15 top BA-W76/A micrometer #2 (MKIII only)

J15 bottom BA-W76/A micrometer #1
J16 bottom BA-W76/C fw#3 (MK IV only}

J17 top BA-W76/B slitmask (shutter)

J17 bottom BA-W76/A azimuth

J12 top BA-W76/A control switch’s

J7 top Communication

J7 bottom humidity sensor
32 MKIV SERVICE MANUAL



PN Kipp &
& Zonen 9 WARRANTY

9 WARRANTY

MANUFACTURER'S GUARANTEE / WARRANTY CERTIFICATE
NEW PRODUCT WARRANTY AND LIMITATION OF LIABILITY

KIPP & ZONEN hereby warrants to its products to be free from defects in material and
workmanship for a period of one year from date of purchase.

KIPP & ZONEN'’s obligation under this warranty is strictly and exclusively limited to repairing or
replacing, at KIPP & ZONEN's discretion, any such equipment and / or parts thereof which have
failed under normal use and service. Expressly this warranty does not apply to any equipment and /
or parts which have been improperly installed, been subject to abuse, neglect and / or accident.

The foregoing warranty is in lieu of any other warranties, expressed or implied, including without
limitation, any implied warranty of merchantability or fithess for a particular purpose, and of any
other obligations of liabilities whatsoever in any event for payment of any incidental or
consequential damages, including, without limitation damages or injury to a person or property.

An authorization must be obtained from KIPP & ZONEN prior to the return of any equipment or
parts thereof. Returned material is to be turned to the factory, or other location as may be directed
by KIPP & ZONEN, freight prepaid and will be returned freight prepaid. KIPP & ZONEN is not
responsible for any transportation, insurance, demurrage, brokerage, duties, or councillor charges,
etc.

This warranty is given to the original purchaser and may not be transferred without direct written
consent of KIPP & ZONEN.

Should an extended warranty be purchased, then the warranty statements in its entirety is
applicable for the entire period of time covered by the extended warranty.

In the absence of another prior agreement, this standard warranty statement will apply.

MKIV SERVICE MANUAL 33



o

Kipp &
Zonen

34

MKIV SERVICE MANUAL



PN Kipp &
&Zonen

10

BREWER REFERENCE DOCUMENTATION

Section 10.1 Overall Assembly and External Cables

- Configuration Control Diagram
- BREWER System Drawing BS-C1000
- BREWER Assembly BA-C230/B

- Azimuth Tracker Assembly BA-C91
BA-C91
BA-C113
- Azimuth Tracker and Stand
- Azimuth Tracker Unit Schematic BA-C91
- Azimuth Tracker Board Schematic BS-C99
- Azimuth Motor Wiring BA-W20
- Azimuth Power Supply Specifications

- Power Cable (External) BA-W12

- Data Cable (External) BA-W68

- Electronics Spares Kit List BA-C222

- BREWER Standard Spares Kit List BA-C112/B

Figure

10.1-1.1
10.1-2.1
10.1-3.1
10.1-3.2
10.1-4.1
10.1-4.2
10.1-4.3
10.1-4.4
10.1-4.5
10.1-4.6
10.1-4.7
10.1-4.8

10.1-5.1
10.1-5.2

MKIV SERVICE MANUAL

35



Kipp &
Zonen

<

AR

[} il 1
Les-va BZLSvE Z0s-va H%.MEM_MNHUM 054-v'E aiwlidve algoL4-vd
ASEY ASSY ASSY HO3IW [(Tu04) Od-vE ASEY diE ASEY ASEY
1H0ddNs ONILYED HOLOW ASYINLNS HILIWOHLDIST ASEY SO1LIMINHOL NOILLYHaITYD IAHA HLINIZ HOLWNLOY Sidl
g4 ZELTWE 0g 1 39d HEkIvE Pl L80ve oEyE Zbd-wl Ano4va
ASEY NSIHd BAT ASSY OUE TOHLNOD) ASEW HOLINOW ASSY Ou%0g ABEY ONISNOH ABEY IS ASEY ASSY ASEY SILdOTHOH
dNIL OMNY JNWT JOVLION HOIH SOINOHLIZTI NIV £'0N T3IHMEILTILS LHOddNS MY HILIWOHLD3IS Y3 LINWOLOHLS
WIEEZDvE FZL3-vE aii3ve a/L90-va i) AELLIYE
_._v_v._”.._.xm_O&.umm_..: ASSY U3AIOH m_.d.mmuI.wuz._g_umn_Iw ASSY 13¥0vua L0 Alddns ASSY ASSY H3IAOD >WQWNMWMWm QEYaNYLS
: LNYINE30 #2d S2INOHLITT3 HAMOD NIYIN T DI L0 1IN0 D A00HIHIHLYIMN LM £34vds
ASEMCYE WO0L WIVD ASSY 318v0 -
DGEMYE WS WIVD ”>mm{ I8V - AI0EZOYE AOEZ m___m.u.,qm MIZZ AREZIYE AnzE m._.nNNu.«_m
FSENYE ”EmN V.10 ASSY 318v0 - WIANTHE AN 0 ADEE WD YE 0 A0k WIYZTOOVE 48 AQLL EZZ0-VE
WISEBM-YE WSL WIYO CASSY 378Y0 - ASEY HIAOYHL HLOWIZY LM 31890 TeNEILNE ABEW MY4'HILYIH
SNOISNILYI T1EYD NOILYIINAWWOD -
WILSAS W3 LNdINOD -
ZZZ-WE 'SOINCHLDTTE LM §34VdS -
SOEZ-NE 3SVD LISNHL WNININNTY -
SELIWE ASSY HOSNIS ALIINNH -
£5L0-vE WIANOD JILVINSHI -
LM H3HLYIN 0702 -
SZLI-YE LM ST AN TENEILNT -
‘SNOILJO
HIALINDLOHIOY LDT4S

HIMMIEE AAN

Figure 10.1-1.1

MKIV SERVICE MANUAL

36



£l 000LD-s8 2L 5 ST 000LD-SE SINVNT L
IO ¥ SNOULDYHS
na waaann iwawnoon | 133HE p— it ENPAYHE O3LVHINID HALNNDD
-4 -y
sp s 500 = w
SINTLSAS ¥3IMINg —
WA SIHONI i addy
[y ypp——ry —— Py H3LINOLOHADH LIS HIMIHE HLIM OI0MION STHINYIN ONY HWALIOS NOLLYINIWNO00 ANYSSINaN TIV 2
AN S3S04HNd FINTHIITH HOS NINOHS SNOISNINID L
e 3 NI SINTWNMLSNI — sNOTINa 1| MO [T
i et e = WNISNOISNIWO [“tosocal ava S3L0N
P 4 o o Ly |
§8EL G Umh —Uml — ASSY LGN | — | awos
HILNGNOD OL
(w51} 3718YD Y.va
e e HOLIMS 340D wzet)
(5L T1EYD HIMO TV YINOVHL HLAWIZY frasy
(D13 'ONILSAL dWV] HD4) 1AW
HANMO TV ABOSEIION
316V IAIMD HLNNEZY (wsL'L)
Wit
HILME 440 HO ADARIAN
D35 HIMTHE
+ SIHOLIMS DNLLHDIS
(wog PE).S €L - 1IN
(W2g L E)E 8 - AN FNWA HUNIZ OILYNOLNY
(wgs'L) .08
A
\hl\ % — Ay
\ ..................
" ﬁ_ ~u .,./,.
4 - \\ ~ . /
S MOONW SRmMaIA ¥
\ TENYd OHINDD MOGNIM ZLEYNO /
) I/_ / .
’ \
\ \
)
r - A}
= ] _ lis] '
W | esw | eowenes B 434 SNOLLAO TV INONIN 6t _ o J
sra| A | 1esoss e (8023 VE) SO 40 NOSHBA MOZZ OOY | 24 _\ | )
sa | ag | rosovs z1e SALHD SHIdIHG HINDVHL 79 INONTH i f _ | __
S0 IOISLNO LD STWONYIN 3SVD _ _ AEW.W.OU me.wF
so | wa | Zivows 28 ? oL | '
LISNWHLY Q4N A NOILE0 M4 IBW 00y ' \L_ _Ir ] ey
rd ~
™| oas | oiowe 200 ¥ NOLLO 40 18V LN STevaS QIS vm | & ! Pl ._r i \
- e ~
™| Ad | ezeoes 550 (v0zo-vE) LM 5007 00y 8 /. e m ) & ~
- X
| M| s e ¥ HOLLAO S0 LiYd LN 8AN IHvH i \ \\\ - Q
™ | a4 | evesze ies i GHYONYLS 3N OL H NCLLED SHD 9 /, e /! A
™| Ad | svesze B 183-¥E O EBD-¥E 14 8 NOLLJD DHD 5 m
" ' /
o —_—
™| Ad | sienis o5 2 1HE AU¥AAN 0 NOLLDO SHD » “ (weg'0) .gz'22 \\\ ®
.
M| A | zeoos Liv o0 338 ¢ |58 AN ; 5
: GE ) 2 ()
™| Ad | eouoos ey SILYED DNIHIHS dNYT LXE BAN OOy z |U= R P O
oz ’
we | mo | ozese —_— anss: 1sHid L 183 Yoles -7 [ |
L 3 Ty i
a3 | Mwa | dlva HITNNN NID NOILIHIS30 A3y —— -

37



0£20-vg

[

]

AN 1IN ASSY

WA VDRI VE T
T —— CNNTYEC TEIVEINID LN
- T T
swv e
Py [raiee

]

HILINOLOHDOELI3dS [ EEED T
TLn e I IR EaMIEE ezrve
S Uauoz Tecalon  smdTad|  ean W

N o
S] | — T

CE _ T _

9.
P _ — _ o _ - W_H
ALD

‘31387

108 WELI YOS ONY 0F WAL 3LV DNIdEHS DHIST B AWTHE HLIW MV NY 2208 L0 Pl T
'L SIWEL DWE BIOETOVE HO= Z2 8140 LL S P L STHEL SVE DEZTVA 804 21
TANY HIMANGE 20 0L N0 (0E WELE VDS 30V NS AL WOCHW SNMEL NRHL 37131510
6 O 5% OS5 TINYA TOHINGD 30 dOL MO I5F WILLD SOLYIIINI LHYDDIS30 3dvl SNIddMS 0L g_zaq

‘2903 NOLLOA 50 SITWHANS HALNO S 300D IHL WO JINCISHIRN Ty §1¥030 TV
RMOHS SHOLLISOH ¥ (2 WALD $T0D20 DN LT FHaHaY -

NAMCHS SNOILISO LY (20 WAL $TvD30 J90N J43HaY -

HEANN SIIEE0E ITWWNINOL 3903 LDIVHLS DLLSWId W TINIS BO 1001 HOLWINddy TaEv] 350 -

SIWAUNE QLN HOA HINVITT IIVAHNS QIAOHSAY IHL HLW SYIHY TALYNDISIA IHL NYITD -

SMCTIO 5V STHI3C ATddY ONY 30v4ENS FuvdRed 1531 VNI E.r.:@

{2z WL 2077 JL1TH 5K CLNG AIOVDINO0 Juv STTid NOLLYHND 4NOD FHNENT 6
L WELIFICYEY 00034 LS4 TeN o ONY NOUYSEITED TrOI-LOTTE ONY Trouds O 83234 9
“I0Hd LSEL WILIN|ATIA/ITAN € WAL H3d SV AN SOEZVE HO ¥ W0EEDVE 1S3«
BNALI 30 LV PLIDVE DAAD NOILYTTYLSN H3d SY 08 WELD 104 A7 ..._.\._.é
TYNH3LX3 SOISING - B HOSNIS
MADONIVG LN0MS - 58 MOSHIS
ASSY HIALINOHLISAS 30 HVIH - bW BOSNIS
AUId35¥E - B HOSNIS
AESY NYd - T8 HOSNIS
ASSW DNISNCH INd - 1¥ HOSNIS
SHOSNIS B0 SHOILYICT 6 WIL ASSY HOLSIRIIHL §
SHILVAH KL HLM LOWINCT NI 30D
LCK 00 ASHL 05 D34d¥EM-3 1L Fiv SHIIVEH 3HL 50 ALINBONd 3HL NISTHIR TTY
SUMNENT AHIAMSD O HOIES OITIVASN EZEVE) Ll HALWIH Y SAWH CLSI LN I ¢
CEYINDIY S0 ONV 8L SAAL STIL S TEwD ANV SLNN0A 1L 1EvD 280 €
SNCILYDOT NOHLIINNOO HOS LISHE ONOTIS NO THIVL MOIHD
“ALINYIZ MO NAWCHS LOK 2 QN 12 B2-4Z BWILI “STIEVD ONY SSINAVH DHINW 2
(3 WA ATANS HIMWO NIV 3 ST¥130 AT9I 355V M0 14393 SMa 0L Emmnq

SALOY
]
x® 3 AWVTE - =i
auR LT
NivA-L"
FHY0R
' 1 WV - AN 20
£PE5T | ELVEBE el - AH
&E 8z azr = OEVOE AH
£ i ] - ICHLNOD S
LPE L e 11 - SEHILMNE 7V
[ 52 LiW [0 HEYALNS
¥ 3 s [ [TEETE =R
18T - @ O £2 13IHMHELT I
5z 57 arir 5 2¢ 13IHMAEELT I
42 52 ArLE ¥ 23 3HMEEL
3 S T B ]
LF9E L FE AL i HUWEY
BT B FE FI I ALNEZ
| s | wowannca | onsoton | woioammion soron

£l B2 A0 T L ATV 30 13573 40 ASEY ASH MOHS | 4
wa e Lo (=] WO CIHE OOV "F085HD IRVN S1V AN a
red i BL ey {22 ANCAT OHY W20 EWATHE M3 L4
wa | o | nwm]  we 557 LIWODIEE0 607 DH Iva AN | =
ToL | o - i EL SWEL S THNHYR DO t |2 m
e X Vs DY AL Delcdg O * |68
L FoNOHLTE NN 18z
T WOLAUOE 3D ~3u

a3A0W3Y (9 W3 LI) H3A0D HLIM NMOHS M3IA JOL

I

Z1Hs 335
v

6

|Figure 10.1-3.1 |

38




NOTES:

&EFER TO DWG BA-EF1 FOR ASSEMBLY DETAILS OF MAIN POWER SUPPLY (ITEM 16).

2. WIRING HARNESS AND CABLES, ITEMS 24-29, 31 AND 32 NOT SHOWN FOR CLARITY.

CHECK TABLE ON SECOND SHEET FOR CONNECTION LOCATIONS.

3. USE CABLE TIE MOUNTS AND CABLE TIES, ITEMS 78 AND 80 AS REQUIRED.

4. IF UNIT IS TO HAVE A HEATER KIT (BA-C223) INSTALLED PRIOR TO DELIVERY, ENSURE
ALL WIRES IN THE PROXIMITY OF THE HEATERS ARE TIE-WRAPPED SO THEY DO NOT
COME IN CONTACT WITH THE HEATERS,

5 THERMISTOR ASSY, ITEM 30, LOCATIONS FOR SENSORS.

SENSOR #1 - PMT HOUSING ASSY
SENSOR #2 - FAN ASSY
SENSOR #3 - BASEPLATE
SENSOR #4 - REAR OF SPECTROMETER ASSY
SENSOR #5 - FRONT WINDOW
SENSOR #6 - OUTSIDE EXTERNAL

NSTALL UVB KIT (ITEM 9} AS PER INSTALLATION DWG BA-C114, PART OF ITEM 9.

7. TEST BA-C230(MKIl) OR BA-CZ30/B{MKIV) AS PER ITEM 3, MKIIFMKIV INITIAL TEST FROC.

8. REFER TO OPTICAL AND ELECTRICAL CALIBRATION AND FINAL TEST REGORD AM-BA-CO5, ITEM 1.

8. ENSURE CONFIGURATION FILES ARE DOWNLOADED ONTO DISKETTE BA-UO7, (ITEM 22).

A\F‘[ER FINAL TEST, PREPARE SURFACE AND APPLY DECALS AS FOLLOWS:
- CLEAN THE DESIGNATED AREAS WITH THE APPROVED SURFACE CLEANER FOR PAINTED SURFACES.

- USE LABEL APPLICATOR TOOL OR SIMILAR PLASTIC STRAIGHT EDGE TO MINIMIZE BUBBLES UNDER LABELS.

- ADHERE LOGO DECALS (ITEM 42) AT POSITIONS SHOWN.
- ADHERE LETTERING DECALS (ITEM 43} AT POSITIONS SHOWN.

- ALL DECALS ARE DIMENSIONED FROM THE COVER'S OUTER SUFRACES OR BOTTOM EDGE.
&PRIOR TO SHIPPING TAPE DESICCANT INDICATOR (ITEM 45) ON TOP OF CONTROL PANEL SO AS TO BE
VISIBLE THRU VIEWING WINDOW, THEN PLACE FOAM (ITEM 37) ON TOP OF CONTROL PANEL.

12, FOR BA-C230 BAG ITEMS 1, 4, 5, 11, 17, 18, 22, FOR BA-C230/B BAG ITEMS 1, 11,
13, 14, 17, 18, 22, AND PACK WITH BREWER USING SHIPPING CRATE, ITEM 10 AND FOAM (ITEM 32),

REV DESCRIPTION DCM NUMBER DATE O, | CHKD.

E § - NEW ELECTRONICS 822 95.04.16 MSE | THLL
g LF A ADD SHIPPING CRATE AND FOAM BSB 99.06.16 MSE | TKLL
3| e 2DD MANUALS, ITEMS 12.14 890 99,1118 | RKF | TRLL
a [=} NEW PART NO. FOR DESICCANT ASSY =] 000511 RKF BwW

s} NEW BREWER DECAL AND LAYOUT 922 1.01.15 Bw Bw

E MNFLATE NAME CHANGE, ADD SHIP. FOAM 833 01.08.27 RKF BwW

F SHOW NEW ASSY OF ELECT PCB BRACKET 946 (02 07,24 RKF

MOTOR CONNECTION | MOTORNO. | CONNECTOR ch:r;lgi F'BER""M""(?\;,

ZENITH 1 J13B 24,48 24,48

AZIMUTH 2 178 24.47 24.47

IRIS 3 3T 25 25

FILTERWHEEL #1 4 J14T 25 25

FILTERWHEEL #2 5 J14B 25 25

FILTERWHEEL #3 5 6B N 2647

MICROMETER #1 10 1158 24 24

SLITMASK 1 NTT 25 25

AZ SWITCHES s 12T 2447 2447

LAMP CONTROL - 2T 27 27

v BOARD : 128 z8 2

HY - FMT 296473 | 2064.73

DC MAINLAMP p J1-LANMP En 31

BOARD
JI-MAIN
ELECT BRD
LAMP - J2LAMP 32 32
BRD

39



El oezove_ e e[ @ \ B e S
AN 1IN ASSY s
Y313WOLOHAOHLIAdS [ =]
s [T s
) Cw_._ON Baya) L SN Twnd
lnuhhzltﬂﬁ,....\-nﬂhﬂw.w SAHONI NI SNOISN N0
s B ddiy T I
o
ALIMYIO MO NMOHS LON JHYAMTNYH IN0S
V-V NOILLO3S
434 ‘9L W3LI O Livd 2N
JdYAQEYH ONILNMIOW
N
N
~
=)
~
e
S
o 5 4
P s L
TIML 89S 9L90'66 858 W02 ONY 3LV ONIddIHS OaY v ﬂ i EE—
- [
TINL  GSW ALr0'66 (44 SINOHLDITI YD MIN - ..w.n =
Hofva | 2va HIANNNNDC NOLLIMDS3] A3y

40




PN Kipp &
&Zonen

BA-C230 BREWER MKIV

Iltem no. Part No. Description Qty.
1 AM-BA-C05 BREWER FINAL TEST RECORD --

3 IT-BA-C230 BREW MKII,MKIV INITIAL TEST -

4 OM-BA-C230/B SPECT OPER MAN, MKIV 1.00
5 MM-BA-C230/B SPECT MAINT MAN, MKIV 1.00
6 BA-C21 WEATHERPROOF COVER ASSY 1.00
7 BA-C61/C COMPL OPTICAL ASSY MKII --

8 BA-C61/D COMPL OPTICAL ASSY, MKIV 1.00
9 BA-C84 OPTION C KIT, UVB 1.00
10 BA-C149 MKII/MKIV SHIPPING CRATE 1.00
11 BA-C112/B SPARES KIT, STD, NEW ELECT 1.00
12 BA-C220 BASE ASSY, MKII,IV, NEW ELECT 1.00
16 BA-E71/B MAIN POWER SUPPLY KIT, W/O DESIC 1.00
17 BA-E116 BREWER OPERATING S/W 1.00
18 BA-E118 BREWER UTILITIES S/W 1.00
19 BA-E124 ELECTRONIC PCB BRKT ASSY 1.00
22 BA-U07 F/W, MAIN BRD, DOWNLOADABLE 1.00
24 BA-W76/A CABLE ASSY,MAIN TO MTR, 29 4.00
25 BA-W76/B CABLE ASSY,MAIN TO MTR, 27 4.00
26 BA-W76/C CABLE ASSY,MAIN TO MTR, 20 1.00
27 BA-W77/A CABLE ASSY,MAIN TO LMP, 11 1.00
28 BA-W77/B CABLE ASSY,MAIN TO HV, 16 1.00
29 BA-W78 CABLE ASSY,HV BRD TO PMT 1.00
30 BA-W79 CABLE ASSY,THERM TEMP PROBE 1.00
31 BA-W82 CABLE ASSY,DC MAIN/LAMP 1.00
32 BA-W83 CABLE ASSY, LAMP 1.00
33 BM-C162 FOAM, HIGH DENSITY, 27X19X4 6.00
36 BM-C105 NAMEPLATE,ALTERED 1.00
37 BM-C202 SHIPPING FOAM,CNTRL PANEL 1.00
38 BM-C218 MODF'D SCREW,EXT TMP SNSR 1.00
39 BM-C82 CONTROL PANEL 1.00
42 12103081 DECAL, SCI-TEC LOGO 1.00
44 12501365-2 DESICCANT HOLDER ASSY 1.00
47 81-90-620 LOCK, CONN SLIDE POST 3.00
48 81-90-630 LOCK, CONN SL RET (15) 1.00
49 83-30-450 BUMPER RUBBR 1/8 HOLE, 3/ 4.00
50 83-40-485 NUT 4-40 SL RG HX THIN SS 2.00
55 83-51-752 SCREW 2-56 X 1/4 BUTTON HD 2.00
56 83-51-762 SCREW 4-40 X 5/16 BUTTON H 2.00
57 83-51-804 SCREW,8-32 X 1/2 BUTTON H 3.00
64 83-79-048 SCREW 4-40 X 5/16 HSC SS 2.00
65 83-79-049 SCREW 4-40 X 3/8 HSC SS 3.00
66 83-79-152 SCREW 1/4-28 X 1/2 HSC SS 3.00
69 83-95-604 WASHER #4, INT TOOTH LOCK,SS 2.00
70 83-95-008 WASHER #4 FLAT NYLON 1.00
7 83-95-609 WASHER, 1/4 LOCK INT TH S 3.00
72 83-95-786 WASHER, #8 SCREW 3/8 OD X 3.00
73 83-95-748 WASHER, #4, SPLIT LOCKS 2.00
75 85-10-145 ADHESIVE, SEALANT LOCTITE 0.50
78 85-80-440 CABLE-TIE MOUNT,3/4"SQ 4.00
80 85-80-450 CABLE-TIE 4-1/8X.1 NYL 18 6.00

MKIV SERVICE MANUAL

41



TR VISTYE SN
Evitan=] DELVRENED HALNGNOD
ASSY HIHMOWHL HINWIZY
o e L Dadv
Tl =y ] e
NSNS AnELEh Towuwn_ sma o= | a0 o
el — il BT T
v ISR ——=— 1
[T
o)

0 W ORIBITY C HO el TR WA ATHDNONOML § v b
WO WIVUL DL 0 IOF THL LENYOR .06 DONS ¥ 51 SLIRTS B

1 187-¥Er L THNTID0M W3 Y NTTY YN 131 00
1 ABSY 037 40 32V AUNS DRLNION TY2EL |

FAUON WO 00 WL W 30 W 1 9VE SHL N T10H DLINNOW <VELS ONNOLD 3K1 1vL Tenshag, 7
ey w20 a8

O . BILLY FLWA G WALID DT38 LNIOW A TYNBNMEL b4 MEHE DHILST JMVISI0 04 3 .\ua#ﬂ

0% TR0 IWNGNTG

pesi LY O w0ty

S MO AROREIIOY __.:mznﬁ.\_u

BLIHOVHE OONY HYT3 O F5vE NIV T8 MO SHIN 1 13T kMOS0 G BMSEIS DHITIAT] L5 dﬂ

R WAL EADD SO0 THHIR AL MO RAROHS Sv BTEET D9 00 3k uxn‘,ﬁ i

CH000TE L) LNSAND00 B3 Sy LW
Pt 14000 D012 39 LS00 AT Q3000 1O e

05T A-ANOILD3S 335
DNINOILISOd GNH DNILNNOW 30 1d 3180

Z133HS 335
NN NOILD3S

LE WL DN SRENNION 3805
DRLKNCN T 31 0L YINDIONISL3d Tuv 2309 SHL 0F ¥DE AVINIIHG T8 MEL) LBves
HALNNED LA OO0 SHOSNI O3 0Ny 122 N3, "ld A0 €1 €0 (L WELID B SNLNACH IWEE 7

h%

135 L LW SRV T340 TN TIv 380338 ¥

AT 1030 NELTAS LW OO 38 81 1L WAL 30 Lol THID HOLWE AL3dve dwnd sen g 7
08 OITYIHHL Kl HELHEAL DY 03 HEL HLW BTVIEHL DNHENE 1902 Y

HOOTE THNSNEEL O BHUIINNGD C1 H01k 165 NELONHENENSHLIGE 50 4 NEL) 3D Eavee il 7
BALHDIL O

o9 WAL KL SVE UL DARSTE LVOD 390% O3l O DHIHEE ML (21 W31 318D 10MINDD Ewn..ﬂ«
W

AU,

SI0H DLN ONY

|Figure 10.1-4

SaLON ISVE YIAIVHL
=
= 5
\£% 0 BILON L1L oL GraaGy | D
W
05 - o FEN
. o @\.l‘
7. SLON 80 ¥ 02 5 BHGL 0OV W i
5 3U0N C.L 3343 IN0EOL JTY o 4
0] LS e OO @ FI0H DNLLNACW
2 0L V1 b o 1) 357 DD [ dVHLS ONNOHD
¢ P oav m
WP ¥ 0 AL orS oM 00w | o
W BLA ¥ 28 AR W O 0
St va 7
Sovoar va o [ m
O3 9B00 DA T |Z B
TSI o EE
“ &
awin|waa | awe HION KO HOLEHIEE Az

1

42




REV DESCRIPTION DTN NUMBER CATE | DWN |CHKD.

g 5 5 REDRAWNREVISED E507-DCN-256 ssovon | OF | Ra

e [l OWE CORRECTIONS 8705-DCN-335 g7.0501 | OF | ra

ga| 7 PIL UPDATE DCNETS asoa08 | ow | Rra

§ g /L UPDATE DENASS gao7z1 | Fv | TeL
g ADD MEW POW SUF & MTG HAW DCH489, 508 ooeos | fv | RP
10 ADD SURGE SUPP, TERM BLK & HAW DCN521 stz | P | RP
11 ADD ITEM 35 DICN533 81.03.27 | PV | KL
12 CHG FUSE (IT 40} FR 1A TO 24 DCNG3S 010830 | ev | wL
13 ADD GHD STRAPREDRAWN DICNSEZ 520318 Py | owe
14 ADD TORQUE SPEC TO NOTE 5 DCN5g2 52.05.21 e | RP
15 ADD ITEMS 51, 70 & 89; NOTE 17 DCNBOY 52,08,06 ey | rP
18 ADD IT. 61; CLARIFY GND STRAP MNTG DCNG4E 593.05.04 v | rP
17 ADD SHIPPING CRATE (ITEM 44) DENTIZ 24.00.01 rv | Ds
18 CHG NOTE 1, ADD NOTE 19 DCN738, 739 508,01 Fe | oos
19 ADD ITEMS 1108 111, NOTES 20 & 21 DENED4 970115 | MF | THLL
20 CHG OF ITEM 7 a2z co0406 | mMse |TKLL
Hal ADD SHIPPING CRATE AND FOAM 858 sa0816 | MSB |THLL
72 ADD PAINT SPEC &70 501013 | RKF |TKLL
23 NOTE 23 ADDED 884 g011.01 | ReF

NOTES:
ANSERT CONTROL CABLE {ITEM 12) THRU BUSHING AND TAPPED HOLE. COAT BUSHING THREADS WITH ITEM &0

AMD THGHTEM,
ANSERT POWER CAELE {ITEM 17 OR 35) THRU BUSHING {ITEM 55) PRICR TO CONMNECTING TO TERMINAL BLOCK,
COAT BUSHING THREADS WITH ITEM 60 AND TIGHTEM IN THREADED HOLE.
&30 NOT CLAMP SAFETY SWITCH CABLE (PART OF ITEM 131 TO BE DONE AT SYSTEM TEST LEVEL.
4, SECURE ALL UNLCCKED HARDWARE WITH LOCTITE 242 (ITEM 58)

ITH MOUNTING HUB (ITEM 21) FIXED TO DRIVE PLATE {ITEM 22}, AND LED SENSORSE BLOCKED WITH COUNTER
BRACKET (ITEM &), CRIENTATE BOX 50 THE SIDES ARE PERPEMNDICULAR TO THE 2 MOUNTING HOLES ON THE
TRACKER BASE AS SHOWRM (SEE NOTE 18 ALS0) SECURE MOUNTING HUE (ITEM 21) TO SPINDLE {ITEM 18) BY
ADDING ITEM S8 TO SCREWS (ITEM 77) AND TIGHTENING TO 80 IN/LE's. ENSURE DRIVE PLATE 15 FLUSH AGAINST
SPACER {ITEM 23} PRIOR TO TIGHTEMING SCREWS. INDICATE 'M' NORTH POSITION O DRIVE PLATE AS SHOWN,
80" FROM COUNTER BRACKET MARK A SIMILAR 'M' ON THE SPINDLE AND TRACKER BASE AFTER PAINTING

AQDHERE ‘ON' LABEL UNDER POWER INDICATOR ASSY (ITEM 15).
7. WIRE ASSY AS PER SCHEMATIC DIAGRAM BS-CO1, (ITEM 2),

INSTALL ITEMS 88 AND 90 BEFORE INSTALLING SPINDLE (ITEM 18}, COAT THREADS AND UMDERSIDE OF NUT WITH
ITEM 57 PRICR TO AS5Y. ENSURE SEALANT DOES NOT ADHERE TO OUTSIDE SURFACE OF BOX.

0, PREPARE FINISHED ASSY FOR PAINTING BY USING MASKING TAPE TO COVER COMNMECTORS, ETC. COVER OPENINGS

WITH SPECIAL MASKING BOARDS, REFER TO ASSEMELY FROCEDURE AP-BA-CO1. IF ITEM & (4 ANGLE BRACKETS)
ARE NOT PAINTED THEY MUST BE INCLUDED WITH FINISHED ASSY FOR PAINTING. PAINT ALL SURFACES GLOSS
WHITE AS PER DOCUMENT 1184000&-3.
10. PLACE FUSE (ITEM 40) AMD 10-32 x 5/8 CAP SCREWS, QTY 4 [ITEM 20) INTO CLEAN PLASTIC BAGE, LABEL
WITH PART MO AND ATTACH TO INSIDE WALL OF BOX WITH TAFPE.
INSTALL GMD TERMINAL FROM BA-W1S {ITEM 12) ONTO BOTTOM BAR {ITEM 26) USING ITEMS 72 AND 100.

&N}HERE DO &AL LABELS AS SHOWM ON TERMINAL BLOCK COVER (ITEM 32),

&amum LEVELLING SCREWS TO POSITION 4 RUBBER BUMPERS ON BREWER BASE TO CLEAR ANGLE BRACKETS
(ITEM 5} BY 178 IN. MAX AND TIGHTEM JAME NUTS. IF PROFPER TRACKER/EREWER ALIGNMENT IS NOT
ACHIEVED, RE-CHECK PRISM ALIGNMENTS IN FOREOPTICS ASSY.

Awse RT ACCESSORY POWER CABLE (ITEM 34) THRU BUSHING (ITEM 55) PRICR T63 CONNECTING TO TERMINAL
BLOCK. COAT BUSHING THREADS WITH ITEM 60 AND TIGHTEN IN TAPPED HOLE
WITH TRAGKER IN 'NORTH' POSITION (0 STEPS), ENSURE THE GND STRAP (ITEM 41) PASSES BEHIND SPINDLE
PRIOR TO ATTACHING TO TRACKER BASE

&ENSURE DOUBLE-SIDED TAPE IS UNDER NAMERLATE APPLY RTV {ITEM 56) TO SCREW HEADS.

&REMO\IE AMD DISCARD EXISTING SCREW FROM TERMINAL "V2", MOUNT SHIELD {ITEM 43) WITH ITEMS 70 AND
8 IM OPEN TERMINAL.
ENSIURE THAT THE GROUMD STRAP MOUNTING HOLE IN THE BASE 15 1/4 OF A TURN CCW FROM MORTH.

&SE.‘\L MOUNTING SURFACE OF LED ASSY (ITEM 15) WITH RTV {ITEM 56).
20. TEST FINAL ASSY AS PER PROCEDURE TP-BA-CO1,(ITEM 114).

INSTALL FERRITE CORE {ITEM 111} AT THE ENTRAMCE OF THE TRACKER DRIVE CABLE JUST INSIDE THE BOX.
MAKE SURE THE FERRITE 15 A SNUG 00" AGAINST THE SIDE OF THE TRACKER BOX,
ACLEAN METAL SURFACE THOROUGHLY WITH ALCOHCL PRICR TO ADHERRING LABEL AS
FER THE FOLLOWING:
- PEEL CE LABEL OFF SHEET AND ADHERE IN APPROX POS'N
- PEEL CLEAR OVERLAMINATE OFF SHEET AND ADHERE OVER TOP OF LABEL
-ENSURE LABEL IS COMPLETELY COVERED WITH OVERLAMIMATE
USE CABLE TIES (ITEM 117) &5 REQUIRED
. USE SHIPPING CRATE (ITEM 44) AND PACKING FOAM (ITEMS 120-122) FOR CRATING AZIMUTH TRACKER.
PLACE FOAM, PART MO, BM-C161/C IN BOTTOM OF CRATE

2
2

& @

43



MW_ _.mm.....:..(nm..!_ N;w_ um_.n s e SN e e . (OINOWIH HIAOD HLM)
ASSY YINOVHL HLNWIZY [ @.5 () M3IA LNOY
] ﬁbzu.‘n_unu.ﬁs—: H].”..Mrl..:-}:n
. e ISR ——
U..__ AR NOULANOI8D _ LT

{12 WALI) BNH ONLLNNOW 31%7d JAIE0 40
ONINCILISOd HOH b LHS ‘MM NQILD3S 338
AANCILO3S

T

VA L7

Zal
WA

-
sl Araaas s R R RO

MIHIS SIHL HIANN A-ANOILD3S
HOWLLY OL 65 W31l
)= 8Iv130 335

kL 3ITVIS

(434 _.Mnm_.__w%.u_.w_.m_w SISSVHD egﬂ
_ = -

[ z

= : o ﬁ/g

— - ¥ L v

= = = © z

: : 2 ,M\g

= : g o

: E) N N O CC)

= L | 5CC

= 4= mm

e [+]

44



REV DESGRIPTION DCN NUMBER DATE | DWN. | CHKD.
=]
E bl REDRAVMN/REVISED 8507-DCN-258 850701 | OF | RA
=
4] s DWG CORRECTIONS 8705-DCN-335 s705m | OF | Ra
§ g 7 PIL UPDATE DCMT3 Be0d0s | CW | Ra
- a PiL UPDATE DCN458 880721 | Fv | THL
g ADD NEW POW SUP & MTG HW DCM480, 500 g00a05 | Fv | RP
10 ADD SURGE SUPP, TERM BLK & HAW DICNS21 g1.0227 | Fv | re
11 ADD ITEM 39 DCM533 g10327 | FY | ko
12 GHES FUSE (1T 40) FR 1A TO 24 DCMNE35 e10850 | Fv | KL
13 ADD GND STRAPIREDRAMN DCMS62 s20318 | Fv | KL
14 ADD TORGUE SPEC T NOTE § DEME2 seos2r | Fv | RP
15 ADO ITEMS 51, 70 & 59, NOTE 17 DCNEDg szosos | Fv | RP
18 ADD IT. 81, CLARIFY GND STRAP MNTG DCME4R s30504 | Fv | RP
17 ADD SHIPPING CRATE (ITEM 44) DCNT12 sa0aoi | Fv | DS
18 CHG NOTE 1, ADD NOTE 19 DCM738, 730 ssoa01 | Fv | bs
19 | ADDITEMS 110 & 111, NOTES 204 21 DCME0d 07.0115 | MF | TKLL
20 CHG OF ITEM 7 522 00.0408 | MSE | TRLL
21 ADD SHIPPING CRATE AMD FOAM 858 sgos1e | mse | TKLL
22 ADD PAINT SPEC E7% 981012 | RKF | TKLL
23 MOTE 23 ADDED BB4 05.11.01 | RKF

45



4xY,

PN Kipp &

Zonen

BA-C91 Azimuth Tracker Assembly
Item No. Part Number Description 120V Qty 230V Qty
1 BM-C100 Nameplate, Altered, Azimuth Tracker 1.00 1.00
2 BS-C91 Azimuth Tracker Unit Schematic - --
3 BM-C92 Azimuth Tracker Box 1.00 1.00
4 BM-C93 Adjusting Screw 3.00 3.00
5 BM-C9%4 Angle Bracket 4.00 4.00
6 BM-C95 Counter Bracket 1.00 1.00
7 BA-W67 Surge Supp Enc Assy, RS422 1.00 1.00
8 BA-C97 Drive Shaft Assy Az/Cosmos Tracker 1.00 1.00
9 BA-C98 Drive Motor Assy 1.00 1.00
10 BA-C99 Azimuth Tracker Brd Assy 1.00 1.00
11 BA-W18 Power Connector Assy 1.00 1.00
12 BA-W19 Control Cable Assy 1.00 1.00
13 BA-W21 Safety Switch Assy 1.00 1.00
14 BA-W22 Power Switch Assy 1.00 1.00
15 BA-W23 Power Indicator Assy 1.00 1.00
16 BA-W24 Fuse Holder Assy 1.00 1.00
17 BA-W30/A Power Cable, Azimuth Tracker, 110V 1.00 -
18 D2-1030-002 Azimuth Spindle 1.00 1.00
19 C2-1030-005 Bearing Housing, External 1.00 1.00
20 C2-1030-006 Bearing Housing, Internal 1.00 1.00
21 B2-1030-007/A Plate Mounting Hub 1.00 1.00
22 C2-1030-008 Drive Plate 1.00 1.00
23 B2-1030-015 Spacer Ring, Short 1.00 1.00
24 BM-C88/B AC Power Shield, 2.25 Long 1.00 1.00
25 A2-1030-019 Drive Bearing Stop 1.00 1.00
26 B2-1030-028 Bottom Bar, PCB 1.00 1.00
27 B2-1030-029 Top Bar, PCB 1.00 1.00
28 D1-1030-045 Tracker Stand Assy 1.00 1.00
29 C1-1030-080/A Short Tension Arm Assy, Azimuth Drive 1.00 1.00
30 C1-1030-081/A Long Tension Arm Assy, Azimuth Drive 1.00 1.00
31 C1-1030-084 Cover Assy 2.00 2.00
32 BM-C88 AC Power Shield, 5.25 Long 1.00 1.00
33 83-09-220 Spacer, Hex, 6-32 x 3/4" Lg 4.00 4.00
34 BA-W58 Accessory Power Cable Assy 1.00 1.00
35 BA-W30/B Power Cable, Azimuth Tracker, 220V - 1.00
36 B2-1030-101 Bearing, Altered 2.00 2.00
37 BM-C225 Foam Disc Insert 1.00 1.00
38 BA-C166 AZ Tracker MOV Assy, 110V 1.00 -
39 BA-C166/B AZ Tracker MOV Assy, 220V -- 1.00
40 91-15-257 Fuse, 2A, 250V, Slow-Blow 1.00 1.00
41 BM-C174 Azimuth Tracker Ground Strap 1.00 1.00
42 BA-C113 Option 'B' Kit Installation -- --
43 BM-C188 Terminal Shield, Azimuth Tracker P/S 1.00 1.00
44 BA-C150 Azimuth Tracker Shipping Crate 1.00 1.00
45 85-80-440 Mount, Cable-Tie, Adhesive Back 3.00 3.00
46 82-20-383 Clamp, 'P', 1/2" x 1/2" x #10 1.00 1.00
47 88-99-780 Retaining Ring, Internal, Spiral Snap 2.00 2.00
48 76-99-445 Hose Clamp, 2-1/2" OD 1.00 1.00
49 83-10-651 O-Ring, 3/8"ID x 9/16"0D x 3/32"Thk 3.00 3.00
50 82-10-470 Terminal Strip, 4 Contact 1.00 1.00
51 87-50-088 Power Supply, Switching, 5VDC, 10A 1.00 1.00
52 82-10-450 Terminal Strip, 12 Contact 1.00 1.00
53 83-09-413 Spacer, 1/4"0D x 1/8"ID x 1/8"LG, AL 4.00 4.00
54 82-20-356 Clamp, 'P', 1/4" x 1/2" x 13/32" 2.00 2.00
55 83-08-100 Bushing, Strain Relief, Lig-Tite 3.00 3.00
56 85-10-150 Adhesive, Sealant (RTV 3145) 1.00 1.00
46 MKIV SERVICE MANUAL



E@:Hﬁppsl

Zonen

Item No. Part Number Description 120V _Qty 230V Qty
57 85-10-148 Adhesive, Sealant Silicone, BLK 2.00 2.00
58 85-10-145 Adhesive, Sealant (Loctite 242) 2.00 2.00
59 81-15-154 Cap & Chain, For #18 Receptacle 1.00 1.00
60 85-10-147 Adhesive Sealant, Pipe Thread 1.00 1.00
61 82-10-484 Jumper, Terminal Block 5.00 5.00
62 83-25-890 Term, Ring Tongue, #18-22AWG, #6, Insul 16.00 16.00
63 99-31-483 Wire, Hookup, #18AWG, IRR PVC, Red 1.00 1.00
64 99-31-482 Wire, Hookup, #18AWG, IRR PVC, Black 3.40 3.40
65 99-31-484 Wire, Hookup, #18AWG, IRR PVC, Green 2.00 2.00
66 99-31-481 Wire, Hookup, #18AWG, IRR PVC, White 2.25 2.25
67 83-51-752 Screw, 2-56 x 1/4"Lg, Btn Hd, Hex, SS 2.00 2.00
68 83-51-763 Screw, 4-40 x 3/8"Lg, Btn Hd, Hex, SS 4.00 4.00
69 83-51-762 Screw, 4-40 x 5/16"Lg, Btn Hd, Hex, SS 2.00 2.00
70 83-51-765 Screw, 4-40 x 1/2"Lg, Btn Hd, Hex, SS 1.00 1.00
71 83-79-152 Screw, 1/4-28 x 1/2"Lg, Skt Hd, Cap, SS 1.00 1.00
72 83-79-051 Screw, 4-40 x 1/2"Lg, Skt Hd, Cap, SS 5.00 5.00
73 83-79-068 Screw, 6-32 x 3/8"Lg, Skt Hd, Cap, SS 5.00 5.00
74 83-79-075 Screw, 6-32 x 1"Lg, Skt Hd, Cap, SS 1.00 1.00
75 83-79-073 Screw, 6-32 x 3/4"Lg, Skt Hd, Cap, SS 2.00 2.00
76 83-79-082 Screw, 8-32 x 3/8"Lg, Skt Hd, Cap, SS 3.00 3.00
77 83-79-114 Screw, 10-32 x 1/2"Lg, Skt Hd, Cap, SS 12.00 12.00
78 83-79-077 Screw, 6-32 x 1-1/4"Lg, Skt Hd, Cap, SS 4.00 4.00
80 83-79-116 Screw, 10-32 x 5/8"Lg, Skt Hd, Cap, SS 7.00 7.00
81 83-87-194 Screw, 8-32x1/2"Lg. FIt Hd, Hex, SS 2.00 2.00
82 83-87-165 Screw, 4-40 x 1/2"Lg, Flt Hd, Hex, SS 2.00 2.00
83 83-87-181 Screw, 6-32 x 5/8"Lg, Flt Hd, Hex, SS 4.00 4.00
84 83-87-182 Screw, 6-32 x 3/4"Lg, Flt Hd, Hex, SS 2.00 2.00
85 83-87-209 Screw, 10-32 x 1/2"Lg, FIt Hd, Hex, SS 4.00 4.00
86 83-87-211 Screw, 10-32 x 5/8"Lg, FIt Hd, Hex, SS 3.00 3.00
87 83-87-214 Screw, 10-32 x 1"Lg, FIt Hd, Hex, SS 3.00 3.00
88 83-87-233 Screw, 1/4-28 x 5/8"Lg, Flt Hd, Hex, SS 2.00 2.00
89 83-40-261 Nut, 6-32 x 5/16, Hex, Steel Plated 1.00 1.00
90 83-40-326 Nut, 1/4-28 x 7/16, Hex, Steel Plated 1.00 1.00
92 83-40-278 Nut, 8-32 x 1/4 x 3/32 Thk, Hex, SS 4.00 4.00
93 83-40-486 Nut, 6-32, Self Locking, Hex, SS 1.00 1.00
94 83-40-283 Nut, 8-32 Std. Hex Pattern, SS 2.00 2.00
96 BM-C121 Jamb Nut, Altered 3.00 3.00
98 83-95-606 Washer, #8, Internal Tooth Lock, SS 2.00 2.00
99 83-95-626 Washer, #4, External Tooth Lock, SS 1.00 1.00
100 83-95-604 Washer, #4, Internal Tooth Lock, SS 9.00 9.00
101 83-95-605 Washer, #6, Internal Tooth Lock, SS 2.00 2.00
102 83-95-631 Washer, 1/4, External Tooth Lock 2.00 2.00
103 83-95-749 Washer, #6, Split Lock, SS 5.00 5.00
104 83-95-752 Washer, #10, Split Lock, SS 10.00 10.00
105 83-95-750 Washer, #8, Split Lock, SS 4.00 4.00
106 83-95-013 Washer, #6, Flat, SS 1.00 1.00
107 83-95-019 Washer, #8, Flat, SS 3.00 3.00
108 83-95-028 Washer, 1/4, Flat, SS 1.00 1.00
109 83-25-996 Terminal, Female Disc, Red 4.00 4.00
110 76-05-005 Filter, Interference, Power Line EMI 1.00 1.00
111 88-99-224 Ferrrite, Split, EMI Suppression 1.00 1.00
112 BM-C212 Label, CE Approval, EMC Directives 1.00 1.00
113 AP-BA-C91 Azimuth Tracker Paint Masking Procedure - -
114 TP-BA-C91 Az Tracker Assy Adjustment/Test Procedure - -
120 BM-C161/A Foam, High Den 17-1/4X14X2 2.00 2.00
121 BM-C161/B Foam, HD 17-1/4X16-1/4X2 3.00 3.00
122 BM-C161/C Foam, SuperBlu 18X16-1/4X1 1.00 1.00

MKIV SERVICE MANUAL

47



) a0
9 £L10-vd L L S ——— .
A3H RN LS00 _ 133HS -4 TETNY LAY om_uawmnrnmhqzwuyﬂzm.mﬁ._.:n:ou NMCHS SY HILINOLOHAOH LSS ONY IRV HLNWIZY OL ST1EvI 17 LISNNDD ¥
woFy wEm
NOILYTIVLSNI ki e MIYOS 2% GIANNCY
HEmId INO ATNG HLIM HIHIVHL HLNWIZY JHL 20 3065 THL DL 5309 MONIN ZLHWND THLHLM
LM 9 NOILdO = T Vi Dadv 305 3HL L¥HL HONS OINOILISOd 51 H3LIWOLOHSONLITS FHL LvHL JLON SMIHDS dvD 018
[r} SNISN FHNDIS ONY NMOHS SY HIADWAUL HLNAIZY OL NO B3LINOLOHAOHLD34S zc;_mo@
FiL T )
) _W-m Ol SLNIWTELEN! == SN0 Tvna 41 [T%) 0 ATBNASEY OL MOlHd S0T-YE-NY TYTINGN SOMYLII00Y 0L ¥3438 T
g s g e —
e e s e 3 Um .—. —Um =2 — NISNOISNIMO [Toopoes|  aiva 160-VE ‘ON AT 'L 8 KOILAO
R e L = 40 LHvd 3HY ONY ATNO S3S0cHNd 3ONIHIIH HOH GILSN 6y AFTTVLISN 38 OL SWaLI
¥E6L O RS 160-vE ASSWAXEN | — bl SLON I5THL NI OINOLLNIN H0 IN0EY OILSI SNILI HOd E1E0-¥E LS SLxvd OL B3J3W 1
DN~
nau SHUINGY NOILAMDSIa oNsuan | onauvd | wn [ ]| 'SIION
ALD
HALNWOD OL
(wsh) 378v0 ¥iva
(WSt} 318vD HIMC 0¥ FBYD HIMO
(213 'ONILEAL diiv HO0d)
HIMOd D AHOSSIY 318YD HOSSIYLANS IDHNS
1d ¥ FTED IANA HLAWIZY
EA ¢
a@u o———0 ﬂ
A/L03-YE HO L0D-vE
H3LINOLOHAOMLOZSS HIAMINE
m
Ad | dveozE CISNDA £30-VE 01 IONTHISTY 200N 9 3
A
™| Ad | szoiis BEENDA (% WILI SHIHSWA-HDOT IACKTY S -
™| A | seeoie 8ESNDA ddNS I9HNS 0a¥ ¥ m
T | Ad | zveoe L8PNDQ L INHO NIZ T 914 INONTH £ / o
M| Ad | eoiooe 05SPNDAa 5 3LON Q3ACHIY Z m m nUU
- o~
WY Mo | wem| _—— 3nsS! 1SH14 L@ 3 =
(=
addv | Waa | auvo HIANNN NIT NOLLMOS3a HET]

48



<

AR

Kipp &
Zonen

431NdWOD Ol - 318v0 vY.iva

(43aWoLsnD Ag d31Nddns)
ANNOYD HLYY3 OL

(OWAOLL HO DVADZZ) NI ¥3IMOd DY
(013 dWW1 8AN LX3 HO4) 43IMOd OV AHOSS300Y
16288 W3HOS 434 (018-01S v2) 3SN4

H3IXMDO01E SSVHd ANV SHOSNIS a3

(@30404 dI»v3y¥d 0L @3NoIs3a

S| ONIYLS NOTAN ‘930 0S¥+ §O 004~ ~ OL
Q3AOW SI ¥3XOVHL 41 440 A3NYUNL S| HOLIMS)
378v0 1331S ? ONIYLS NOTAN 'HOLIMS AL34VS

(AYOLOV4 LV 13S) SOILdO ¥3am3Ixg
ONITI3A3T HOd SM3HOS /¢ (€)

H3IMOVHL OL ¥3am3xg
ONIYNO3S HO4 SMIHDS ZE-04 (¥)

NOILISOd
N HLHON

(162-v8 40 L4vd)
dvdlS ONNOYO

LSM-V8 ‘N/d 031-10S
(IHIYLS ONINLHOM NO
d3A04.1S3a ATTVINEON)
H0O12310¥d ONINLHOIT 2628y

_u/” HOLIMS 340/NO

d3IMOd d340VHL

880-05-48 ‘N/d 031108
WX/0L-LPL-0S 1A
S1d30NOD H3LYIANOD
AlddNs ¥3Mod

HOLIMS 440/NO

HIMOd H3am3dg

/ 3IWoa 8AN

49

MKIV SERVICE MANUAL

Figure 10.1-4.4




= o T N e e e e e T e R
:Wm Pgmmn.uszm.m=u8 F_‘mmxw _ qu o ONIMVHO Q3LYH3NIS B3Lnawod [ _
%o |
HIMOVHL HLNNIZY sare | |
‘OILYINIHOS e S3HONI ™ qddv | e T |
3L et anwmegn see)  SRIUEISND) ELE] dAHD _ o 1HM * A _
o i o a5 ONI SAINIWNELSNI L CNRINEET IEC [ | ¥h = | [ _ |
Gt 4 o o3 R 4 | SIHONI NISNOISNIMO [Theges|  auva > z Wl 3 g |
o £ S o e L -
£861 O Umh —Uml A48 WIEoWE  ASSYLXAN| —— | 3Iwos | Ra | s b ,‘ 2 mm |
ON- | 28 WED a g
wau SVNEY NOILIMIS30 oNsuaN | ONlewa | wn [ 2 W o T ,‘ 4 M ] |
ALD =3 <
| 25 # RED) ai 3]s |
(AINO 43") T2 | 9 —— o | 8" _
-]
Noiwvtvisnl 18| | 2
= NuA al = |
318w 108INOD | . v
UIHOVHL HLOWIZY | T I |
| * GET] 3l 4 I
(95M-v8 40 1vd) | wozd sizd |
Soyagolr 0 mmm e e e e e e e e e 4
— (0EM-YE 40 LYwd)
I18YD HIMod
00Ld OL
}
NMD _
NaD
=
1810 40 LH¥el) LHM
e waw
D IS
v (8L 40 L) NHO
OW L VERL LHA
fia wan)
(8LV-¥E HO Luvd) i@ Hane
NI H3Mm0d 75 S ] Y (! [{S— L
00zr OL I _
HHD W18 | | Nsé
HOLIMS
w8 - | | wawod oy
[
50 % vOaL A18 e A |
ST TEREL L 5% 05 vE81 W18 i
fLo wau)
! 2% vl VERL W18 m«nz_.__..__
%_\|m a N % IS188¥HD)
D06 vORL NuD/ NN no i 20T VYOI NYD 9
fe off
(woah
8756 YOaL X8 s
Y [y
H3Ld wa e oLk ( )
R Arertirstbe 2 L2V 40 Luvd el
HILIMS ALISYS proigfir 0
$02d OL — e
GED] 5106 voaL 03y ¥ -
004181 S
o | am | evioes #IENIO MO 338 [ MR 40 Ldvd ! mwﬂu%w ~—
T Ad E0S0EE BFINDO (he WALD SH3dWNe 0O £ m
™| oae | ozioes £29M00 ONIHIM 378¥ IGHLNDD DHD . 2 Wu
™ Ad OLEDEZE ZE5MN00 SHLONIT IHWA LOIHHOD g ﬁ m H
™| As | szeois 095425 NG 335 - IONVHD HLM NMYE03Y vy |© m | — |
o
O¥HD | NAD avo HIAWNN N2T NOIL4MIS30 AW

50



Z 660-S9 L= Ll D R SMOB5-ST JVNI 4
£38 wonnvonto00 | 1334 | 938 | vivsmom Aipwriry ONIMYYO OILYHINID HILNANOD
j =4 R T
Quv0g 43XNovdl o o HSIN
HLNWIZY JILVYW3IHOS [ SIHONI ™ Oddv
ERIINR snads mmasge s SSOUEISNC] wH OHHD
oy e ST DI SLNIINMHLSNI (sapujwns WO A0 | 40 N
MO0 W DR 0 BART S0 T4 |
BT 4 245U B FEINSOE By - =1 NISNOISNINIO vZEOYE 31va
wwe._._ﬂ__ Umh —Umg BE0vE ASSY 1IN — WIS
ON - ON —p 52
wWaL SHEYNEY NOILJIMDS3] ON SH4W OM Lifwd Wi | IN —p ¥
] (169-58 335-502d OL) ON —p €2
YOdSl-dva - S02r ON —p 22
ON — 12
= gon o 3 2 £ 3 &5 oMo o E E X ON —p 0z
3 ON — 6I
5 001 e ON —» 8L
ON —b 1L
X1 - IN — 8L
ON IN ON ON ON LOZMA = T N — 51
v BLPESNL u > vl
d /4 AG+ MEINE 9 ON —p £}
ON — 24
3 ON — 11
- 001-dIL ON — 0}
¥0ED ON — 6
= ON — 2
N . 3 ON — £
01 ¢ - T TooL e - ON—op ¥
_.1o¢u H T ON — €
z T |_|
_|uD 1 - .
L -3 ~J ] -
) VY m.g .
9 612Y A /8 )
o 6 4 § —_— HEL Loz Hze
gzzy geey
s gi1zy sor 2 o Lozav
2 § 0zZH 00%-dIL —re————— + 3 9
' £0Z0 N - g
. ) 3 =+ ')
=R Seeren E— - iy WL NZZ ]
BY |, zozun _ - = e Lezd )?m)mNm vzey HEE
= & _ 0zegNL o _ H —_— dow, .
m..._ ? . ) POZHD w ) On_ 5 <5 0oL WE gL P NG+ Z0co I - NG+ ez .
S8 ¥ AN AMA— 2
m 21, . Smxo. -V Ligd ~ v . .- we ried
5 I s+ g AN
= 0.2 |L gigd WL 7z
s0zy ¥ NG+ B A -
£l 4 6024 LOZY 12 3FZIVD
,_ mm «m.wwmmu_ ol _0% 7l LozuY
e ~diL + vl z
vl g d 02 z020 ' . - .
£ =+ M3D
i y. . ALY WL MZT we'e
7 oz —_ 2024 Ligd
LOZHD 3 aizd At
5l
T ook HE
NV ML P NG+ zo A+ Wiy
a TAAY < 23 ANN— |
M wley Wi 1024 S
5L - z0zy
. I7s AN
€02y
0 Janieorao-toer | 7t
0ol-dlL v
LOZD NS+
W 2
wE
TIAL | BSW 51Z068 &g D0 3LYDdN z n.d _M
™ 4a veeows| __ —— anss Lsud 1 %M
OMHD | WD aiva HIFWNN NDT NOILdIHDS30 A3d

WadSZ-dva - L0Zr

3
o
S
w
m
m
2
w
o
o
=
=
X
o
Lo
o
b
m
b
©
Y
~
S
~
e
S
2
[

51



r ¢ mEEA ammm L i
- = -1
_)W _ DNSmN{Mm.‘JSﬂ F__‘-Wm—.—“\ WNom. » |} TEONY nﬂ\—wwom‘qunnh““ uwﬁdﬁagﬂmk‘mﬂ—-mﬂzwﬂﬂthso
1 Rl T
Poidi P
HINOVHL HLNWIZY s ‘AZH QNY 'ON DM HLIM T38Y1 ANY 9vE 'S
.muz_m_g mon_uos_ L] SIHINI [ Qdd¥
guil [ e reennr| T | onm "HILdVAY 0ZM-YE/LOY EEM-YE ONISN SHOSNIS 1531 ¥
O ot QR T T e Lo L R ] B . "HOSN3S IHL 40 dOL IHL d¥T¥IAO LON
oo e e s J3-DS3 SaON__ MEMOSMMA| sizies] ava $300 ALY FUNS DNV SA¥31 J6vE OL (9L WILH ALY 5&@
S6EL O ZRoDE0L-TEMIvE  CABSY L3N (31 ITWIS
ON- (02 W3 LI HNIHHSLYIH HLIM LNIOT ¥3070S H3AA00 'NMOHS
wau SHHYWEY NOLL&IHISI0 ON 341 ON Levd | wn t._n. STHIM TYNOILLIQOY Y3708 ‘NI 09 OL S3HIM AD%¥18 ONY ILIHM 5&

‘G NALI HLIM SM3HDS O3A00TNN 7TV X007 'L
S310N

L6 5061 vOrZ NUD _
s
: 91061 YOZ OIA < H__,vmo dol
L g Bl
9701 VOPE a3 N ﬁ 30010
DL <
910°1Z YOrZ Md dO1 ﬁ) ¥
081 HIONT1 6 . <&
S 910 12 VOFZ NHO " n_moo_n
W
£ SI0EL YOrZ LHM > . 19_
z02d ¥ 9106} YOrZ 18
02L HLONTT zozd | St 5700 vozz Wid
vl -
D700 vOZZ ¥ 1d
(e ]
WY Wy WY WY Wy g
[3HIM H0L0W) vOZE E__szm_ 9 I
j (£ HOLOW WOHd Y18
[3HIM HOLOW) ¥DZZ N4 | . (zv)
. s ONIONINV € | yordin
U B0 10W) vozz THWaSH| 4 Pl
. I ¥ HOLOW
(3dm HoLow) vozz a3y it _ ohe i
£l —
2109 vIzZ LTHW
zl —
il 9700 'vDZZ LHW
TIHL | BSW 5068 e NOQ 338 a
h: ] nd AT LES NDO HOSNIS ¥ ¥O01E 40 MIIN WOLLOE A4IEV1D| 8
o Mma LE0VER VEF 2L WAL € T SILON Oav r
o M2 Arvoed CLE-N2O W20 335 €
™ 20 S0 LOLR FEINIQ-TI98 N3Q 338 4 w'w m
CRER LLNDOraorE PEEEE—— ; w .m_.
|~ \ e INSEI L5E L |e w
(=]
O¥HD | N0 3iva HIAWNN N KOLLDIHIS30 A3H

|Figure 10.1-4.7 |

52

-
™

;E
o
<



TECHNUOLOGY

CONVERTER
CONCEPTS 2

FEATURES

« 50 Watt Switching Power Supply

» Single, Dual and Triple Output

« AC/DC or DC/DC Models Available

» Best Low DC Input-High Power Output Ratio
« Overvoltage Limit Protection

* UL Recognized

SPECIFICATIONS

Efficiency AC Input:

Single Output: 75% Typical 70% Min.

Multiple Output: 70% Typical 65% Min.

Efficiency DC Input:

Single Output: 75% Typical 55% Min.

Multiple Output: 70% Typical 50% Min.

Turn-On Overshoot: None

Turn-On Surge Current: Limited by active soft-start to 5A 1st cycle
Turn-On Time: 100 msec.

Hold-Up Time: 90 VAC Input (low line) 12 msec.

115 VAC Input (nominal line) 20 msec.

250 VAC Input 180 msec.

Ripple: 20 mV pk-pk Max.

Switching Nolse: 2 MHz @ 20 kHz Rep. Rate; 100 mV pk-pk or 1%
Transient Response: 0.5V excursion for 50% to 100% or 100% to 50%
load change with return 1o regulation in 2 msec. Load change 1 A/y sec.
Operating Temp: —20°C to +80°C Base Plate Full Load. -20°C 1o

VT 50/VX 50

TECHNICAL
DATA

SciI-Tec ¥ 87-50 -088
(VT 50- 14 -10/XA)

Shock & Vibration: Designed to withstand normal commercial shock
and vibration conditions.

Short Circuit Protection: Current limited for overload and short circuit
protection.

Multiple Output Regulation Specifications:

Regulation: Line, All Outputs: 3%

Regulation: Load, Output No. 1: 20% Load—Full Load 1%
Regulation: Load, All Other Outputs: 50 ma—Full Load 15%

9 of Full Load Current

55° Air Full Load. Derate linearly to 50% output at 80°C
;:pfr:{:: c;e':liclanl: om,ulc J o Output #1 load current 20 35 50 75 | 100
Storage Temp: -55°Cto +85°C Each Auxiliary load current 50 75 100 | 100 | 100
Size: VT 50 2063" x 4.187" x 8063" (52.4 x 106.4 x 204.8 mm)
Input Size: VX 50 2.125" x 3581" x 8000” (54.0 x 91.0 x 203.2 mm)
Hipot AC DC Weight: 2.0 Ibs. (0.91 kg)
Tnput to Output | 1 250 VOC |
InputtoCase | 15KVAC | 250 VDC
Output to Case | 250 VDC | 250 VDC
MECHANICAL DIMENSIONS
VT 50 OPEN FRAME VX 50 HEATSINK ge
& ENCLOSED MODULES foJe) MODULES 4500 1750 S &
Four No. 8 | (1143)) | (@45) 15y
i _I e +A A+ ]
[N ) (=] ) _[ﬁ.
Optional remote sense and shutdown terminals - 8 z
2-56 spade lug terminal block 1=
+A A
o
g g 2063 8063 Hole A: Tapped to 6-32 (4) for mounting
52.4) | (2048)
.I_:_ _( ) ——
— ° p = = ¢ .
g [—] [— I ——] 2
[=———} —_ ™
H =1 = = » 4 g g
. = = = |gé3||d g8
1~ = = = S 2 a +
e — — H ] -
M = = =o| 833l &z
| ° 2
ILooe3 4500 | 1.%1 1 ‘i"g“_‘j h
(24) (1143) 452 (540)
Dimensions shown in inches. Di jons in p h ( ) Indicate millimeters. Tolerance 1 0.010 (0.3 mm) unless otherwise noted.

Figure 10.1-4.8

MKIV SERVICE MANUAL

53



4xY,

PN Kipp &

Zonen

VT 50/VX 50

TERMINATION OPTIONS

SQUARE PINS (OPTIONAL)

CONVERTER sy

(608) 429-2144 » TWX. 910-280-2630

PTSE TouFree B0O/253-

+ Pardeeville, Wi 53954
5227

Sci-Tec #87-50 -088 (\/7‘50 -141-10/XA)

4-40 TERMINAL BLOCK

(STANDARD)

REMOTE SENSE AND
LOGIC SHUTDOWN

0.156"
18 | |=— (396 mm) Typ. 1

III...II.InI L B

[e[e]e[e[e]e]e]e]ee]

(Rs, IS
elele]s]
1 2 3 4

L. 283" |
1 7891
re (7188 mm) s | 2 3 4 5 6
18. VaOutput 9. Chassis TYPICAL
17. V4Output 8. Keyslot )
16. V4Output 7. =Vinput 1. V3 Output 6. Chassis
15. V20utput 6. NC 2. V4 Output 7. =DCInput 1. RS +
14. V20utput 5. +Vinput 3. V2 Output 8. +DCInput 2. RS -
13. ViOutput 4. NC 4. V1 Output 9. AC Input 3. LS+
12. Vi Output 3. AC Input 5. Return 10. AC Input 4. LS -
11. Ground 2. NC
10. Ground 1. AC Input Caution:
Shutdown Current 20mA max.
INPUT AND OUTPUT RANGES
|Npmvoumsmneemuwmq
Option | 24 Vi +5 168 +10%
1 v2 +12 .05-1 + 5% Fixed
2 10-40 10.0A Slow Blow Fuse 26 Vi +12 63 +10%
3 20-60 50A_Slow Blow Fuse v3 —12 | 051 15% Fixed
27 Vi +15 42 +10%
v3 -15 .05-1 + 5% Fixed
DUTPUT R.ANGE(SEHIESSFMIC] 3z V1 +5 1.2-6 +10%
-‘Model No. | “Output--i|. Volts ' ‘Amps { SAdju v2 +12 .05-1 + 5% Fixed
14 Vi +5 0-10 +10% va -5 .05-1 + 5% Fixed
34 Vi +5 1-5 +10%
. L 12 g 0N v2 +12 | 051 + 5% Fixed
17 V1 +15 0-4 +10% V3 -12 .05-1 5% Fixed
18 Vi +28 0-2 +10% 37 ['7) +5 1-5 +10%
22 V1 +5 1.8-9 +10% vz +15 05-.8 + 59 Fixed
v3 -5 .05-1 + 5% Fixed V3 -15 .05-.8 + 5% Fixed

SELECTING A UNIT: VT 50/VX 50

X |—| X X |/ X X " = . -
1 [] [] A A
2 Open | Terminal B ] B . B .
3 Fame | Biock c c c Y S .
1 1 : g 2 hd ° hd ol
Enclosed | Square F F E . . E . .
See Pin 6 L] F . N F o .
v r:: 2 'I| 6 hd . 6 . . .
Input Board Wire J H . . X No Options
fange m K | . .
See See J . . .
proup1 | group2 K . . .
thet, | St X MoOptons

Forall U.L. recognized mmmmﬂmcmmummuwmm This material will give additional guidelines for installation and
operation as per Underwriters Laboratory.

54

MKIV SERVICE MANUAL



PN Kipp &
&Zonen

BA-C113 Azumuth Tracker Installation Kit
Item No. Part No. Description Qty
1 BA-C91 Azimuth Tracker Assy 1.00
3 83-79-116 Screw, 10-32 x 5/8"Lg, Skt Hd, Cap, SS 4.00
BA-C224 External Cable Kit Assy
Item No. Part No. Description 120 V Qty 230V Qty
1 BA-W12 Power Cable Assy 1.00 1.00
2 BA-W68 Data Cable Assy, RS422 1.00 1.00
3 94-38-020 XFormer, AC WL PLG, 220V/9V -- 1.00
4 BA-WB85/A Cable Assy, Data, 15M 1.00 1.00
8 20-10-060 Conn Adapter, F25P-F25P 1.00 1.00
9 20-10-075 Intrface Conn, RS232-RS422 1.00 1.00
10 20-10-083 Cabile, Serial, 10FT, 25M-9F 1.00 1.00

MKIV SERVICE MANUAL

55



— o IMO'ZLM—VE IAVNTIS
.Huu ZLM ‘m.m 4 L Lo L nron | T St \ SNNVEQ QALYHINZD H3LNGNOD
50 F o F
4IM348 sre ¥ e o HSINLA
ASSY F18V0 dIMOd i S3HONI ™ [
STUIL | (Peuoeds semsipe sepn) SIDUDIDI0L M OHHD
o ope ] ERURIN S-S DN| S INIWAMLSNI | (S8UDU) W mﬂ.mo._,sa 4] a0 NMQ
ey ,!sLE.,.._.Iin &M N0 Mo corce|  aiva
R sl o Um._.l_gl 100-v8 4SSV LGN 1 ENES
o = 'NMOHS JY3HM "ON 1¥vd HLM 318v0 xmﬁz@
HaL SHUVINIY NOILJI¥530 ON M | ON Luvd | Wn =] . _
ALD 1 H3A0 TI3HS JILSY1d 3JHL TIWLSHI N3HL 'Sdnd 4307105 3HL TV ONNoWY
IV3AS ANV GL W3L 3SN "MOLIINNOD JHL Ol d3N3ITTI0S 3IdY SIMIM FHL ¥3Ldv
‘O9vosId #® 9 W3l 40 JAISNI FHL WOH4 dOLYINSNI J388Nd IHL IACHW3IY 'L
*S310N
o0ld
Iy m
m _ it |
1/ | l/@
7 HGY
| S8y
ZIM—vd
WYHOWIO DILYWIHIS ]
~
e Y Q
— @ -~
N ; S
e S
S0 | Ad 9050w 589 (#1 W3L) ONIHSNE TIWAS IAON3Y ¥ a o
v | Mo 68 N3O 338 3 3 S
— Wm LHM >
—m | — 798 N3O 335 T |I7s v 4 i
_—— | 0 [wococe| siz-Noo-zose ISVIEE WLNI = 00td —
.
Oddv| MO | 3w ¥IENNN NDO NOLLJINOS30 A | B

56



S 89M-vg 1“1 2 AE— SHOBINCYE:SNVHETE
A3 waenon banooa | 133Hs | 3215 | .rsme e \ MMV Q3L YHINED HALADNED
hﬂuﬂ n‘.___h” APEZIVE PIZOVE
. cersy HSI ‘IRZDVE POZ0VE BaNYE
ASSY 318v0 v.1vd Wi SIHONI L Qddy’ ASSY LX3N ON Lafvd
3L (pagracs ewsuage me)  EROURISIOL WD O¥HD
o oM SLNGMNNLGN | FRELE  swawnad|  nd e ‘NMOHS SY 'ON Ly¥d HLIM 318v0 xqu.ﬂ
e NS
it Y || DS S okl (L1 WALD YNIYHSLY3H 30 3031d NI 05" ¥ HLIM L3XNOVT 318¥D 40 AN3
e B YN0 ANV HIvd A3LSIML HOVE ¥3AO (6 WAL MNIMHSLYIH 30 3031d NI 62 ¢xz_m:m@
wau SHEVINIY NOLLdMIS30 ON SH4N OMLuYd | wn T (8 WILI MNINHSLYIH 40 3231d ‘NI 0'L HLIM ¥3A0D
ALD (£ W3LD) FIM NHD 40 3031d NI 0°'9E ¥ OL FHIM NIYHa mmEOmﬂ
'NIGZL' 40 NI ¥ ON3 LINOVF 318¥0 HIAO0 38 LSNI dWY1D 'JLON 'dINY10 3180 NILHOIL -
“113HS HOLDINNOD ONILYW ¥ HLIM DV 1d
NI T13HS IHL ONIGIOH A8 HOLOANNOD JHL OL ATLHOLL TIFHSHOVE FHL MIHOS ANY
T13HS NOIAN 2 SONIHSNE ONIJODSTT3L IHL TTHWISSY ‘WIAO GINNIIS SYH ALY NIHM -
(8 WL SPLE ALY HLIM STHIM ONNOYY 1114 QUYMNMOQ
HOLIINNOD HLIM 19D ONVH ‘diYTO SHOLDINNOD OL I18vD ONIATAWISSY 340438 -
SNId OL
¥3A10S ONY ANYTO H3F8NY FHL 31T13A 'STHIM dI¥LS ANY (7' SWILI) SONIHSNE
ONIJO2STT13L ¥IFENY 3 TIFHS NOTAN NIHL ‘18D OLNO dIWY1 T1IHSHOVE IS -
'SMOT1104 S¥ (5 W3L) 318D OL (L WALI) HOLOINNOD I18W3SSY 'L
'S31ON
"OILYWIHOS ¥3d 4
SY NOILYNDIS3Q H3d0Hd L
HLIM QW31 HOV3 AJILNEAI
NIL ONY 52 WINL
NONCE
2702 LHWXE
8 1"
/L h
| it | ssuve i
I [N
9102 LHWX _ B H
| (ne) 14 ai 1_
N
‘?
~
: S
27098 NYD -
N
S
/ \ Ay
T NIvdad & _LI
aNg ) v
2 (+1h1
(+u)e ] e
THL S | LoLEs va3 JONVHD 'ON Luvd LL W3LI ] _ u [ | Lz
dL
1ML J8SK BLEDGE g FUWA NIVHO Y3AD WNIYHSLYIH ¥
sa s | szsows ¥0. 138 1O MEN HO4 STHIM 13813 ¢ e m (L ] o 8 lrele
sa |wa | weows 99 SONI T8I YLYD T : |t 3
== -ple r (-l
™| A BOBIEE | e ISV THILLINI ! g m m 1HA
o
‘ONHD | N _ 31va 7 HIAWNN N2O NOILIH2E30 ATy

57



A

Kipp &
L2 Zonen

BA-C222 Brewer Electronics Spares Kit

Item No. Part No. Description Qty
2 BA-C99 Azimuth Tracker Board Assy 1.00
3 BA-E103/B Power Supply Assy, 12V 1.00
4 BA-E124 Electronic PCB Brkt Assy 1.00
5 BA-P23 High Speed Amp Board Assy 1.00
6 BA-W76/A CABLE ASSY, MAIN TO MOTOR, 29.0 1.00
7 BA-W76/B CABLE ASSY, MAIN TO MOTOR, 27.0 1.00
8 BA-W76/C CABLE ASSY, MAIN TO MOTOR, 20.0 1.00
9 BA-W77/B CABLE ASSY, MAIN TO HV, 16.0 1.00
10 BA-W78 CABLE ASSY, HV BRD TO PMT 1.00
11 70-10-020 Silica Gel Indicating 2.00
12 93-70-401 Standard Lamp 3.00
13 93-70-406 Lamp, HG Germicidal 3.00
14 87-50-088 Power Supply, Switching, 5VDC, 10A 1.00
15 70-10-015 Desiccant Bag 6.00
16 75-01-020 Battery, Lithium, 3V, 1AH 1.00

BA-C112/B BREWER Standard Spares Kit

Iltem No. Part No. Description Qty
1 12501365-2 Desiccant Holder Assy 1.00
2 70-10-014 Desiccant Cartridge --
3 70-10-013 Desiccant Humidity Indicator 2.00
4 70-10-015 Desiccant, 4 Unit, Type Il, TYVEK Bag 3.00
5 93-70-401 Lamp, Tungsten, Halogen, 20W, 12V 2.00
6 93-70-406 Lamp, HG Germicidal (GTL3) 2.00
7 91-15-217 Fuse, 5A, 250V, Fast-Blow 2.00
8 91-15-257 Fuse, 2A, 125V, Slow-Blow --
9 91-15-220 Fuse, 1A, 250V, FB, 5X20MM 2.00
10 91-15-834 Fuse, 2A, 250V, SB 5X20MM 2.00
11 91-15-223 Fuse, 2A, 250V, FB, 5X20MM 2.00
12 91-15-280 Fuse, 4A, 125V, SB, 5X20MM 2.00
13 92-90-002 Tool, Hex Key, .035" 1.00
14 92-90-020 Allen Wrench Kit, Ball Point 1.00
15 83-79-116 Screw, #10-32 x 5/8"Lg, Skt Hd Cap, SS 4.00
16 92-22-050 Insertion/Extraction Tool, 'D' Connector 1.00

58

MKIV SERVICE MANUAL



PN Kipp &
&Zonen

BREWER REFERENCE DOCUMENTATION

Section 10.2 Power Supply and Harness

- Main Power Connect Cable Assembly BA-W80

- Primary AC power Interconnect Harness Assembly BA-W81

- Power Supply Assembly BA-E103/B

- Power Supply data sheet

Figure

10.2-1
10.2-2
10.2-2.1
10.2-2.2
10.2-2.3

MKIV SERVICE MANUAL

59



-

SIHONI T | * |0
HEEA 4NN
_ 08M—VY4g L2119 i s OMQ'08M—¥E 3NYNITL
A3S w3anon annooa | 13ame | 371 | w4 ssow e/l rw_sm%“ﬂ INIMYHA Q3LYHINID H3LNdWOD
gza F x o F oxxe
LOANNQDO ddMOd NIVIA sro = soor % HSINI ‘— AJY ‘08M—vE SNHL 138Y1 ANV 9vE T
‘ASSY 319vD W SAHONI IMIL addv | . . .
1L [Geames vomras e soswompil o T omm] OVE J¥IM NIVYG ONV AIvd8 1NO ANV O'L 13XOVP 318v0 dI¥LS '
“ou| suewnAsYl 33L-198 “IN| SINIWNNHLSNI (ssyoul) ww :SWIQ TvNad 4l AN NMQ ‘S310N
.Ehp.a:mn_._ﬁnmu»ﬁﬁw_mn .:..L._uu«.%_% oy s3HoNI NI SNOISN3NIG g7~ og6] ™ 31va
pasojzsIp aq ou &1 Wn2op S| -
9661 @ Um.—. _Uml 378vL 335 CASSY LX3AN|  SIN 31%0S
ON_—
WALl SHUYINIY NOLLJI¥0S3d ON 544 | ON Lavd | wn |LV_]
ALD
1Z20—v8 '0220-v8 08M—v8
ASSY 1X3N ‘ON Luvd
1d¢ 1d¢
¢
Y
ooLr
cLF0C i ¢l FO0F
Z3 13
L) L]
J4IM NIvdd a113HS ;
7\ A Ng9
NS o= ] BaNEe ||
i S e
u_v = H Co N N NHg b
=
gSW |Z2°10°66 zze ISYITIY TVILINI . %m oailr
o
‘ayHO|'NMa | 3Lva YIGNNN NOQG NOLLI¥0S3a A3Y 5
HEEY NEEEE
ww og | o

| |F@we1024

60



14 L 8M-Yg (Al A 2 01 TSRO SO LEMYE VNS
PEr wsenom annooa | 133us | 3zs — R — \ ONIAVHO OILYHINGD HALNGNOD
s ‘b ATY ' 18M-YE ‘SNHL 138v1 ANV Ova '9
sLgFme S0 % o
SSINYVYH LOINNODHILNI HSIN4 ‘ASSY GIHSINIA OL HOYLLY ANV 21 NI LI Ov8 'S
OV AdVINIEd o et i Qddv €1 WAL HLIM 24X ONY L4X 40 S9N 83070
T | owesmessees ssuescl| [ 0O H3A0D S9N ¥3IA10S OL STHIM ONIHIAT0S ¥ L4
J— ...W.....f.“n,_uh eu“n uau ON (S@you) wiw SWIAQ Twna A1 ELL] NGO
PR g ddiy [ saon_ MSNORWINA | szeoss]  aivo 'Z€ WALI ALY HLIM STYNINY3L 34vE mm;ooﬂ
D66l @ - A0IZ0VE DZZOvE CASSY LXNAN ANCN IWIs
waw SHYYINGY NOILdIZIS30 ON SH4N ‘ON Lyvd Wi O_Z - NMOHS S¥ 2d ANY Ld SHOLIINNOD 138Y1
_ — HOLIMS OLNO (6 W3LI) LOO8 ONIQYIHHL O
YOI (8 WILI 40 Lavd) HIHSYM ONIATH O¥YISIa
° ‘$310N
Sld ¥
DTNIOE
vy L 1
i =
OC)
Sid v \l@
DT'NIDL ’
L zd
= 13
STozNee | ¢
LMS i
£
97002 LHM
N o 97002 LHW e B
D002 LHM [ )1
| D 1
1 o oroswar <. _ 90 9106 W18 s
27002718 H3aoH3asN4 id n/__
Z4x N
1= == H ()
LOVINOD H3LINIO orerwe O O seeiE N
H3aToH3sSNd m
EL k] Li00g oFE Zd td 01 ZAX 14X SHLONTT IHM IDHD ¥ ‘._l_ nUUu
ur ELE] GZ250L0 SEE STWNINEAL Z4%' 14X OL MNIHHELYIH 0ay £ m m SN0EZ 8 l-\luii\lkl. H
TiAL | 85w | socoes 158 SN & N3 TD z W m E_ —
THL | AW | DELiEs zz8 35VITIE WILINI L @< m 2d
Q
AAHD [ 'NMD 3lva HIAWNN N2 NOILdIH2830 AW

61



¥ €01L3-va 1“1 2 R 90 £013-¥8 ANYNT IS
A3 wzsnon vanooa | 133ks | 3zs — g \ ONIMYHO 031¥HINID H3LNEWOD
®oix [T
sk 00 ¥ m AL 8143V Z220-vE FE0LI-VE
ASSY AlddNS ¥43IMOd HMH 133 013V ‘A3¥ ONY 'ON L18vd HLIM
n il k] ol AG1 2z10-v8 QZZIOvE goLa-va
EQITTg sniuit,!..»...u saouRiEn) [ WD OHHI adv 7557 LN ON 1Hva 139%71 ONY £ W3LI ONISN ©OvE 2
wrnsommnt ey NI SLNSWNHLSNI {eatpou] w z..mt_,.aa Twna di E : Hwa 'ASH ONY 'ON LHvd HLIM ._wm%
Ben vy et arathoe s Um.—_l_ Um Ly ] SIHOM o] A
¥EEL O B 318vL 335 ASSY LXAN 5 I3 ‘SILON
ON-
wWau SHEYWIH NOLL4MOS30 ‘ON S HAN ON Luvd wn _
ALD
ATNO €0L3-v8
© o NG
L 4
~
R
N
S
~
ur EEE] £0°00°00 269 Z WAL ONY ¥ 3LON 00y r m
N E D 258 S3NNA3Y ILVadN t |® m S
- (o))
TRL | W | 08'LLE6 ZZB SOINOMELITTE MIN ¥IMIHE '8 NOLLEO 4 m H E”
=
sra | Ad | sz 2LONDQ 434 ISVITIY TWILINI |83 L — |
(=}
‘oo | 'Nma | 31w HITNN NSO NOILAIHIS3D A3H

62




PN Kipp &
&Zonen

BA-E103/B Power Supply Assembly

Iltem No. Part No. Description Qty
1 BM-E102 Mounting Bracket, Main Power Supply 1.00
3 89-90-220 Mounting Clip, Axial Lead Resistor --
4 87-50-098 Power Supply, 80W, O/P,Switch,+-15V -~
5 87-50-099 Power Supply, 80W, O/P,Switch,+-12V 1.00
6 83-51-752 Screw, #2-56 x 1/4"Lg, Btn Hd Hex, SS --
7 83-79-068 Screw, #6-32 x 3/8"Lg, Skt Hd Hex 4.00
8 83-85-724 Screw, #6-32 x 5/8"Lg, Flt Hd, 100Deg, SS  4.00
9 83-40-219 Nut, #2-56 x 3/16", Hex, SS -
10 83-40-261 Nut, #6-32 x 5/16", Hex, SS 4.00
11 83-95-603 Washer, #2, Internal Tooth Lock, SS --
12 83-95-605 Washer, #6, Internal Tooth Lock, SS 8.00
13 83-09-210 Spacer, Threaded, #6-32 x 1/4"Lg, Hex 4.00

BA-E71/B Main Power Supply Kit Assembly

Item No. Part No. Description Qty
1 BA-E103 Power Supply Assy, 15V --
2 BA-E103/B Power Supply Assy, 12V 1.00
4 BM-E79 Cover, Main Power Supply 1.00
6 83-09-050 Spacer, Threaded, #6-32 x 2-1/4"Lg, Hex 4.00
8 77-22-074 Rivet, Dome Hd, 5/32 Dia x 1/4"Lg, Alum --
10 83-95-785 Washer, #6, Sealing, 3/8 OD 4.00
11 83-95-605 Washer, #6, Internal Tooth Lock, SS 4.00
13 83-30-110 Grommet, Edging, Flexible, Nylon 4.10
15 85-10-143 Adhesive (Loctite Prism 401) 0.10
16 83-51-780 Screw, #6-32 x 1/4"Lg, Btn Hd Hex, SS 4.00
17 83-51-784 Screw, #6-32 x 1/2"Lg, Btn Hd Hex, SS 4.00
19 70-10-014 Dessicant Cartridge --
20 89-90-250 Clip, Steel, Nickel Plated, 1.437-1.687 Dia  --

MKIV SERVICE MANUAL

63



o

Kipp &
Zonen

NFS80 SERIES
80 Watt Universal Input
Switching Power Supplies

* Balanced-current auxiliary outputs

® Universal input voltage

® Overvoltage protection

® Short circuit protection with auto-recovery.

* 80 watts continuous, 110 watts peak output power
* Two year warranty N

® Recommended for new desians

The NFS80 series consist of universal input, four output switching
power supplies useful in motor or line driver applications. The
equally rated or “balanced” outputs will each deliver up to 3A
continuous and 6A peak output current. Furthermore, these supplies
will deliver 80 total continuous watts with natural convection cooling,
or 110 watts with forced air cooling. For starting loads such as disk

#

N

ELECTRO
SOURCE!
(604) 4352833

Ul Ouk Ave.
S a

drives, they will deliver 110 peak watts.

*Universal input allows the supply to operate from any line voltage
-throughout the world without a switch or jumper setting. The NFS80
series is approved by UL, CSA and VDE, and its built-in line filter

-..reduces conducted.noise below FCC and VDE limit B.

Output Currents

Output : ' Ripple Total
Model Number Voltage™ _ Minimum __ Maximum®_Maximum® Peak® P-pP® Regulation'®
NFS80-7602 +5V (A) 1A 8A 1.2A 20A 50mV 2%

+24V (B) 0A 2A 2.5A 3A 240 mV +10%-5%

+12V (C) 0A 2.5A 3A 6A 120mV +3%

12V (D) 0A 2.5A 3A 6A 120mV 3%
NFSB0-7606 +5V (A) 1A 8A 12A 20A 50mV +2%

+24V (B) 0A 2A 2.5A 3A 240mV +10%-5%

+15V (C) 0A 2.5A 3A 6A 150mV +3%

15V (D) 0A 2.5A 3A 6A 150mV +3%

Notes:
t1}Thai:zaﬁngfoummu1pm(D]canberefemnoednsehhsposiﬁvem
ative. .

2 malwwecﬁmoodi 1

is Forcedatoooing.zocggi@nums here.

4) Peak output current lasting less than 60 seconds with di

loading, outputs may exceed total

(5) 50 MHz idth, peak- measured ditferentially.

(6) Total regulation is defined as the static output regulation at 25°C,
including initial tolerance, line voltage within stated limits, load
currents within stated limits, and output voltages adjusted to their
f ;.erg‘ngs Also, for stated regulation on the +24V output,
1(A)I(B) < 5.

: cycle <
10%. During

ulation limits.

Operating Temperature Limits and Output Power
Range

For optimum reliability, no part of the heatsink should exceed 110°C,
and .no semiconductor case temperature should exceed 115°C.
CAUTION: make primary circuit thermal measurements
approximately”one second-after disconnecting line power to
minimize shock hazard and damage to thermal measurement
equipment.

°C W'C 20°C 3C 40°C S0°C 60°C TOC

1 COMPUTER PRODUCTS

7 Elkins Streel = South Boston * MA 02127 = Phone 617-464-6600 * Fax 61?454-6?12

Figure 10.2-2.2

64

MKIV SERVICE MANUAL



PN Kipp &
&Zonen

SPECIFICATIONS

Parameter Condition Limits
Input Voltage B85VAC to 264VAC
Input Freq y Range 47Hz to 440Hz
Input Surge Current Cold start 115VAC 17A max
230VAC 34A max
Conducted RFI FCC limit B, VDE limit B
Safety Ground 110VAC, 60Hz 0.2 mA maximum
Leakage Current 233VAC, 50Hz 2 0.4 mA imum
Line Regulation Low line to high line, full load - +0.1% max
Overshoot/Underst Tum-on =~ None
Transient Response +5VY output, 2.5A to i 150mV transient,
; 5A load change setting 1o 1% in 1mS
Temperature Coefficient All outputs 0.02%/C
me Protection +5V output 6.25V 10.75V -
Output Voltage Adjustability + 5V output +3%
Total Output Power 50'C ambient temperature
Continuous, convection cooling B0 watts
forced air cooling 110 watts
Peak 110 watts
Holdup Time 80W 110W
220VAC input ) 140mS  700mS
180VAC input 80msS 50mS
115VAC input 35mS 17mS
90VAC input 12mS &mS
Efficiency 115VAC input, 80W 70% typical
Operating Frequency OW, 90 to 264VAC 100 o 250 kHz
110W, 90 to 264VAC 20 to 70 kHz
Altitude Operating 10,000 feet max
Non-operating 40,000 feet max
Temperature Operating 0°C to 50°C
Non-operating —40°C to +85C
Relative Humidity Non-condensing 5% 1o 95%
Vibration Three orthogonal axes, 2.4G rms (appx)
random vibration, 10 5Hz to 500Hz
minute test for each axis
MTBF MIL-HDBK 217E, 25°C ) 125,000 hr
wt 1.3 1b (0.6 Ka}
PIN CHART CONNECTOR
J1 2
Pin 1 AC Ground  AC Ground m&x 09-50-3?31
Pin 2 AC Neutral AC Neutral second [ —Er |-
fourth removed
Pin 3 AC Hot AC Hot P T * !
Jz 180 MAX . .‘:.
Pin 1 +5.1V +5.1V Molex 09-50-3131 1 1 . S *
Pin2 +5.1V +5.1V Mating connector: o o s —ie 2 e
Pin3 +51V +5.1V housing with 2678 = | O vouracs
“Pina Retum Retum series crimp g H -
Pin5 Retum Retum ' — M|
Pin 6 Retum Retum == §
Pin 7 Retumn Retum o N K
Pin 8 +12V +15V — Ak ™
Ping +12V +15V @ " :
Pin 10 —12VRet 15V Ret T e T beu
Pin 11 —12v —15v a r- sseroom |-
Pin 12 Removed for key 740 s
Pin 13 +24V +24V
(7) Pins 10 and 11 are a floating output, which can be referenced as ground pad encircling the mounting hole near J1 allows system
either positive or negative. E’m 10 is positive with respect to pin 11. grounding through a metal standoff to the system chassis.

Either pin 10 or 11 must be connected o Return (pins 4-7) for (11) s always advisable 10 atiach the power supply heat sink to
Pm v (Pl 7] Propes another thermal GISSWTOF (such as a chassis, a finned heat sink,

(8) All di mensqens are in inches and (mm). etc.). The resulting temperature decrease of heat sink-mounted

(9) Either metallic or non-metallic standoffs can be used in all four components will improve power supply lifetime. )
mounting holes without affecting VDE safety approval The diameter (12) The supﬁgy must be mechanically supported using the PCB mounting
of metal standoffs, if used, must not exceed 0.2 holes and may be additionally supported by the heat sink mounting

(10) This heat sink is grounded and allows system groundlng when
n'red\amcaty connected to the system chassis. Alternatively, the

COMPUTER PRODUCTS | TR SE TN ]

7 Elkins Street « South Boston * MA 02127 » Phone 617-464-6600 » Fax 617-464-6612

Figure 10.2-2.3

MKIV SERVICE MANUAL



E@:Hﬁppsl

Zonen

BREWER REFERENCE DOCUMENTATION
Section 10.3 Internal Cabling

- Communication Cable Assembly BA-W84

- Internal Azimuth Drive Cable Assembly BA-W31

- DC to main & lamp Cable Interconnect Harness BA-W82
- Control Switch Cable assembly BA-W55

- Lamp Cable assembly BA-W83

- Motor Connectors Cable assembly BA-W76

- Main Lamp and HV Cable assembly BA-W77

- Hv board to PMT Cable assembly BA-W78

Figure

10.3-1
10.3-2
10.3-3
10.3-4
10.3-5
10.3.6
10.3.7
10.3.8

66

MKIV SERVICE MANUAL



PN Kipp &
&Zonen

BA-C220 Base Assembly
Item No. Part No. Description Qty

3 BM-C215 Baseplate, Electronics, Weatherproof 1.00
4 BM-C13 Tapped Spacer 3.00
5 BM-C216 Plate, Fuse Holder 1.00
6 BM-C15 Rubr Bumpr Attachmnt Scrw 4.00
7 BM-C16 Shock Mnt V-Screw 3.00
8 BM-C17 Rubber Bumper, Mod 4.00
9 BM-C18 Locking Plate 4.00
10 BA-W84 Cable Assy, Communication 1.00
11 BA-W80 Cable Assy, Main Pwr Conn 1.00
12 BA-W31/B Internl Az Dr Data Cable 1.00
13 BA-W55/B Control Switch Cable Assy 1.00
14 BA-W81 Prim A/C Intrconnect Harn 1.00
16 BM-C08 Weatherproof Gasket 3.00
17 BA-W56 Power Indicator Assy, Brew 1.00
18 BM-C173 Connector Gasket 3.00
20 85-10-174 Adhesive, Sealant (Loctite 262) 1.00
22 76-05-005 Filter, Interf Pwrline 3A 1.00
23 91-15-223 Fuse, 2A, 250V, FB, 5SMMx20MM 1.00
26 82-30-415 Mount Anti-Vib 14lb --

27 82-30-416 Mount Anti-Vib 12lb 3.00
28 81-15-154 Cap + Chain for #18 Rec 3.00
29 83-79-070 Screw, 6-32 x 1/2 HSC, SS 4.00
31 83-79-047 Screw, 4-40 x 1/4 HSC SS 2.00
32 83-56-141 Screw, Set 6-32 x 1/8 Cup 2.00
33 83-51-765 Screw, 4-40 x 1/2 Button HD 12.00
34 83-51-782 Screw, 6-32 x 3/8 Button H 4.00
35 83-51-834 Screw, 10-32 x 1/2 Button H 12.00
36 83-51-130 Screw, 6-32 x 3/4, Pan, Sealing 1.00
37 83-51-804 Screw, 8-32 x 1/2 Button HD 2.00
38 83-40-487 Nut 8-32 SL RG HX Thin SS 2.00
39 83-40-485 Nut 4-40 SL RG HX Thin SS 12.00
40 83-40-489 Nut 10-32 SL RG HX Thin SS 12.00
41 83-95-605 Washer #6 Int Tooth LK SS 2.00
42 83-95-786 Washer, #8 Screw 3/8 OD X 2.00
43 83-95-785 Washer, #6, Screw 3/8 OD X 4.00
44 83-95-787 Washer, #10 Screw 7/16 OD 12.00
45 83-40-261 Nut, 6-32 x 5/16 HX SS ST 1.00
46 83-95-748 Washer, #4 Split Lock SS 2.00
49 82-20-383 Clamp 'P' 1/2 x 1/2 #10 1.00
50 83-40-486 Nut 6-32 SL RG HX Thin SS 1.00
51 50-10-090 Whstrp, 1/4 Thkx1" W.CL Cell 0.17
55 85-10-150 Adhesive, Sealant RTV 1.00

MKIV SERVICE MANUAL

67



SIHONIZ | + |0
_ - Ele] PR SO PENVYE FNYNITIL
. .v.m>> vd . R s SNIMYHA 03LYEANID H3LNdNOD
ek WIBWNN ANIWNICO | 1 TIHS 3718 = s WY . VFSTIONY
szoex e~ - A3Y ‘PBM-¥E ‘SNHL 138Y1 ANV ©vE b
ST A 500 5 MO
NOILYOINNWINOD HSINIS HOLOINNOO OL 431734 NIVHLS jﬂwz@
‘ASSY 319v0 n SN i il 319V ANNCYUD
L payonds o sswn)  ssougselol | v asHo Q3aIvyg HLIM ONOTY .. Nid OL LOINNOD aNY 318vD 114
e oM SINSNALLSN GopW Wy sRawnoa | an o JHL NO IHIM ANNOYD JHL ¥IAC ¥NIMHS LY3H ._#.sz@
! . e P~ NI SNOISNIWIA [ oeoeel 31va ‘319¥D L¥14 IHL NO Q13IHS IHL IA0OWIH OL
e w”ﬁ : R Ve TvETvY Ry e 39140S/AHIHOLON X374 HOLODS IWE FHL mm:ﬂ
ON - ‘S3LON
W3aLl SHHYNIE MNOILdIH2S30 ON SH4W ‘ON LEvd N _
ALD
V2E2-vE ‘02Z0-va Pa-vE
ASSY LX3aN 'ON LHvd
- 057 0'bZ
‘NMOHS SV 431134
NIVHLS NYHL 378¥0 d0O7 I // LOLF
Sl 7/ il
el (ALVYA) AN ____‘ \. L
I t=\)
o] o
13
A S
0 u e
13 r aNo v
z T 2
¥ € oN—d
b oy r
S ON— 3|
9 2
o 2 T S
®8 L oN— 4 ||~
L= ()
=0 W 2 & +3 8 W
TIML | 95 LO'Z0'66 ZZ9 ASYIT3Y TWILINI - I M 5] DON—D mu
5 ol oN—{H L]
‘OHHD | N Alva H=3WNN NDa MOILd4I4053d ATH _— L
HERY N\BEER
L 05 [ ! 0

68



w | osa | weow| __—

ANSSI LEMI

O¥HD | Nea ETN HIANNN N3O

NOLLAIHDE30

‘WIHOS LEM-VE

S LEM-VE [ O DN LEAYE VNI TS
e s w00 | 1a3ns | 321 [ ENIAYHE O3LVHINID HILAANOD
sEQEw
i 810220-vE DZED-VE anemva ‘5 AT HEM-WE [SNHL 138%1 ONv Ova 2
e e o - SOEDVE 1oV lonve '318¥0 40 NOLLI AW
JAIEA HLNWIZY TYNE3LNI [T STHINI Oddv ASSYLXIN | O Livd ONIMOTIOA ATEWISSSY J18vD ¥IA0 8 WILI I
JuL et Mg ) SOOUBKHO L OHHD
- . = (=) SWId wna
s N DN SINIWIMELSNI b - wna i 0 Wwa ‘S3U0N
o o ety gy SAHONI s weore|  3iwa
icests ptutaueipnyiiy Um._.l_umnlu
986L O L "] ENETEES “ASSY 16N w08
oN -
WaLl SHVINTY HOLLAIH530 ONSMAN | OMLMvd | WN |
A0 ] os 43 |
Mv5oznas N g
: GND 08 vo Zzud L
H— o T —
) B e
4 N on o |%
3 N 3N 8
a — 2
HOSNIS MD 08 VD 22 AND
o] - ]
HOSNIS MJD 08 WD 22 NHD
e
| ¥
HOLOW Zv 08 9 22 a3d
T
e
| 1
v == z
L7 ] HOLOWZV 08 Y9 2¢ 134 [ ]
SLLP gkid
‘W3HOsS g/lem-va
N 0: L3 ]
Y9 02 NHD
: NS 0Z voZz | ‘
N TN S —
oW el
d N |2
N N N 5
a — g
HOSNISMD 0L WD ZZ AMD
2 — s|
HOSN3S MOD 0L WO ZZ NHD
el
stzzaas || |
8 UOIOWZv 0L vozzo3y N M
1ML | Bsw | EzZi0EE e BILEM-WE ASSY QOY 5 TN FH |~
o | oan | ovzees POE-NIa ASSY 01 T8O ALHE34 A0V ¥ ol | ©
- §'L 2213 <
vi | A4 | wziocs Zee-NDa LN NI 911d § SHLONTT IHIM SHD € W m v z S
we | M2 eLzoge ELE-NIQ LZ 8L SN ALD DHD 'L WAL QY z L& — HOLOW Zv 0L WD ZZ 13A Sl nIUU
3 2 SLr ald [ L
=
1=}

69



\ (el

- ngud:m —.3 _‘ U S —— TVIO ZE-YE TAYNT IS
LUEL] w3awon wawncon | 1aams | 3@ LT L TSTIRY SNINYHA A3LYHENID HALNGNOD
HOFT Wy T
dWVYNIYIN OL 0d e mo HSINLA ‘wizova
BI0ETTWE 0E zamve
‘ASSY 31avD [ S3HONI DAL Qdd ASSY LXaN ON Lavd
I (pogeds smueyr S GIURIAOL iy OHHD
o S 55 ONI SLNIWMHLSNI [ RG] E) NV
s 0y oen o0 o oo 0y | SIHONI NI ENO EEC ER ]
g o 4 0 o i -
5661 & Uﬂh _Um e 318vL 335 ASSY LGN | 3NN L)
ON-
wWau SWHYWIH NOLLAIHIS30 ON M4 ON Lvd wn _
ALD
-y
-
(=]
H
o
(=1
-
=4
o j ;
H
o . h
s S |
2 ~ 3
o -.‘..lf .hh.
L=}
4
€d ld
[=]
® 8
c
> =
=t
oL | Bsm | czioes zze 3SVA1FH LLINI 33
=
awHo | Nma | 3iva HIBWNN NOT NOLLIHDS30 FEH

- A3d T8V [SNHL 1391 ANV 9va ‘2
‘Q314123dS ISIMYIHLO SSTTINN DMV 02 FHIM 1TV 'L

Id |8 v v 2z 5 8

aN

‘5310N

NEg

Hig
azd

azd

azd

azd

w8

e

W8

b ]

Hig

1A YD 22

€d

34

a3y

F Ha

4 T ™ @ 0

Zd

|Figure 10. 2-2.1 |

70



[ SGM-VE L 0 E—— DM SSMYE SN
AJd waewen anavncoa | 13aus | aas . L FEITONY i \ DNIMYVHO 03LVHINTD BILNDNDD
k24 Ead g . . .
ASSY 37av9 P [P — \zzova ezzova acanva A4 ONY 'ON LHvd HLIM 138%1 ONY 98 9
5020-¥8 1i0vE SsvE ‘@3ISN LOM 0L ONv S SWILI (ASSY S/550M-vE HO4
[T SIHINI ™ Oda¥
HRMBIOEINGS Fun [ e seveoer] va | own e Q38N LON S+ WILI “ASSY S3M-vE zo@
.nal.u..:-!!.!l.._uw. o AN SLINIWNELSNI [CET= ‘S0 ™Na 1 M4 WD
oot o 1 i e [ Sanon . NISNO o008  3iva ‘NMOHS S'v SNOILYNDISIA HLIM HOLIMS ._mmq.ﬂ
pomrags 48 19 4 oo L -
GAEL O Umh _Um' 3718vL 338 ASSY LXIAN vz AWIS
wan — R onsam | ox . |a_.,_| "HOLIMS OLNO (€ WALI) LOOS NILHOIL awoz_uﬂ
"D HOLIMS WOH,
[ WILI O LYvd) YIHSYMN DONIATN QMWISIT ONY IA0ONTY
(L WAL ALY HLIM STYNINYIL O3SNNN 1TV mm.pooﬂ
'33LON
9158038 9
4 Q ——o0
N b
o : 4 STDE AHD
910%038 s z
14
— 0 L
3
lanh €
5 l D10 LHM
210e03
€
[:13
.|O
z
i D10 NEE e
£10% 03 d
S 1d
L o
ma "
= m 9108134
€
JILVYIWIHOS 8/55M-vd
NV
D10INYD
+—>0
‘ ! D00 AND
[
HO @ 210 NuD C e
r — 5 n
ant s N
ry p 2109 LW
910E NYD
€
5
.|O
— ¥
e — D108 NEE 4-.
s
910eNYD I » w
~
L o
T (O]
}
@ m S._uw m 9109734 W
i (o))
oL | msw | zzioes ) BISENIYE ASSY 0OV : |== £ i
o=
| a4 | szeoos 8% 35¥313H TILNI L
3 JILVINIHOS SSM-vd
ko | wwo | 3uvo HIWNN OO NOILHD530 L=

71



|

— cem—vg o w2 OMOTBM—VE INVNITL
AT HIANNN LKEWNS00 _Wm:—w JZIS | .l w s ' JwHEﬂoh” \ ONIMVED Q3LVEINZD H3LNdNOD
O F e 0 % o
Q —P_{I_ w0 F e L HSINK
‘ASSY 318vD ™ SION | T | addv
TTILILL |(Peweeds semyo seepn) s20ucuapo] [ 4NM aHHD
[ [souu]} W sWig Tvnd di|  an [ . . i i
iy o) e a2 O, M,._mzamﬁ ~—STN— N SNOBNNG (35588 S1v - A3Y '€8M-V¥E :SNHL 138¥1 ONV 9v8 ‘¢
pesera, o) 30U 9 WALMSCD WML -
610 e NI 0% ANIAT ATLVAIXONAdY ‘SdVaM—3IL um:@
WaELl SHUYNIY NOLLdIH2530 TON BHJN | ON 1dvd (LRI
210 "NMOHS SV N¥9/IHM % a34/518 40 SHvd QILSIML ux«:@
1£20-vE 'S3LON
'8/0£20-¥8 '0£20-vE £OM-YE
ASSY LX3N 'ON 18vd
3 e I
T — N DN — 2
£ — N ON — ¢
¥ — MW ON — ¥
5 e 5
] gl TFm 9
L F— N DN — &
g8 |— oN N — 1
6 W 6
dl
1d i
05'F02E

|Figure 10.3-5

85N |LO'Z0'66 ZZd 3SVIT3E TVILINI -

‘ON LNIWNDOa

£8M-Vv8

(OAHD|"NWO | 3LV0 H3IEANN NDO NOILJIHIS30 A3

72




SIHONI T | |0
HEEA AREN
v 9/M—Vvd el 4 /1 % snouovas O s
pEL] H3EANN LN3NNDOT | L33HS | 3ZIS | o ¥ sTONV _._ F STIONV ONIMYED 3LVEINID H3UNANOD
SYOLOINNOD HOLOW S0 = o o0 7 e e 'A3¥ ONV ON L¥Vd HLIM 138¥1 ONV OvE ‘¥
€ .
ASSY J18V0 WA S3HONI TIAL Qddv . S318v0 40
N 3 v %001 1S3L ONV Y¥31S3L 3180 3SN NOILDAJSNI ONINNG 'S
wos " nae_ﬂuﬂrﬁu..ﬂmmpﬂww NI SINIWANLSNI (seysur) ww  :SWIA VNa 4l 85 NMQ HAMEYN ININVINSE3C
e someuind vy inoin oo 3L =g | s3om N SNOSNINO e gs 31vq HLIM 378¥0 40 3AIS ANNO¥9 NO ¥3IGWNN L¥vd 138v] 2
PISOIZEIP 20 O} jOU S JUSWNDOP SALL |
9861 @ m —Um‘ IVl 338 GASSY Lxan| 1l ERLRS ‘2L 0L 2 SJ010NAONOD
ON - SN ANV JdIM ONNOHI WIYL N3 "OLOANNOO—a NO "L
WaLl SHIVINIY NOILdI¥OS3Q 'ON S44W | OoN 1avd | wn [¥/ [8/[9/ :S310N
ALD
b — Iavo Nogan _— |oso-z1-86| L4 [sz[ez[en
z | —— ¥OLOINNOO—Q Nid Sl —— |en-sr—ig| va |1 |1 |
¢ | _— 13%00S LNNOW3¥IM Oal _— |ore—ze—18| va | 1 |1 |1 Sl Sl
¢l ¥l
Ll el
"NMOHS ‘NMOHS 6 | 2L
SY 431N3d SV 43113 L )
NIVHLS NyHL 08+ Z NIVHLS NEHL
318v0 4007 378vD 4007 M Omw
/ / ON ol | 8
/ / [ ] YL £
H_|| . ZL 9
m;ll TIITIRIRTILY : oL G -
L 1] /
© 9 ¢ ©
4 4 o
(2) z S
o IdI¥LS HOV1E 0dI | NIid GH| @
SNOILVOO1 || 3
YOLO3INNOD | |iL |
8 8/0£20-va'c¢20—v8 0'0¢ / -
w8 , , . 0/9LM=Y8
85I [90'+0'66 758 SINMA3Y ILVadn v |7 €| 1£20-v8'8/0£20-v8'0£20—v8'22cO—V8 0'L¢C 8/9/M-vg
TIL | S [0 186 228 ISV VLLINI — |5 2| L£20-v8'8/0s¢O-¥a'0520-v¥82CZI V8 0'6¢ V/9/M-V8
o ASSY IX3N Z NId ON Lyvd
‘aHo| 'NMa | 3Lva ¥IANON NOQ NOLLJIROS3Q S
HEEY N\EEEE
ww og | )

73



SIHIONIE €

| |

ma ammnl

/l\ .\Iﬁ_p_?|<m ﬁ 40 _\ m / OMT LLM-YE FNYNITIA
‘A3Y H3FWNN LNIANDOA | 1 3THS 3715 L F STIONY “ Hmﬂiﬂ%ﬁ” SNIAYEOSUSEERE0 SN0
>I w% &v}_d«l_ On_u Z_<E nmwn._aﬁ«ﬁx. ..dhnMs”” HSINL ‘AdY ANV CON LdVd HLIM 738av1 dNY 9v8 ‘¢
[ .
Wi SIHONI TIL addv S371gvo 40
ASSY 3180 I YL BT %001 1S3L ANV ¥31S3L 318Y0 3SN NOILO3JSNI ONIMNA 'Z
o voman ﬂw._ﬂﬁs_.:ﬂu_ﬁmm._ﬂhm NI SINIWNHLSNI (sayour) ww  :gwia WNa 41| gsw NMQ HAMEYN LININYINSId
—rgoid 16y pasn so paidda 'Gisipa o) SIHONI NI SNOISNIWID ['o7a0g6]  a1va HLIM 3718v0 40 3dIS ANNOYD NO dH3gWNN Lyvd 13gv L
| >% jou £ JuWN3Iop ) - J
P 66 ® Um.—. _UWI I1GvV1 33S  ASSY LXaN| 111 IV0S
o 'SILON
WaLl SYEVYAIY NOLLdI¥0S3a 'ON S,¥4N | ON l¥vd | wn [v/ [8/
ALD
Ll 319¥0 NogaIY ___—|oso-z1-88| L4 | OL|+1 o1 o1
z |____— 135005 LNNOW3¥W 0 _—|oig-zc-18| Y3 | z |z Sl )
¥l ¥l
el el
1dZ ‘NMOHS 4 ¢l
SY 4313y Ll Ll
NIVHIS N¥HL . 0l 0l
T18¥D OO 055 £ 6 6
B 8
I L L
T 9 9
aji _ S T |
LV AR m .
_ 7 / £ £ ~
7/ z zZ Q_u
] s
o 2dl odl o
SNOILYOOT || 3
AdI¥1LS »ov14 NOLNINNOD w
o
© 8 . . . g
asw [90'+0'66 258 SANMQ3Y 3Lvadn v | T £|[2220-va'Ll£20-va'8/0£20—-v8'0£20—VvE 089l 8/ LLM—YE
T | 8sw [oe iigs zz8 ISV WILINI 152 l£20-va'8/0£20—vV8'0£20—vE oll V/LLM—VE
~ = ASSY LX3N Z WId ‘ON 14vd
"ayHo|Nma | ALva 43GANN NOa NOLLdI¥OS30 Agd| ©
[ [ _$_ L]
o

74



75

SIHONI T | | 0
HEEA AREE
V Q/ M—Vv4g L*1[ 89 y IMQ'ILM-YE SINVYNI TS
‘AN HISANN LNIANOOA | L3FHS | 3ZIS ol F STIONV * _H m«zM_._m“Mzm” SRR CREVESNSS SSLERCS
o/ 5 | e
‘0 F et T F oot 8 - = =
C_zﬁﬁ_ Ol dd8 AH - > HSINL ASSY 1X3N "ON 14vd
\rmw,q m_l_m_d\o W S3HONI TIAL Qddv
:JUIL [ (Pewmeds ssmmmpo sseun) seoubiel|  TIML aiHI ‘AFY ANV 'ON 1¥vd HLIM 138Y1 ONV 9vE ¥
won st oo A0S “ONI SINIWNRLSNI [ (S0UU) W SWIQ VA i8S | NMa 'S318v0 40
Pameis o € " pemes L Um ._.n_Um_J SN ¥2'80'86| 3LvQ %001 1S3L ANV ¥31S3L 319vD 3SN NOILOIASNI ONI¥NG ¢
966l @ B4 J7av¥L 33S  ASSY LX3N L1l 3vos i
o MMV ININYAYI
WaLl SHVNGY NOLLdI¥9S30 'ON 5,440 | ‘oN Lavd | wn Ta/ HLM 378¥2 40 34IS dANNCHD NO d3gGWNN Ly¥vd 138v1 ¢
ALD ‘6 0L ¢ SHOLONANOD
1 _— 378v0 NOSSIY __— |oso-z1-88| L4 |1z SN ANV JHIM ANNOYSD WIML N3 HOLOANNOD—0 NO "L
z —_— HOLO3INNOD—A Nid & _— |ocl-sy—I8| VY3 | | 'SALON
< — 134205 LNNOW3dW 24l _— |9l19-Zc-1g| ¥3 L
"NMOHS "NMOHS
Svy 433y 0S'F VT SY 433y
NIVHLS NyHL NIVHLS NyYHL
J19v0 4001 318¥v0 40071
/
[/
[l
Caji
m 3dI¥1S Mov1g ° ]
0
™
2 S
— D8 6lZ|s|cJat[s 9]+ ]c] od S
asi mo.é,mm z68 S3INMA3Y 3Lvadn v _Mm slel 19 s+ ez Nd B W
TIxL | @SW [ 0T LLI'BE ZZ8 ASYI13Y VILINI - & 5 SNOILYD0T HOLOINNOD _H
= = |
‘auHo| ‘NMa | 3Lva HIGWNN NOQ NOLLJINOS3a AFY| @




E@:Hﬁppsl

Zonen

BREWER REFERENCE DOCUMENTATION
Section 10.4 Electronics Schematics

- Main Electronics Board Schematics BS-E123

- Lamp Control Electronics board Schematic BS-E129
- High Voltage Control Schematic BS-E131

- High Voltage supply Data Sheet

- Humidity Sensor Data Sheet

- Humidity Sensor Board Schematic (option) BS-E131
- Heater Control Board Schematic (option) 12505290

Figure

10.4-1
10.4-2
10.4-3
10.4-4
10.4-5
10.4.6
10.4-7

76

MKIV SERVICE MANUAL



A = [l P = = e = = = =
o ol (B e - 218 - vd TT-Gh T
ILLYWIHOS guvod -~ - L o £80°18-FLO°TTD | €210 - TSH - 14l A
SOINOHLI313 NIYW - =1 T | s
= T 94D v 610 £€zr %0’ LF-0501 z8n L 340 50 wio
R e e || wa - 150 220" 120 520 SZ-12°21-hA 8HHA . » -
it pebel ,ia.zum._.l_Umﬂ e el wn | A e e l2eta | eeTi’so-esutis-erd | BLTH 1A 29 m”w._. %_H L,_ﬂ._. .%H ang* H EH
n““a“.wu w——— SE&:%«;E? . ——— mn_HUH moHu.—. hn_HuH mcﬁuH mcHUH qc‘U|_|
vzt~ | warts | vauo | oawo | was+ | aase | aozaaa | saa am 0 ocn 690 890 o0 950 s9n von €90 z9n 650 8sn Lsa 950 ssn s zsn 80
- B ~ L r » POORYL (1] "
JHEHBEE R ar] sl el wl wl ol ol of ol ol o] o] ol #] o] #] o] o] _WL “”ﬁ
AR €0TOT 20TOT T0TOT 0010 660 86T 60T 960T S60T w60 €60 260 16T 060 68T L8O 980T 80T ;UH Suﬂ
- - - - Lt TLIHY, &0
2 I ﬁ = | = "Mﬂn o z8n 6E0 g£n 9en sEn pen £EN zen €0 0£n 620 80 Len 9z szn ¥en €20
Sl | arl ml sl arl sl el sl w] wl @l ol of @ o ol ol #] _WL ﬁi
; - m - 1..” uvomu"__wm an ONHUH thH Nhu.—u oh.U.—- mmuH mwu.—. ﬁmU.—- me.—. mwQH wmu.—u mmU.—- wmuH dmu.—u n_mu.—u mmu.—. mmu.—. hm.unh mmU.—- mmU._u
¥ LA (174} -
0zn 10 810 Lin 910 s1n ¥In €10 zZtn TIn otn §n 8n La 90 sn v £n
L€n - :
LV ol 2l & 2 2] &) 2] 2] 2] 2] 2] 2] 2] 2] 2] 2] 2] 2] _WL ,3
H___u‘_- .vmu.H. mmU.H. NmU.H. ._”mu.—| OmUH mwu.H mwu.—| anH qu.H me.H. _ku.ﬁ mwuH. qu.H ._”wu.H. cwuH mmu.H mmu.H hmouH. mmU.H. mmu.ﬁ.
¥MdaaT < |_r
810 n/ M_\,\ ;_r Yazi- ¥a5- AV Qs+
¥ - T T L] N
/ww\ st o 8 T5n 0sa _._m_w . gl <
*.
rd
A AN N AN AN AN AN AN AN DN AN AN AN ._."..“(._. .;m o i = NS
& === === S ZU._. mﬂu._. ﬂBHH:u._. mmv L
S i EEEEEE EEEEE G EE s
VAG- 5 <
,__M“m;_. .__u“m;_. %L. .,,.ax_y v N
ABDH L o : e
m.ﬁHU._u w.ﬂu.—- N._”._”UH QHHU|_| £ A
rd
N
% ..:m_w‘ -%
R NI WL CF 1 1 _ ce0
UZH|§.___ U ZH|..__._.7..DDUNI OI N - A¥ZH WAZTH AZT+ YASH QAgH
ETA AR > NI™INn0aZ+ - = =
NE A/ RI™ 180091~ e
NOTAH [ NITINOODT+
¥d
(T I S S =] &l | = =] &
s & = 8] & =B & ant ], ant* ot ), antil any angr <L
_ 0T sl T OT |[9T swf T
ELISMAINT OLS 1 %_ - y
LI0A™ T J¥an a5t L T e e tlas [
AWV AWT ¥R £an Tan
LT0A™dWT aLS SOURNT S00p8T
WY dWT aLs <} L)
NO™dRT JHER/ [ €40 R -
HOTaWT als/ [ ..__ﬁ_.w_ﬁ_? ~
HO~1000/ > el E S
NOTLVEH/ [ 2T oF
NOTHVATIXE/ [ m
ROTNYTINT/ [ w S
3 2
Y 08020 56 v SHNM FHIM AG G20V 1RSI m L L L L 10309uu0) Indul Iamod —
- m VAG VATT+ AT+ AT+ q a5+
TiAL [ =) BO°T0'EE (2] = SEVI I TVILINI % .
gaav | mea | amva WHERON MDA “ pE NOTIATHDSIN

77



T

JLLYW3IHOS QHvo8 — — $
SJINOHLIITI NIVW eEe —
| W - g e &1 T L
i [ B
WOFATHR  LRRY Lo - TS
O L e AT o L i ALD AU zlﬂﬂ.\
] WV M/
Q0L
B ] NET01/
€ - T st¥
¥
T rav N4 Y =
— 957103 _ ssTIg
¥ @ LS 0
" -
Iojosuuco q utd § Eler =
LT o f——, LT " 0 f——
$ 6 at oY [ [
— 3 ™ 3 ™
pan ' v ] B v
< T o T o
$Iﬁ % L - s W] s w
s Sjue  aw - IR 5w
T TR
Y B i 1, - ¥ £ - [ (13
s SLTOTS LI I anr oav 1T B o 1T T
G = o G CEER = BN
P s L 6TTO ‘T 8TTD I J —— |
0 T Y €T . L4 (14 el . ¥ (14
N ] — i T ST bost L] TN ST| so/t T 0
2 e I —Joon /o — o I T o) T
pa i ﬁWD ﬂ-y SaY LT s t4 Y Y L L L A s 14 (414
= G G B [T tw
yd il LY 6T £ Wt T Py Y e 6T ¢ L 1 Y
~ sy U_._ﬂ s l_._v
zer :
I3 [
Wl Litd
118 gt 118 8426
en n
qac+ das+
W L
T -
o
w
[
2 | oeeozo 6 v WE=TE = E -
Tou | asw BOEVEE zz0 FEVITIH LM M-
w
04d¥ | NMa qL¥a HIERAN Nod “ASY NOIId 180830

78




OILYW3IHOS auvOog
SOINOHLO3T3 NIVIN

e

BRI S

T S

= =

T =3
or-10-66 | mave

J31-1>s&a

MOV S Do — TR

BollTeen | en a.um swpr | owe | we

|1.n.¢r~

T~

g

a i+

£

>

ﬁ_mv 45

9 SH

BOV/0° 2
aulfLtEd
N9 B

T ag+

TOLSHES

1sa

\_74 20h  WLLYOH

s e e o WHLAETEE
ETE LT

> womaan/

> wmiweon

{ > 410

> suliEsE

{> onrais

v WIOAH

4

'
QEERD/ 0" v

TO0Y/ L5
T/ T8
000e/0"5d
R/

— 165K/ 1

3
9

o =

g

o]

> wany

00T XL

Rait:)

79

]

Sna-av N
- Snd-v W ELSOHPL
] 71 ] 1
W [1] 8 S0¥
Bl ¥I B 1
" 5T ER
B 51 s v 1
™ o R
K B1 £ 10 A
U [=ET
T
BETIHYL % E
9d _ m _
m_ 3
: &
T
T h ar "
oL 2
[ h
= 4 TNd
[
a g
\
el
S0AHFL BETIMFL
L E Ef
o —19x @
b 154
) N
ey
= Mn» N
33 T
oM —1x z W
[ W f—e—
M =un L
ST XIHT
8N
e | 0TR0E0 156 v b g3 335
TIHL | 8SH BOTIEE (4] = FIIIE TALNI
add¥ | NMa A HEEHON KOO TA3Y HOLIdTHI53a

N
?
N
t @ g+ Fd

091 -
N

anoy

BLIY L = ?

i
N
r4
ot |
7
WEELFNT] VECLENT VEELPNT ST N\
® ¢ ) ® >
0ZYA | 6THA 9THA =X S
ET |
4
_ il AN
f >
| ]y
r4




Y €gl3-8s9 ET*™ ¥ T peTEmew
"Ml EIOEE KRN0 Lo a0l SIeW | oogrt  SEIOEN
W w e wrae
JIYWIHOS Yv08 il ) vem oo
Faar | A AN N AN A R N I A NN N NN
SOINOML1O3 T3 NIV N N T T I e e e e e ! e e ) I W S )
T : - = o
e smmmeo SRy ] P
s e e A S -
KL — E— HO1L TR CEET o 10 ] A
3 T
"4 Sndg-av Y
= =
533333
L) L LT LT Lt Lad Lt
G N s W = O
YECLWNIL X8 z z T z z z z
_ LLEDHVL ELSIHPL K K K T K r K V
LETIHYL |6 -
w >
P S— T 5T
WO 04) z w
Lis v
T &
20,/ THEYTA >
]
= oo™ o m™om Y
[ S ey e gy o
3T L4 m Wub m = =] =] =] ’
S8A 20/ W =] =] O WU B N
NEwW ) G <
,[Ec o T f—— q v Q1 @_ QU N
v 3 M M“ 01 5] 1 Chst G5t T T 3 uv < “v £
M 6 El h Ny
- a TLEHPL ELSOHPL
S o e e ra
O N Y h AT i Sy
L =
ES 0 9w 00IHPL o n.‘ : ’
ET N Y ) ; N
—= =" o 1= = 3
ZIS46E 8¢ 1= - W
LTn b s b Ao Lt d
01d _HM B i ¢ v st =1 5N
St - i O - cop T M >
— | O Y
1 2 s = L
010 [AL.| W . [ (1] e [} €
ST g . n H [13 N— 3 \
20 : n 7
TE] @ @/ v e a €
I I _m ast 1 V
e
TEJHVL
No GELIHYL s L]
FOIRPL
] <3 o 7Y el ]
¥ 5 g i~ 3 .:H Her
o £
T LLH
o= 3T < ¢
G ASe b posriad
CTHNA
8L . [
£n
FOIRL
EXIK 3 - -
a T —
sSna-v
POOERL
REHWAORS o1 T RN WHOR
d¥H | 0Ze0z0 156 v } 133HE 335 % £n
TIAL | 85H | 60Z06E =8 ISVITIE TMLINI *
ad4av | Nma awa EIERON KOO “A¥ HOTI4THOSEA

80



: -
DIUVYWIHOS QYv0g i o e
SOINOYLI3T3 NIV ] o i | oww
["9'9°A) FRMOVEI0L e an
281 [ swes e x| T =
(| s (10 W
Um._-I_UM' WiAve WiV Assy s = | ==
-
z z
] HMaTET
A S S T 4201070850
9TYD ST¥D FTHD ETHD t
GETH FETH 1SLOLB/ 150008
oot | coormt| coownt] cooma ’ - -, -
4 r v y T i
y Y Y T - = ke 907514 [= PN
2108 .k.u_u M T 50/5714 b=
2 il o — v/ el /b Td
e 13 i i
] i (] s B LR
i i 55 B Bad= 29/2°14 =
o WH £l o —{ /0 € AR —
A i i 5 {Tee e 00/0° 1 [z
woot L, H00T o b o T oIV RN/ T B ada/e od o
LETES N 0Zd 7™ 51 pjezrars S eweired was/ T 0d | > Was
9 < ] ol 1 geiowioted masseraa b 108
: ISATIPH $ 1mETH a8 d ;
VAN g _a
e z : Zen
%uuum_\upmxununuunuun“mg 90 a5
ast NN N7 N VIR AR wt A ] Suli 135
A
TV~ T 2030H
8Ty
" H20TOTIS0
|AU¢.E§. MV t4 t4 AU
2140 TTED 0THO 6¥D (e ot
fETd e TETH T5L0L8/ 150308
soonwr | coosmr| cooser| coowsr s A
y r v T u T i
Y Y Y T ”. TTVEX 90/9°1d
a:;e_u_u. o o|'.. TIVEX 50/5°1d ;
1 b T u..-l«..t:_n.? LR
1 el 13 o —{ /9" € /6 1d
100 WIS B B
5 = M —5%/5" 6 LR
5 bl 3 e M —{ e Rl
i z v o h g3 L cv/eted 0a/0° 14
_— M 6T G i ST M__::Q:‘E Sdn/zr0d MFE
0T 0 1) ezna . .
T 5T FY/TE/TCEL was/1"9d > vas
& = ¥ B
9ETH o9 T F,H:Jﬂ%ﬁ ot %mu led T Ev/oviE 19610704 [ {108
- L b
i t A7 ﬂ =1 .fs_|.m
H a5t z fle .Mhmu HE=] 0zn
nnunnnum,.a,oq..szzﬂn 70 s as
L N B I R T S s P A [y <] S49IH" 13534
=AM~ £ I0J0H
o &
Sm
1
o | ozsozo 1% v 1 133HS 338 mZ At
L=
THL | 8swW | 602066 42 = 3SVAT TVILINI PN
0dd¥ | NMa ALNT HIERNN N2 AT NOLLATHO53T

81



Y €213-58 EI® 9 serte smnoee
SRS EITY EEERY | aggrt  FIEMY oI
1w = e =
DUVWIHOS Quv0g o WO | e oo
SOINOYLI3T3 NIV - o Toa | o
[ravern) e | o mo
@y SKIZ O &1 T S
I MOIGHIO | gy-pp-g4 | e
A8 — == — T
—— -
(] ¥2071070850
FTHD £THO TEMD TTHD
TSLOLB/1SL208
coort| coomr | coomr | cooman : AN
Yy v ¥ ¥ ] Lare
B B T T o TINEX sa/9"
s o e ol
1 e e B wasp
T hird mﬂ..—lm.wg— 0T _ !ﬂs.__w.ﬂa Ba/E”
1 imadiRadbed 57 o —sv/s e iz
s @0 H T 0l w— /P ED T/t
4 z s G N DU vaso’
awm 10 - .
3 T OTV/EW/TTEE  MafE
ot = M.:_S 1 b 33 Ijeztart ” TS vasIT o vas
82y S SEPTE ¥ ngf.?mg o AL O 108
T g .m.l'- Ten ﬂ —1asT
T s+ z 1 3 WND
._.nu&\nuuunnuuwnuuu 010 45
LECTIRN 2N /_w é NZEN N N/ VN N N V8 4%% - () suL1EsEY
N.w__w.mf G 070K
e a0 A = E
B 1 490157250
02492 6THD 8THD LTHD o Loonn
15L0L8/15L308
covsnr | coowur | coowst | coown 6ETH & BETH
Yy ¥ Vv ¥ t 1 = P
— TTVIX 90/5°1d
cvamgnl b * TIVIX sa/8'1d “” D
0 bl Eﬁlﬂ‘._.‘______..mn LR
11 i (13 _ M ] ov/87Ed €/E T b
o ] S 5w 2012 1 b
3 o R M — PO 10T e
F £ Ll i1 z <__N(w: s 00/0°1d [
00T 2 Nv 00T b bl £ FoTTTEE Bz oa f— o
P2y ¢ ZPTH T G 53 L1125 EY/IW/1'Ed  WOS/T°04 O was
> - o e b L L] o 18/0° 04 f <> 105
N IBATIPH L] 29, g
i i VA —) ﬂ m\>_=|.
H A5 z fle '.M.E [t FZ0
o o |~ ] [ = = s o 1 " - aist
o= - o - et I ) = L) » WHHJ WO AvTe AZT#*
s N Wt ] SuIN1gsT
NM____W_m: ¥ IOJ0W
o3
[#2]
1
ors| ozsozo| 156 v 1 133HS 338 LS
i | ssm | sozose| zes - ISVITIN TVILINI N
oday | MMa | 2w TN MO ] NOLIAT¥0SHA

82




83

Y £gi3-sd T L ooty s
A GRS AT EENRY | aggrt  FEEMY W rtEIR
1w = e =
DILVIWN3IHOS auv0g wre]l o] eewmeo
SOINOYLO313 NIV L S i
R mo
pr— Ieayjm e T =
-  musone [orreri e
A= — T
[ P -
— CJuman
A ] 920197050
TEYD TEUD (QEMD 6THD
15L0L8/15L308
oomst| coomsr| coomwr| coomnr) -
Yy v vy g e
U !wﬂ_.zﬂ sa/5" &
] e S U vae
0 el e BN tase
0 u m : S R iz
g G M —werpea wr !
i 4 B G N DT vaso’
i S e o L
HO9T M 4001 T an 1]izrdrs @ .
t T 51 BTV T 6D vas/T <> ¥as
6V TE < 9ty o e ey Hovovoes  m6/0° 1058
B IINTIPH L] J—
T T PN Ten 1 ﬂ 3
Q ASH
H c nen
= I - I N - -~ -~~~ >~ [ [ 710 A
Tasr N N N N N NSNS N NS N N N N NE/T AT ] SUIW lasHr
AN 0T I030H
T [
bed
) v A .
) <1
824D LE¥MD 92¥D SZHO P 20107080
15L0L8/TSL308
coowst]| cooswr] coosmr| cooswr ShTH & FRIM : PN
h 4 Y b A Y H i /L e
— rTvix on/s"1a [
aq:e.un. ‘ Eel..«._ﬁx R
gl b ol O M L/L R
T Ll = 9%/57Ed /g 1d
200 RIS Ed [ e D
7 & e B 20/2 1 e
T o R 0 —{reipEd 10711 [
F £ ¥ i1 VWA s 00/0°1d [
T b HOOT 3 L0 e [ 2 . OTY/EN/T EL sz d mluz
hN N ey T G 1jLrdis - . S{ewTeTe vas/Toa O vas
BV T ¢ < 0 el rra | Mvn._.u BY/ON/0Ed 607 0d <> 105
N IBATIPH L] el sap L] 9
K 3 VA —) 1 3 _‘m
|_. L z 1l Tfsota AH__..E B0
= = I - ) I = I [ [ I I [ (P I [ I 710 G e
LLSRN 2 VN V2B B VI NN A /N N R AR v x are ‘e
A
T n_“__w._m: 6 I030W
Dy | 029020 156 v } 133HS 338
TIHL |8SW | 60°T0'66 £e8 - ISVITIHE TVILINI
adday¥ | RMa ALYT HIERNN N2 “ATd ROLI4TH0SE0




OILYW3HOS auvog = i ez o
SOINOHLITATI NIVIN - =0 -
[T 0 TER &1 T
bl [T
T
— onl ¥ i — o Liwe —!
P
<J A f T 0013280
0¥¥0 6EHMD 8EUD LEWD 0T 0T
TSLOLBITSL0E
covent| cocowt) ool eSS EsTd - _l \
4 L 4 4 s L T
. 50/%° 14
50/5° 14
B g I/H T
T 0 (/e
3 i /e
< B W
z z 0 a1 0a/0° 14
1001 > upeT ud i . olesTe/TEd Bdaigoa
e GGTH 3 51 - ) STV T e Vas/1° 04 O ¥as
b W < o Hlos1a Hera R E/0" 04 108
¢ " / ﬂ son
._. Taer z 1 HMm:m 1[era VED
LTI R D D U™ DY ™Y N R B (! B! [ O R S -
zrnsgass?szrossa 810 o ~
WONSONS N 3 R A R R R R NL/T AT ] SHIH L35y
. 4 I030W
M\~
e
AMAET
< A ? ) #00197380
980 GE¥D PEYOD EEHD o b o
TSLOLEI ISL08
LOOMNT | LOOBNT | LoowNT TSTd 2 0STY ” E_l
_4 1 I ar
Y Y i ¥ 905 1a b
- 0/5'1d
O by 1
T B0/ =
3 /2 1d
G w0
t t ¥ T ot vafe1d perE iz1d
20at Nvmoz £ B — 6t OTeITV/T B LU O 0O [ canzsn
3 - - - BY/ TV T e VO8/1° 04 > vas
0749 2 b gt T yrna Yy B/OE07 5D 16/0° 04 108
T t Y sap
L] 1 Hﬂm:m ﬁMﬂ...u ZEn
= - I - I~ - = Y P ¥ P I I 910 ah o g
a4 ¥ W N W N N W WY VoW N VN N1 N ] SHIH 135TY
3 AAA [RECELT
VW
ged
Gum
Dpi| 0zs0z0 156 v } 133HS 335 In.=
=]
TIML| ESN| 602066 [15] ISVITIH TYILINI w/.u. '
add¥ | NMa aLva HAGHON NOaO ikt | NOTLATHIS AT

84




85

mart eV n““_ ST W0 T
W ow e
OILVW3HOS ayvog hainlll Ittt 7T
SOINOYLI3TI NIVIN ] o T | ew
[T8°9°R) SRS i D
[T B0 T a1 Tl e
Nt sornaman Ler-zoss | e |

WLV TTITY | gay oo — =
H_._LHIHL AR _ o L _ % A0

ot BOJHIL
A
AAAS i1 it 4 4
£9TH tn
i w< < <] ¥20T37050
c
65Td &~ BSTH ﬁ 154048/ 154008
L oo W
— rrvax 54/
|_. oSO a5 1] 3 LN
H 4 oM — TTeIE sa/s
L — | [
) 3 bt _EJ. g R B /ey
[ihid 0¥T ra Cadd .ﬁ..«MJ. _|.2 ..!nlm /9 Ed /e
A 2914 M oL KIS M Se/57Ed ase”
. ﬂ 3 a0 —{ /8 e st
T ~. SR /e
T T TSRS E ddnsg”
= oM — VTV T vos/T O Was
N — <{ Evrovsovea 80" L 108
1z83y aap
5
afs
-] & & ] & & ] ] & 8en L
T P v [ = R -
A R N N VIR VRN VN by N N Z J020n ) suud LasEy
— P FaN ] ¥O0TII50
FPED £FHD ZPED TRHD
151008/ 154308
coowst| coowt| coomwr| oomn) i _y
h 4 ¥ 4 Y ] sals"
— v sa/s
v/ ed W
_ /584 are
S¥/5°6d e
My ed 1/
A t /i td o/ Wiz
¢ - oTe/Te/TTEd adaet oNe {> cacasn
V 14 [ Ches EVTY/ T Ed ¥as/1° -l
1974 S 874 ; o
< < BV/0¥/0°Ed 25/0° <> 108
. " LssE 8_.__|v« 1
£ . 9€n
I S = = = = A ™ I P 020 g
T =N 2 2 N A A VN Nt u < SuINL3sT
K aoc
ANV TL TR9em

D | 0ee0'zo 156 v b 133HE 335
[TILL | 950 | 602066 8 a FEVINIY TVILIN
N

€c13-58

aiva HEEWAN KOO TAEE NOILATHISEQ




[r—
mar Tt
e i e | e
JILVINIHOS auvod e ol R
SOINOYLOTIT NIV ] = T | eaar
e v ool ou | men
[P . N TeE A T s
I WOIENINIE g ropg-gg | aed
=T .
H-Eu&&ﬂ_ CERT _ o Leve W an
— ) T
e 1070 YINWTZY MaN 5
~ ] HHOIITIS0 f_ A\ ] HOoTTIs0
ol 5T 200t
N m A [
L9TH _
ZI0E i s - 5
) hV ~
(31 T pa [33 b i
5 ¥ 0LEY> 694
oz - TSLILE/ 15L008 ol TSLOLE/TELICE
< i T
h 24 LN & 2 Wi
iz A 7T - Al
ml— AA TIVLX $1/9°Td m ¢ Q.:II. e T TTX 90/9°1d
. oM T /5" T 9¥¥D oM eI /st
EH ] i d ya (L] piinniy .
&G n 6LTDETSLRS $ e /P € oM = LN/L" 6 LT A
5 3 0 M | il T3 worst | woorfn coprr | coomr o —fsv/atie caetals
A i3 m o e O 20/ e A £ BP0 Y Y ¥ Y Sy M R
¥ — WY T/TTTd —l /e 10/T° 14
EEm = o Hevreea 007014 &L Heveta 0a/0 T
B T 4 (13 ~ z ET
750 n.ulm. 3 CR T IV ] e L¥HD envzvese aeoal—an
A £ el DL VO5/ 1704 [+ O ¥us A - ) s/ 10 |- O ¥US
- 3 R 18/0°0d = < 138 " o R R 108
P41 ’ <
“__..num.un__.zm % 3 L85z 23 T S [ L4
sl 5 o sls
~ 5 MG osn a5+ < 8kn 1L
. - i 2T JI070H a5t
4 L — e om 1 ] suiLassy & i ] SEINLESEd
50 « g I030K
i [ a5+ ~le
< <
pa [ sz
w <
2l : %
< < mw
0Er 0gr .
pOBSKIN i
] T T
n 59TY
T T |LZTdIL
s
v ﬂ
£
. : £
: Vo ﬂ_ %
m MEAT OAT 0ta 84
A
% m ais ThoTy" 6d L3
L]
D | 028020 156 v L 133HS 38 m z
TIL|8SW | 602066 28 5 3SVI13IY TWILINI n7ub 2 AT+ AETY
Qdd¥ | NMa ALNT HIERNN NOO * AT ROLL4T¥0SEQ

86




y T U -
JILVINIHOS ayvog Ll il T [y S— A 2
SOINOYLOI T3 NIV = = I S A s50 il s A
[°8°0°R) SAMNEIOL i ) 3 ang* | nyg UL
R Fo pror—— LFEA ¥y Pt an§ 1 anigeo
FEEEERERE 4g) ool — Tuin T e @ - @'spun AP Teew Teed 69T
P _.‘........_Iivﬁ. T r—— - P AFHA i i : Iz 8 13 ) 1
_ow —AN\ \ v . p— VWA =T ér
E_ a......_ w] DWWV ZNe 0LTH =
ENd TSOPIHEL % 1d1 ET g
oo m AH0 nnmm L} - iy 8 ) BATS
GHEn 63 = T L AN
A 2z ALTGTHOK = 1 T T
o Qrpun | emw LED-ENE W susonpL 8914
A HIL L /____/____.._u nnmm 2l N £ ol
_ oWz ToLoHd [ AN )= i [ A RBOYE
LTOA”AWTNER [ LA AT A= b o
[Nt} wmO Y 1
650 a st
il v
TPaA
A3 - TSOPIHRL $ U £XOH
tA2-MiN ST ant
L Wy - O
AR ART HER [ AN 7T -
ETNd 1= B
X (85H) i
N ART £ % ELSDHRL
AT AR LS 0FHA 4 L ”” T 3 La¥
44 -
P AT aLs [ LLAANS 5 Gkl = o
/ ZTI e |
sl L
8sn a g e - 3
o [ ]
N T50PIERL % [1] 24 @ £ o]
42t tmo = 4 5 A T ﬂ i
WO . N <] snd-av
o N i .
ﬂHmo 1 (a5 13
)= G NE ] 2TRAN
[ e N—mo = L+ S T
TdRAL _ V|Q|'I-_Hm T X X T
e [ mﬁm i s 9T ._: MV %
Lsn ais
aoav o _ Lt : .
880 Totd - -
A _ ._. 29°€ A7 we
— a0 CF T i€ |.|_. 718
was > 3R] L k
18 & I
INITH001D/ F T|uu/ cosol gl z
- TYRILNZE
I¥E 90070 > - Al R = £ WOGE
i Fsn cd
GHo s
z ddsy-5 4
TZ1o .
aigr OSTHNT
-] #d2
gl _z]
- A
m - gEuA bd
" = 91 o 1
| 0z a020| 156 v | L33HS 335 m = ROH™AK [ Nﬁ,____(?zM
TIHL| 85H | 602066 zZ8 ISVITR TVLLINI na e
Qddy | NMa awvo HAERNE 800 ‘AT ROLL TH2830

87



A £€213-59 ET®TT e
s P [PRTTRTEee Rt ——"
) 2 e | wonease crrems
JILVINTHOS Quvoa il el
SJINOYLO31I NIV [ = T | ar 7 T
T80 R STaMNOTL ) L ox ALS
e I MLDM M) SLNEWISISNT | _(eeiie w0 e a1 ™ e E R - ] NI 7
e ey e 3 e hove 2 = msas [l e | q G Tyt KL JBn0IE-
el - | o B ¥ | ey = 1 e A
_ . . = ] NITIRNODZH
ety ExvoE L - i n <_] NI LRNOOT-
oo vesms f—E g s
ey 4 O I - m ) <_] RI LRNOOT+
- - H
b 945 690
A5 €B¥ &> ais {> I¥ISINN0D/
ELSoEYL OVORIRYL ELcauL hORIRKL :
_ELEOHML - a
T = — e awl A awfs ASY
5% i B G yo B .,a - A
= [ " v = !z
bvav o o T L] T 50 M~ T DOJERL
=i B B T 1 090HYL W
&= 3 ¥ 7% b e bl 53 k sk C 40 [
" o g T d S T
[T ), 7], E * leis 890
o o ] ] d ai §
= e g9n i
- b PLIKIL
9 a]” ]
] ] — L] -~ . ET
R Ty G 3 003HYL oy
vl zsn 13570100 Ch—r A
aig aig NG
ELSDEYL ELEIHPL s90 L
— 1 aist
Tav T B oY T
= a £ = STLIOVPL/ZERTHT 1357 [
| —
Tav 0 L E W
= i § = =
= it ¥ T <] H001072850
m 3T =3 T awn H..ﬁ
ot a o v Lt i F e T T a—
TaY v Al = T b I o ]
&3 = LA i e Yam Picisices
e ok 1d =
OVORMYL ._u =l T SharaKYL : {1 5nd-Y
|| | I 0 —
0 9Ln T ﬂw o - = Tin - ﬁw o §
H 1 ] -
" "
. Lid b
ELSOEL 3 ELSIHPL =
= 3 G [ e i m =
€ it B Vo “or [ s i 53 _
L
Sav [ 7 : =
s ] Hio o — ok sna-ay
et
m B H T 4“ TEOHPL
Tav [ ¥ 7 7
& ° w
= 0 e B T3 g Ll Py
€Ln 990 SCTOHPL
aie aigh = ul
T
SLn L I
[ fx2d
PaN L b
3
Sne-av M w
w—
MY
X 1 b
£90n 290
@ . = < 5n8-¥
02 6020 56 v ﬂ m
D 3 & L 133HS 3351
T esm 228 - ISVITIE TVILINI n L
CadY | NMa aa NN KOG *ATH ROLLd THOS2A

88




89

MIDTITIT $ Q-A .mw
JILYWIHIS Qyvod il oraerizs ow Y AZT* Ve
SOINOYLIZTI NIV - Ta | ouv s ase [T aps?
sz e '3 T & ,_E ” HOLINOR <} T A mmNuu thm"n
KT WO PRI - [+
Um._.l_Umu WETVAI  i3ry oo = NM: .._-“ [ A m_m_m i . B WOLERT F T
o] ocvn | wor | m | zosoRd 3 =< 7T o @STUA
z
[ A
e
10208 CF—i K o AMA— Vi
Ter ZLTY
A A
AL HSER 41 THT +T uesy v
3 «).1)__. T «)):
X oTTH 60TH" nose A
9dHEL <} £aWaL ) mmoﬁ Ln__m«
Lr Ul
I 70T
8L oasE Ve I
|3 T T IV
o 90Ty S0Td P
[ 12
[ szn 8 N i
N a1 = -
SanaL <3 ZdMaL <} hm«
i 2o
AT zasE Ve T
z T T VYT
< wan 00TH 66d e
G Vn_m__ 1 o
o V_En ‘1P Wz
N GERY 2~ 14
YdHAL TdWAL Mg
L ckmwu“
WL pasE A1 L¥60 ¥
T —t+—" VW5
< v6d €64 < 1o
& an_ C W o
m T
o L s
1er 1er z
1
VESLNT e
FTHA 984 ¢
ALTATHAH .
YESLNT A
£THA a1
ey it T 2l @
- AT Ji60E ng *
: .ﬁmm_: m_mU h//m VW) £ _ﬂ_ i h.._UU.H._| AT 606 T
8L0 l [ 684 810 T S |
T i z T T
AR LBy
m h.muu
% m HEOG-08
! AT 606
. A MG
i | 02'80°20 456 v } 13348 338 B z J 064 1
TIHL|8SH | 602066 228 - 3SvI1TY VILINI % . 080
aadv | Nwa qLva YHERNN NDO *AZd ROILdTHISET




e | i \ R I e s
OILVW3HOS TOYLNOD s o ehes
dW3L aNY dINv I T T T oL fU—
L =y T O = ¥ 5 z
ey et o UBUOZ [ T T T [ ¥Z-LELOSTI0 = FARY] L1704 dWT 2H3IN <
SEREEENE XT B nigucignim [ szive] v 3 %l ZEME Gl
wna B ARy .3vE ] T SOOFN L FZHAN AAN
o o
_am-_— SnEs — MEUAII850 _ ON _ o vl _ o [+)% 1) diy diN DHIN %l ZEAL
ALD
LD o
€ £ MLE W ONIN
51 —_
&1 110N dWTOuIW —— PN o o
d a oML G0 R e T —AWW————C NOTdWT Du3W
] WY AW oNEAN oN A - Y
) - gy L3 L L weaNalr |9 |z
&—— ] 1onawtTals an - 540
2 - g2y o an(CHzx)
& WV oW als s |e |b anra L 71
i o oN le) L
E————{ > NOTIWT DHAW Tjge O AGE oHe e
o o / N NO™Lv3HI ang z1y
&E————[ NOTaNT s weiano v |o |z veM T LOSEWT |L _ s ax, nd_
b ¥ |
¢|m|-_Hv NS00 Z| o€ OLH=< M
8 _ £HA -
E———[ nNOTLYEH z| Lzidll
G0OPHL —y o
¢ L MO NYd L3 a jge i i 5
|_va WO Ny L3 ¥H0 § >
- - —
E——— NOTNVH LN pLLAND | ¥ _“w £ zo iC
¢ 5 B
¢ r _
] 9 ag+
m .NV M2+ ¥
A
ki 7
3
L > [ o
€ e — AAA——C NO SWT S/
er [ _ = N [#Y]
ST NLE W OMEN riaND | v |8 |z
9 S
> ousTdWT DHIN A N .w_._H unv
S e L
V.|AF ] MLy dWTTaLs A a1 aLs < DS : L,M.. _
£ >—] ous™aWTaLs oL
12
2 v L a ae
b o i BYa MG+
T, L8 2l toele 2
> T4
9 !
S Z|_szhdiL
Py %l ASE SOO¥NI
s Lz PN vEuz L ot i il
s < 6y T nee (R¥%) g
> AL il f
g < L ASE ADS %L €0+ el
4 2 Pk dnied L AL0 e SO0FNL
> NTa 80 |+ 0] Iy FAYlo)
i & 058N |
e SIs 1 —
i tl ooz
%m o 1_g| m...z =
fy Ly o
TiAL | 85 | so20ss) 8 I3 LN - “wm e gd Y'Y o
OHHD | KAD v HIANNN N2D NOILIHIS30 LEE)

90




A5 ] ] ey e g
OILYWIHOS Quvog ¥oLNow| o v -
MOYINGD IDVLION HOIH i T T T
AL e s Tarl SRR r T
v g S0 WO & Thiy A
“Rmmﬁdg.mhmmm“ _._“_._EON XT Miscienzmo | eowove] Ao
wrena ¥ OO LEL R iVl ABSY LaN | GNoH | I
Jm-_— BV — MOULAIED830 — OZ;_E— O Lk¥d _ L T
ALD
_ dEOLBX W01 gy f¢ on By
8SA M ATATA": 5l 13
H SN _w. AN ._.|W N =
S mae— ¥ Ly N on By
[ il 0L < 4
n oy 3] By on Y
v aly on &y
LY
b NG+ nG+ m
\ iz
Zid VAN Y on S
us s
SZ-ZRIEENT s
[ sz
o ZuA > >
eoT Laly L eely
L ¢ _ %4 W
WAHOZN-P2YE _MWI_|NN N
Flpe e | OND fr—
EL G AS+=ENId 5 w _ T4
zr ANCRON e 3 OND =¥ Nd w
2ou3 D i I N
0 (e, A FEET i W
A oha N . 00 Ly
ne I £le __
| S g w b NAAE 2 Ly
ISd Y 4
A Ty oy
@
~
S
E: K- =
< 2T 10 o
< ag-10venn |z S
Sz = SOOPNL  MZ az9 >
¢ o L —A i
28 o slae It wo | L |
L LA
TinL | Bsw | wezoss 228 NDISZA MIN [ Em AG+ AFZ+
T | Bsn | eozoes - SV WILINI - WW
OMHD | NN Aivd HIAWNN N2D NOILEIHD530 AT

91




E@:Fﬁppsl

Zonen

“F” SERIES

O Output Ripple Filter

O Output Test Point

O Optional Flying Lead

O Mates with “A” Series Power Supplies

GENERAL INFORMATION:

The “F” Series of Ripple Stripper,, Output Filters
provide significant ripple reduction, While adding only
4000 pF of output capacitance and increasing
output impedance by < 650 ohms, output ripple is
reduced > 100 time’s! Also included is an Output Test
Point and an Output Current Moinitor feature. A High
Voltage Shielded output cable is available as an optional
feature.

HIGH VOLTAGE OUTPUT FILTER:
Strips the output ripple on Mu-Metal Shielded “A”
Series High Voltage Power Supplies down to :

2A12 2Kv 4WATT < 0.001%Vp-p
2A24  2Kv  20WATT < 0.002%Vp-p
4A12 4Kv 4WATT < 0.0005%Vp-p
4A24 4Kv 20WATT < 0.0015%Vp-p
6A12 6Kv 4AWATT < 0.0015%Vp-p
6A24 B6Kv 20WATT < 0.0015%Vp-p

HIGH VOLTAGE OUTPUT:

Square .025" pins are used for high voltage output
and high voltage return. These pins can be used for
PCB mounting or direct wiring. An optional High
Voltage Output Flying Lead is available.

HIGH VOLTAGE TEST POINT:

A 100 megohm divider provides a 100:1 test point
output on a 2 pin header. This test point has an output
impedance of 1.11 megohm and is calibrated for use
with a 10 megohm input impedance meter. Overall
accuracy is + 2.5% with a temperature coefficient of
+ 200 ppm per °C.

For applications requiring a different scale factor,
such as a DAC compatible design, an external
impedance may be added in parallel with the output.

Figure 10.4-4

HIGH VOLTAGE POWER SUPPLY ACCESSORY

OUTPUT CURRENT MONITOR:

The “F" Series have a feature where the output
current of the high voltage multiplier can be monitored
by reading the voltage appearing between Output
Monitor pin 3 and Signal Ground pin 5. Detailed
information is described on applications note “AP-13".

SHIELDING:

All models are available with optional
wrap-around Mu-Metal Shielding. This shielding
attenuates magnetic and electrostatic emissions,
while shielding ripple reduction circuitry from outside
noise.

MECHANICAL:

The “F" Series accessories are designed to be
added to the basic “A” module at the factory prior to
encapsulation. The combined package is 6.35 In> As
always, a Chassis Mount metal package is also
available.

ENVIRONMENT:

The “F" Series meets all environmental
specifications for temperature, shock & vibration as
the “A” series.

e
CS 9002

RONKONKOMA, NY 11779

800-876-POWER

FAX 516-363-2423
e —

"Making High Voltage Easier"

ULTRAVOLT

92

MKIV SERVICE MANUAL



PN Kipp &
&Zonen

“F” SERIES

HIGH VOLTAGE POWER SUPPLY ACCESSORY

PLASTIC CASE: POWER SUPPLY WITH FILTER OPTION

#2-56 X 0.300
MACHINE SCREW
CONSTRUCTION: = GOLD PLATED et
Epoxy Filled DAP Box 53] 8 0.025 SGUARE 2 28
Centified o MIL-M-14F l 1 e eLeh l T‘
SDG-F g 0.00

2 2015 015 —
TOLERANCE, i 020 —& 035 . GOLD PLATED
Overall + 0.050 0.5% — 0.025 SQUARE
Pin to Pin +0.025 0.75 ?‘-,‘ep.'_*ég?
'“‘— 097 0.95 g
107 115 .
1.30 —©& 1.3% — 01
1.50
0.‘90 /

METAL CASE: POWER SUPPLY WITH FILTER OPTION

CONSTRUCTION:
- ; GOLD PLATED GOLD PLATED ©
Epoxy Filled Aluminuen Box 8 R a 0.025 SQUARE 0.025 SQUARE y8
Chem Film per MIL-C-5541 % “'1’ T "l' 036 HIGH 6 PLCS. 031 HIGH 7 PLCS\ | ‘T
Class 1A g E 0.00
TOLERANCE: ®°_ 12 040 D0 )
Overall + 0025 5 3 0.50 0.60
Pin to Pin £ 0.025 0.80
025 — 1.00
B e 1.20
T B 1.40
2 1.60
1.00 [ (o} V
t
Connections
| 1-Input PWR Retumn
—
2- Positive PWR Input
3 - Output Current Monitor
4-Enable
5- Signal Return
6 - Remote Adjust .
Ordering Information
7 - Reference ; B i —
ey | Case: | Piastic Case - Diallyl Phihalate std_ |
98- v. Retum - [ Aluminum Case | «C
104& 11 - H.V. Output | Shield: j Mu Metal shiekd -M |
12 & 13- Output Test Point
= Example: 12—-P4—-F-C
All grounds joined internally. Power P 2A P |—
supply mounting points isolated from intemal :
grounds by >100KE2 /.01uF 50V (Max) Option (Case)

Ripple Stripper - Filter

T

“Making High Voltage Easier”

CS 9002, Ronkonkoma, NY 11779

MKIV SERVICE MANUAL



Kipp &

LD Zonen

Humidity Sensors
Relative Humidity

FEATURES

* Linear voltage output vs % RH

# Laser timmed interchangeability
* Low power design

® High accuracy

® Fast response time

* Stable, low drift performance

® Chemically resistant

HIH Series

GENERAL INFORMATION

The HIH-3605 monolithic IC (Integrated
Circuit) humidity sensor is designed spe-
cifically for high volume OEM (Original
Equipment Manufacturer} users. Direct
input to a controller or other device is
made possible by this sensor’s linear volt-
age output, With a typical current draw of
only 200 pA, the HIH-3605 is ideally suit-

TYPICAL APPLICATIONS ed for low drain, battery powered sys-
@ Refrigeration tems.
@ Drying

® Meteorology

* Battery-powered systems
& OEM assemblies

ORDER GUIDE
Calalog [EST B Description
HIH-3605-A Integrated circuit humidity sensor, 0.100 in. lead
pitch SiP
HIH-3605-A-CP Integrated circuit humidity sensor, 0.100 in. lead
pitch SIP with calibration and data printout
HIH-3605-B Integrated circuit humidity sensor, 0.050 in. lead
pitch SIP
HIH-3605-B-CP Integrated circuit humidity sensor, 0.050 in. lead
pitch SIP with calibration and data printout.

MOUNTING DIMENSIONS (for reference only)
HIH-3605-A HIH-3605-B

o5 == |"o<?6825

Protective Sealant

The HIH-3605 delivers instrumentation
quality RH sensing performance in a low
cost, solderable SIP (Single In-line Pack-
age). Available in two lead spacing con-
figurations, the RH sensor is a laser
trimmed thermoset polymer capacitive
sensing element with on-chip integrated
signal conditioning.

NIST CALIBRATION

HIH-3605 sensors may be ordered with a NIST calibration and
sensor specific data printout. Append "—CP” to the model
number to order.

RH SENSOR CONSTRUCTION

Sensar construction consists of a planar capacitor with a sec-
ond polymer layer to protect against dirt, dust, oils and other
hazards.

CAUTIO

PRODUCT DAMAGE

Theinherent design of this component causes itto be sensitive
to electrostatic discharge (ESD). To prevent ESD-induced
damage and/or degradation, take normal ESD precautions

when handling this product.

Humidity Sensors HIH Series
Relative Humidity
PERFORMANCE SPECIFICATIONS

Parameter Conditions

RH Accuracy™ +2% RH, 0-100% RH 25°C, Vi = 5 VDG

RH il +5% AH, 0-60% RH; +8% @ 90% RH typical

RH Lingarity £0.5% RH typical

RH Hysteresis +1,2% of RH span maximum

RH Repeatability +0.5% RH

RH Response Timse, 1/e

15 sec in slowly moving air at 25°C

RH Stability

+19% AH typical a1 50% RH in 5 years

Power Requirements

Voltage Supply 410 5.8 VDC, sensor cafibrated at 5 VDG
Currant Supply 200 A at 5 VDG, 2 mA typical at 9 VDC
Vohage Gutput s = Vuurn (0.0062 (Sensor AH) +0.16), typical @ 25°C
(Data printoLt provides a similar, but sensor specific, equation at 25°C.)
Ve = 5VDC 0810 3.9 VDC output @ 25°C typical
Drive Limits Push/pull symmetric; 50 A typical, 20 A minimum, 100 pA maxinum

Turn-on 0.1 second

Temp. Compensation

Effect @ 0% RH

Effect @ 100% RH

True RH = (Sensor AH)/(1,093-0012T), T in °F

True RH = (Sensor RH)/(1.0546-0.00216T), T in °C

+0.007% RH/°C (negligible)

—0.22% RH/°G (<1% RH effect typical in occupied spacs systems above 15°C (59°F)}

Humidity Range
Operating 010 100% RH, non-condensing™
Storage 010 90% RH,

Temperature Range

Operating —40° to 85°C (—40° to $85°F)
Storage —51° to 125°C {~60° to 257°F)
Package® Three pin solderable ceramic SIP
Handling Static sensitive diods protected to 15 kV maximum
Notes:

1. Extended exposure to >90% RH causes a reversible shift of 3% RH.
2. This sensor is light sensitive. For best results, shield the sensor from bright light,

OUTPUT VOLTAGE VS RELATIVE HUMIDITY (at 0°C)

(at 0°C, 25°C, and 85°C)

25T

201

Output Voltage (VDC)

1.5

Sansor

45

Output Voltage {VDC)

‘OUTPUT VOLTAGE VS RELATIVE HUMIDITY

104 Response
Bast
051 Linear Fit ——
o 1
020 4 60 80 100 0 H——t—+
Relative Humidity (%} 0 20 40 & 8 100
i Relativa Humidity (%)
Figure 10.4-5
94 MKIV SERVICE MANUAL



95

- - 20 ) . a3asn 1ON a3asn Lsv OMA FELT-SE - FWYNITIL
. v€13-54 L1~ 9 SHLT SHOLE ONIMYHA 03 LvH3INIO HILNdWOD
A3 HIBWNN INIWN2CA | | 3IJHS 3ZI1s . LFSTISHY . VFSIIONY - Y
SZOFX [T - _ mu
§LoF SO07F 000
JILYINIHOS ddvod HSINI3 - 1y
dOSN3S ALIQINNH ww S3HONI ML addv - LN
FLIL (payoads asweuo ssaun)  SBOUBIS|O | ERLE] aYHD
] . (sayow) ww 'SWIT TWNa 41
o oo 031195 "ONI SLNIWNPLSNI 89 N3
-poud 13} PESn JO Pade3 'S30 & @m W m w I NI SNOISN3IWIO 2Z'PO'E6 3lva
PASCEEIP S0 O 10U §1 WEUR30P $14 ) = 5
9661 @ rELI-vE "ASSY L3N SIN IWoS
‘ON -
waLl SHHYNTY NOILdI¥DS3a "ON sH4I 'ON1¥vd | WN |
ALD
ni nLoo
mol_ﬂ NQH zesoom
ON
h -
LN 9
AG+
M+ =B NId
aND = ¥ Nid
in
n 9S089E-HIH | |
10 ans
€3 Wh
2859017
e AN s 1no
230 T 1
iz ALGINNH
LN
13 A+
€
v ©
4
MG+ S
NG+ S
g g
@ 0 >
= RS
= [y
m m L — |
ML | 89 ZZP0'66 958 3ISY313Y TYILNI - Ww 3
o
‘ONHO ['NMO | 3Lva ¥38WNN NOa NOILdI¥OS3a A3Y




_‘ _\.V_‘ m|mm _\ 0 _\ m R a3sn 1ON | d3sn LsSY1 OMQ LEL3-SE SWYNITIS
A3y HIAWNN INIWNDOA | 133HS | IZIS « LTSTIONY o LTSTIONY R - €2 ONIMYEA Q3LVHINID ¥31NdWOD
SZOTX LT - L4D
OILYW3HOS sievn su o . : I
adv0od 104.1LNOD H31V3IH - Id
WWN SIHONI or addv - I
‘FLIL (paysds osmewiosson)  S20URIBIOL | AN ) - £n "SAVHY4 NI SINTVA HOLIOVAYD 2
wos vorssusd van o ooy U UOZ (Seyoupwwi - ‘SWIOIVNOS | ML ek ‘SWHO NIS3NTVA HOLSIS3d b
e Ll S 2 9 ddiy - NISNOISNIWIQ | 1£5000]  3Lva ‘STLON
000z @ - Wilkl3-va -ASSY L¥3IN ANON VoS
‘ON -
W3kl SHYYINIY NOILdI¥D2S3a ‘ON s "4 ‘ON 1¥vd WnN _
ALD
- . MHI
%66t m 2 Nm_wmmmﬁ H)mo,xoz
AAN—
ds! 0 ) O
e %01 w rse| 23
< _ € ngi -
w ¢ Y0 1O |+
~ L AgL —
bd PIk AZL+ +—0
¥3 L 13
06T 9d Zovem| € _
arLPNL + ano
O 1< 3 . 0L RSN < i 100 Sael
o= LyD - . 5 2\/\/« 1 SNIS/L
(<] - in
ZNZ cn A SH
AN -
Ay anNo =+ NId b
ugolL AZL+=8 NId
|1
11 N
€0 ugol ¢n 4_.
[AS)] =)
~
% 8 Azv+ 5
mz [ |
-4
or ELE LE'S50°00 £06 3Sv313Y TVILINI L - M
G
OAHD | N3 31vd HIFWNN NOa NOILdI¥OS30 A3Y

96



PN Kipp &
&Zonen

BREWER REFERENCE DOCUMENTATION

Section 10.6 Optics

10.6.1 Instrument Optics Overall Diagram
-Optical Assembly BA-C61/C

10.6.2 Foreoptics
- Assembly BA-F01 /C
- Lamp BA-F96
- IRIS Actuator BA-F106 /B
- Zenith Drive BA-F114 /B

10.6.3 Spectrometer
- Assembly BA-S01
- Spectrometer Mechanical Assembly BA-S02
- Slitmask Motor Assembly BA-S128
- Grating Support Assembly BA-S51

10.6.4 Photomultiplier
- Assembly BA-P01
- Tube Assembly BA-P02
- High Speed Amp Assembly BA-P23
- High Speed Amp Board Schematic BS-P23
- Filter Wheel #3 housing assembly BA-P44

Figure

10.6-1.1
10.6-1.2

10.6-2.1
10.6-2.2
10.6-2.3
10.6-2.4

10.6-3.1
10.6-3.2
10.6-3.3
10.6-3.4

10.6-4.1
10.6-4.2
10.6-4.3
10.6-4.4
10.6-4.5

MKIV SERVICE MANUAL

97



PN Kipp &
&Zonen

Foreoptics

Figure 10.6-1.1

PM1

Spectrometer

98

MKIV SERVICE MANUAL



A e

oo | a33s | ame

AN IAN ' ASSY
WOILd0 3137dNOD

A0 80rYD BRI

"

ESETCEGITEN

L | FIHINI
A 11—
oM
ALD
NI BIEEIVE QLedvE
1AM 0£2rve NLEDVE
AT 2L0-vE &L53-vE
B 100-vE L83-vE
Tddy | ASSY LGN ‘ON LHvd
g8-d NCILD3S

Q¥LED3vE ONY 2180-Y8
HO04.2, VIS0 335 NWMOHS

WEDYE ONY 190vE I/

of(s9) (w2)
@ O
| —(CEEN

DY O3LVEENID HILENDD

o}

(AIND CrLa2°va ONY B/1972-va) 3 TvL3a

@9.@99

R

[ER]
O LRI

aweafwera | Fva HFEANM NI

HOULHIEI0

AZH ONY ON Ldvd HLIM ¥ ONY Y1 %
'ONITIYLSNI OL H0IHd SOvIHHL 3HL 40 W OL LNWIIHENT 3ZI3S-ILNY ahﬂ&@

L3IV SNLLNNOW OL
SHOLIINNOD TS SNLLNAOKW NIHM ATNG HIHSYM Ly | 38|
LBV ND L0EF AB AHVA AV
310H 3HL 40 NOILISO IHL BLON (21 WAL ALY NISN 39v1d

NI 3HNSIS ONY 10H OLNI (£ WALI) ASSY HOLSIWHIHL 4.25@

S3L10ON
WY NOILD3S
= = =
—
® 1]
T 2 iufm; | voow
@E<] =00
;mzn_ u&mom,,.m @ ATNO a0vE
NV 490 !.J)@ any L93-va
° °
—
1]
=B 1
N
Y
©
S
~
g
S
2
[ |

99



DOCUMENT MO,

REV DESCRIPTION CCN NUMBER DATE CWN. | CHED.
o 1 INITIAL RELEASE - WAS AES DOG22-R41 e az10.Mm AGV | IW
:':) 2 ADD ITEM 21, REM NOTE 1, ADD NOTE 3 345 a7 10,28 DF KL
o 3 PILREV 346 a87.10.29 L] RA
4 ADD ITEMS 24,1113 358 a7 12,08 [LH] RA
5 CHG ITEM 2, DEL ITEMS 17,21 408 88.06.07 cw | RP
] DEL BA-WM2AN, ADD BA-CE1B 418 330502 Cw | RA
7 ADD ITEMS 4,5 457 90.03.28 Fv R,
8 PICTORIAL CHG, 5TD LAMP 538 00422 Fv Fv
9 CHGITEM 25 TO 1/2° FROM 7r16" 546 91.08.20 Fv KL
10 CHG ITEM 10 FROM INT TOOTH TC SPLIT 563 92.01.06 Fv RP
11 CHGITEM 17, DEL ITEM 21 T45 95 0817 FY RP
12 ADD NOTE 3. ADD ITEM 27 Tay 95 0917 CF | THLL
13 MEW FOREQPTICE ASSY 522 93.02.18 MSE | THLL

100




PN Kipp &
&Zonen

BA-C61/D BREWER Complete Optical Assy

Item No. Part No. Description Qty
1 BA-S01 Spectrometer Assy, MKII --
2 BA-S01/B Spectrometer Assy, MKIV 1.00
3 BA-C62 Main Support Frame Assy 1.00
4 BA-FO1 Foreoptics Assy, MKII -
5 BA-F01/B Foreoptics Assy, MKIV --
6 BA-C71 Light Cover Assy 1.00
7 BA-W52 Thermistor Assy -
8 BA-PO1 Photomultiplier Housing Assy, MKII -
9 BA-P42 Photomultiplier Housing Assy, MKIV 1.00
10 BA-P44 Filterwheel #3 Housing Assy 1.00
11 BM-C70 Options Connector Bracket 1.00
12 85-10-150 Adhesive, Sealant, RTV --
13 81-90-620 Connector Slide Lock Post 3.00
14 83-79-072 Screw, 6-32 x 5/8"Lg, Skt Hd Cap, SS 1.00
15 83-87-211 Screw, Mach 10-32 x 5/8 FH H 1.00
16 83-87-194 Screw, 8-32 x 1/2 FI Hd Hs, SS 1.00
17 83-79-070 Scrw 6-32 x 1/2 HSC SS 2.00
18 83-79-114 Screw, 10-32 x 1/2"Lg, Skt Hd Cap, SS -
19 83-79-119 Screw, 10-32 x 1"Lg, Skt Hd Cap, SS --
20 83-95-607 Washer, #10, Internal Tooth Lock, SS 4.00
22 83-95-749 Washer, #6, Split Lock, SS 3.00
23 83-79-122 Screw, 10-32 x 1-1/2"Lg, Skt Hd Cap, SS 4.00
24 83-95-750 Washer, #8, Split Lock, SS 6.00
25 83-79-084 Screw, 8-32 x 1/2"Lg, Skt Hd Cap, Hex, SS 6.00
27 85-10-905 Anti-seize Lubricant 2.00
28 BA-F01/C Foreoptics Assy New MKII --
29 BA-F01/D Foreoptics Assy New MKIII, MKIV 1.00

MKIV SERVICE MANUAL

101



L

Zk L04-v8 _ L1 a
s wmemmmces | 530 | 5 .
. OB YE BILELD-YE Qri04vE
ASSW SDIL40 JH04 ST TR
LA T 8192-v3 " 1810-vA 81048
DHI SLNINWVELENI 204%8 190va \04wa
AL ——= . ASSV OGN | ON Inva
e AW _ MO L NIR3Q _ e N L na ]

T

00 13 0 A ILRIND D U LEd L e Pt Beq Sgied uean & Ul A1SE pausILY D00 01
TG LSS G | 4w Dl 0 500 OLOSYE BUR V| DSYE IO REE EQ

| 14991 5 UCARTTSUN B3 BA099G 1 109N IETES 1L04-YE FUR DN 04VE Bupang ..af,q
(42 "B SUab) LSUSEM DUR SMDE Dursn (g 50 £ wbl] A5Ey J0TGY D .?ﬂ
Jeewans ad
(24 Ussir) LOPBULCD Bewa 0Z "L | TS RISEEM DU SaD0 BUren () Wil Um0 Sdcers .suﬂ
W00 O Kibiuy DALY 90 UED MAUDS 186 JBUL U soioa o4 (1L way) el Sugunow o .?ﬂ

S—Eua”r!ﬁuﬁu.«h_m—...u“:tuu—n:uu.._u:uuw;!.x._u..‘l.nu:.ﬁnsﬂ.:ﬁ
U e PR S0P BLAMBIA DU 0 141 AUSOCD0 SR S LD 19 W) JETY DU LOREIGHED) B .S-H“ 7
2qNH ROY RALREN; A UD SIS 195 ] LaguElL $aan BLuan agl o sEuad
UIRMIBG (17 §) WILT H0IIE 51 A 0F ISNIRE PUF (7 wa] L35y BONL $30E0 1UBI4 SRR

BGR) SR UM Bu) U0 BRieTE I o gl (81308 AT J08 D00 CH RSEE dgmabing Sul woy

frwe (1) WASRE 9Gn SD000 SY UOGEDdaE -90R] $3640 JEAI 943 INO PUE [@IyMia) S uBnoag
Bunioo) JB0Us JE9A § LINAC 1RG0 (WIS € BRI PUE [9UWSSTR Sl LD LOASOD TUBnE pund:
93 Bun 15 20 p wanl KRy BUSINGH IDSGMSIRS B DUR 1T Wal) M5 BONL S2000 20 B Feu

L0 WE BUE DVLDS-YE Sa9qussse oy 5 ( ) @ wa
AIL03-¥E PUE | QYR SHCUEEE 201 % (901 4va) £ Wil
QI0EYE PO L0 YE SHIAEIE 0y § (D04 vd) § Wil
W48 PUR L04-VE Heauubsee b5y %1 (804-va) » wa
QL0 WE BUE VL0 SORUSEE g B (Bl A wE) | wa
SOUGUSTSE JUA0D DN C8 SWOY IFHE G EUE £ G P | SN Kj LCWENLED € 51 Suimcgoy zﬂ

SILOH

s | o -y
Ty | o
Tl | 43 420
50 |4 HEH30
R IE] T
an | a4 ]
v | oA
]
TR EE
e s
TR S
OB I OOTEOT
s wz | 2uva I D O IT T

<

V- ¥ LI3S

OILYWIHOS HOLOW ¥3dd3Ls

P LS00 m
TTLEWOD

SNOD HOLOW

|Figure 10.6-2.1 |

L [

102



REW DESCRIPTION DCN NUMEER DATE CAWM. J CHED.

g

E E 1 FIRST ISSUE 301400-RN-288

g g 2 WAS SED 381400-1D-240 B2 1101 CF WB

§ 3 ADDMOTES 1 & 2, REMOVE "EP-FOT DON-352 BY 1118 Ms R
4 PICTORIAL CHG. ITEM 4, P/L CHG ITEM 15 DCN-370 8810119 cw RFP
5 INCORPORATE BA-FO2; CREATE /B ASSY DON-457-3 80.03.27 Fv RA
G UPDATE ITEM & TO SHOW NEW DESIGN DCN-506 90.10.24 Fv RA
7 UPDATE MNOTES DCN-5564 920521 Fv RF
8 PICT. CHG OMLY, ITEM 7, UFDATE NOTES DCN-GT4 940221 Fv Ds
a CHG ITEM &, UPDATE NOTES DCN-T35 06.09.30 CF Ds
10 PICTORIAL CHANGES DCN-TBS 96.10.07 CF | TKLL
11 NEW ELECTROMNICS 822 08.03.19 MSE | THLL
12 ADD CABLE TIES, ITEM 23 868 821115 RKF | TELL

NOTES:

&he following is a darification for items 1, 4, 5, 7 and &, these items go into different assemblies.
Item 1 (BA-F114/8) is for assemblies BA-FO1/C and BA-FO1/D.
Item 4 (BA-FOB) is for assemblies BA-FO1 and BA-FO1/C,
Item 5 (BA-FOB/B) is for assemblies BA-FO1/B and BA-FO1/D
Iltem 7 (BA-F108) is for assemblies BA-FO1 and BA-FO1/B.
Item 8 (BA-F106/8) 1s for assemblies BA-FO1/C and BA-FO1/D.

nstall the Rear Optics Tube Assy (item 3) and the FilterWheel Housing Assy (item 4 or §). Using the
round quartz position on the filterwheel and viewing a distant object, obtain a clear image looking
through the filterwheel and out the rear optics tube. Reposition the optics tube 3.8mm (.13) away
fram the filterwheel assy (to correct fer UV fecus), Tighten the set screws on the filterwheel rear tube

>

nstall the Front Optics Tube Assy (item 2) and adjust so there is approx. 21cm (8.27) between
e centers of the viewing tubes. Tighten the set screws on the filterwheel front tube.

P

nstall the Calibration Lamp Assy (item 6) on the side opposite that of the viewing tubes and with the
ads directed toward the filterwheels, Secure the #4-40 screws (item 15) and lock washers (item 16).

[>]>

nar to mounting gear (item 11) to maotor, ensure that set screw can be turmned freely into bore.

stall stepper motors (item 10) using screws and washers (items 17, 20). Wire connectors (item 12)
as per schematic.

nstall the Actuator Assy (item 7 or 8) using screws and washers (items 18, 21).

[>

hen building BA-FO1/C and BA-FO1/D install item 19 before the installation of item 1.

Ahe assy of BA-FO1/C and BA-FO1/D refer to drawing BA-F114 for assembly details.

10, Place finished assy in a clean plastic bag and label with part no. and current rev of this doc

103



< 964-vg9 1L N DN 64-YE INYNI T
= wggnon nannooa | 133HS w“....ww s - . breicien ONIMYED QILYHINID HILNDNOD (110 ANY TOHOOTY HLIM Nv310) ASSY
o P HILAY SINRMSEIDNIE 40 3384 Tov (L2 ONY 01’6 SNIAL SNV ONY SHIT JHNSNIT 9
g [
ASSY dWY1 NOILYHEITYO L] ONISIOH 311 40 30ISLNQ
N SIHONI ™ Qdav WO ALY ATddy (£2 WAL ALY DNISN I10H NI STHIM FHND3S 'ASSY mu.ﬁ_@
= - o Ramem) v Ll (5 WAL WY QUVANYLS JHL
T 2305 NI SLNINNHLSNI Gepuuw - SWOTvNOdl| A nma HYINDION3dY3d FdY SINIWYTIE S.LI LYHL OS 03LYLOH S1 dWY AUNOHIIN JHNSN
g ot - p— NI SNO HOLos|  awa
N aes & Um.—.I—UWII o v p— 'NNGD NI ONMTIVLSNI OL HOMd (P2 WAL MNIHHSLYIH H1IM H3A0D aNv (1L N3
- e HITTOH dv] 40 STHIM 40 SONT OL (52 WAL JM 40 §3231d ‘NI 0°Z-Z 30N
waLl SYHYINIY NOLLEIEOS30 onsuan | oniwve | wn I FeVMOHYH HIHLO O¥YISIO NMOI
ALD S¥ HIHSYMMNDOT INC ONY HIHSYMLY TS INC HLIM (€1 WAL SL80d TTVLS
{8k waLn
MIHOS 135 3HL ONILENMAY ONY L WELI NO I2¥4HNS 03IAMND JHL 40 d0L NO
NO 3ENL FHL DNIDYd A8 L0¥d 184-¥E DIF DNISN AS QIHSMHWODIY 38 NYD
SIHL '} WAL 40 IDVHHNE 3AEND 40 WOLLOE HLIM HSM4 3AIS dOL MY SN
SOHWMOL 3903 OIHIINYHD HLIM QI TTVLSNI S| (¥ WALI) HANIVLIE SNIT FENSN
‘S3LON
ALIFYTD O NMOHS
1ON IHYMOYYH IN0S
V=¥ NOILD3S TvILdvd
Q oL
[4%
4
N =>c
z °/ T
sl =y
Z Z
: ©o8
Y &
o —\% o
8l <
Y ‘l_ 9 Lz
5
g waLn 9109418 VO 02 —
div1 alLs !
9709 W18 v 02
ON — B
N — £ 2
N v A
©
— ON — ¢ S
N — E ~
(L1 v * 8 S
LLELL (L1 W3LI 40 LHvd) IHM YD 81 102 %18 ¥9 02
L] 40 | szeozg sEL Vel ILWOAN L WAL DHD t | p8 AW ANNONIN . 9 3
=Tl oos = P b (L1 WAL O Lavd) g vD gL 2102318 ¥9 02 _.nﬂu.v
B T
mm
™| M| sonee] _ —— 3SVA13H TWLLINI L |&5 —
3 (2L wan
awHa| M | 3lva HIAANN N MOILAI0$30 A3 NNO Nid @

104



PN Kipp &
&Zonen

BA-F01/D FORE OPTICS ASSY
Item No. Part No. Description Qty

1 BA-F114/B Zenith Drive Assy 1.00
2 BA-F04 Front Optics Tube Assy 1.00
3 BA-F06 Rear Optics Tube Assy 1.00
4 BA-FO8 Filterwheel Housing Assy --

5 BA-F08/B Filterwheel Housing Assy 1.00
6 BA-F96 Calibration Lamp Assy 1.00
7 BA-F106 Iris Actuator Assy --

8 BA-F106/B Iris Actuator Assy 1.00
9 81-90-630 Lock, Conn S| Ret 2.00
10 50-10-030 Motor Stepper PPS-0-380 1 2.00
11 88-85-653 Gear, 24T, 48P, 1/8F, 1/8B, NY 2.00
12 81-46-124 Conn 'D' 15 Cir M Crimp B 2.00
15 83-79-048 Screw, Mach 4-40 x 5/16 HX 4.00
16 83-95-748 Washer, #4, Split Lock, SS 4.00
17 83-79-047 Screw 4-40 x 1/4 HSC SS 4.00
18 83-51-786 Screw 6-32 x 5/8 Button HD 2.00
19 83-56-143 Screw, Set 6-32 x 1/4 Cup 3.00
20 83-95-604 Washer, #4, Internal Tooth Lock, SS 4.00
21 83-95-605 Washer, #6, Internal Tooth Lock, SS 2.00
22 99-31-441 Wire Hookup, 20AWG IRR PV 0.20

MKIV SERVICE MANUAL

105



A Q0L 4-vg [N MO 'S043WE TWNT IS
Ay e T ] WN_Om A — DNINYHO JALYHINTD HILNIN0D
szos "A3Y ONY 'ON L¥vd HLIM 138%1 ONY OYL '€
o vy 00V
ASSY HOLVNLOV Sidl — i ‘8 Nid HO4 § Nid 40 SNOILYI0T JHL IONYHIXI ANY
W FHONI ™ML Oddv
. . e £ Nid 404 9 NId 40 SNOILYO0 3HL FONVHOXE 901.4-V8 moQ
e LTSI DN SLNIWNE LS sopuluw  SWaWNOdI| A4 NMa S3HIM DONIddWEM-TIL ONY HOLO3INNOD OL ONIT8NISSY OL WOldd
e vy poen o g ey NI SNO -
ot | B o f v | M et ML) METT NMOHS SY Mv8 30VdS NI STI0H NHHL STHIM HOSNIS mm(Q
- a3s010 'S31ON
waLl SHEYWIY NCILJIOS30 ONSHIN ON Luvd Wn _ ¥ z
AT
SZTFOL
035072 LEEL] QL04-vE Ni04vE Be0L4-vE
LEL]s] a3so1a BILD=YE 10 4-vE 801 34v8
8 Y ASEY LX3IN ON Lidvd
N340
9/9014-v4
d04 DILVINTHOS
[ |
ma
L
NHD
gk
NYD
&
ma
]
NyD
€L
Sl S
I _
| AV L _
I _
| -
k-] o
Fi
W
L]
LM
oL
1HM
el NS ‘
il ma '
\(\ruml)\ a3y .
e L
HOLOW 40 358
1S3UWAN 2% L 8N00
ld
™
N
©
S
~
g S
ThL | 95w BL 2068 zze B90L4-vE 40 NOILYIHD z H— M z z H o
S
sta | 4a | mzows Y29NDO 43 INSSI L5HI4 L |8 w ° ° -
OHHD | NAYD 3lva HIAWNN NDO MOLLAIHIE30 A3H




= EWIPLIYE IRV TS
S— a-.;.n.."u.,u“ \ AT T LY HENED ML MANOS
— o TPy pvery ‘ATH ONY 'ON Ltidl HLWM 7387 ONY ©v8 '6
. =TT — e i ‘NSLHOILYAAO LON 00 'STINI £ 01 § INTYA INDYOL OL MIOS ¥ITINCHS FHL NBIHOIL NIHL LN O
EQ s e e SRR an | owo 10vE L Ve - Lids SOVIHHL 1708 430TN0HS NO L1207 TIVLSNI LASSY TvNId) 13A31 LEN ._.4
T | e L) ASSY LEN ON Luvd “TAA31 ASSY SIHL LY 1108 ¥30TNCHS NLHSIL 10N ¢d
s eeaes g ddo) Nl =] = NIWCHS SV 311d DNLLNNOW JHL OL (S WAL ASSY ¥F 101 Hmzmmw%mmﬁ
T — —_— _ i _ — _ = _U.W "SIOVAUNS HOIMALYT IHL 1Y S530XT IA0WTH '9€ WAL ONISN ASSY
P i Y1 IHL 20 JAISNI ILVORENT ONY INVIIHENT HUM MIHOS SYNS zct&
403 Mﬂmﬂmﬂ e st o 2 ‘NALHOLLEIAD 10N 00 (MONAY 23d §¥) HIINID 14vHS ONY AL 1d FHL 40 HINHGD IHL
. ONILOZSHAIN ‘FT0H LNFWHOV.LLY S.11 30 FULNID FHL WOHE LNO LHOIVALS (L WaALI) HOSNIS zo:@
e} 13A31 ASSY LXIN 1¥ 3NOA 38 TTM LI 'MON ADYENIOY NOILISOd
s I JIND3Y LON S300 LNIWNOITY SIHL (3N LND OL TATTVaYd) NAMOHS S NOILISOd
% o KIOITIWLSNI 38 0L (6 SWAL) HvTI02 NO 100 NN z@:@
I NG "NWOHS SV T34 ASSY LX3N Lv G3TIVLSNI
¢ o 38 OL SWAL 3STHL 'ASSY SIHL OL HOVLLY ONY $Z ONY '6 "0 'L SW3LI O
Q [+]
_H/ "HLIAL TIN4 OML 50 NOILY.LON WWININ 'S WILI HLUA HS3W OL LI
| ? /@ I18YNI OL ‘HSWHOVE MyID JAONITH OL (2 WILY) HYID NO SONIHAS w.mmzn!o@
" [ 31574 OL ONILNNOW OL MO "8I ONY
New az) ot ONIHSNE NITMALIA IV 10" HLWA (11 WAL HOLOW OL {8 WAL Hv3D jﬁmé
3
) . '$31ON
L
a3
AT ¥ LZIW0S
¥ odC
¥=¥ NOILD3S
AAAF e
& =A
Y
\AAAT s ¢ ATNO 434 HO4
£ 2049 OL
ArAs 1" QIENASSY NMOHS
HOL0A <0 35vE I\\ - n
LSTUVAN 2215700 i N L
vLidva
404 OILYWIHOS — i —
AHM i
]
msa
113
| NHO
ki
— 811130 338
(4
[
NHD 87Iv13a
19 -]
1 =E) “ “
LAAAS r
» 20
£ i
e =
.
\.c(mr... ¥ia - 4
v, prere= 3 n/._
HOLOW 40 35va ’ ©
1STUVENT 3 L 57102 r («)
~
ma | eocenzo L] P 3LON JUHM3Y '8 Y130 00V ® m
na i EZ'GH00 505 S WAL LNYOIREM 40 'ON Livd OHD s WJ
ML | 8sN BLBYES ol SINNATY 4O NNYITD L H
TL | asn 8L 2066 fra] Bk SYE S0 NOILYIND £ m
T | A wOLlE e o€ %S BWAL 0O z |.|_.r_ !
R ik SV TILN [ =
(=]
OMHD | MWD ETL ] HITANN N2D NOLLANOS30 A3y

107



T3ATT SIHL IV ASSY LHOJdNS DNILYHD OL DNIEdS ONY 00N HSMNd 3HL TIVLSNI 9

(40034 1531 IINVLHIDIY HILIWONLD3DS] L0SVE-dL ¥3d IWN0II0Y 153 JONVIJIDIY WHOINId §

1'D0¥d INSWNDITY 3WvHd TYLd0) LOS-YE-dY NI 038140530 5 INvHZ ONY SDILO NOITY ONY LSNrav +
“LNS IONYELNG ONIDVA 3TWAENS IAYINGD HLIM SNITTTYLSNI  LNNCW SN JHL NO Hevll 381535
FHL HLIM OSNOITY 38 ATIVILING QTNOHS SNIT NI XY IBIH0S (21 WAL YFHSWM NOTAN NSHL

(9 W3LI SNITNIHL (0 WAL HIHSYM INIHJOIN TIVLSNI LSHI4 SNITNOILOIHEOD TTWISNIOL €
NMOHS SY 031200 LEW3LIWOHS

S3231d LND ONISN (3WvHA 40 dOL SOEYMOL 30IS 30IS HLIM) NMOHS SY HOHHIN TIVLSNI 2

05 X 05 $323Id T 08 X 0L 303d | SMOTI0E SY S303Id £ LND "L WELIWOHES 'L

6 10S-vg _
o A
NIL AN 002~ NEN an WE 8/ “va anos-ve
ASSY ¥3L3INOYLOIAS SIS TN SIE 8190 s
SNLLYHD 3N 0081~ 1] 20180°¥E "Wi00va osva
FJuu
I EArEL o NO 035N ASSY LX3N ON Livd
z__ I _ I
1]
|1 ==]
) (438 MOWYDOT ON
YIRS HMALINONLOIHS
5
(-]
V©C€
—o——T1
TTHL | BEM 0 8096 268 HOLOW ¥SYMLINS 40 IDNWHD [}
AL | Bsw 028096 (Y7 HIHSYAM INTHS0IN g
L L] M2 soee 58 (9 WAL ATND DHD WINOLDId L
oH [ ] W0 ¥I5 TW2IILdO 304 JLON INOHOL 0TV @
L] N2 EL L08R Ty B108VE 40 NOULVIND ki
A L] 40 S LV LR ire ASSY HILINOHIIN Mya03N ¥ (=]
H4 40 e BEZ-NOOLOL8 NDQ 338 13 W m
T 40 woLze LOS-dE=S1HVd TrE-ZZ000 53V SYM z W m
[ ISYI13H TWILINI 1 S
[=]
QM| N0 ETR ] HITNAN N2D NOILAMOE30 AIH

SALON
AWNO L0SYE
ANO LOSYE
BRE
[ |o
©
Fl
INIL
~
L 1
A @
S
~
o
S
2
[

108



109

oL 205va _ g e I RV RIS B3RO —
L — L ey B \ - ¥ “ATITdS SNENL MTLISANNHL TLNN SOVIHHL OLNIHEOM ONY SOVINHL OL LNYDINBN un_mw._._zwy._n%
ASSY TYIINYHIIW mii [ ¢ 30%1d QLN
HIALINOMLIILS . .._\..F L mw.M...a.o. n” _HH.“ M_ H20TONY SNHML DML 440 MIVE NAMOO AVM SHL TTY NSLHDIL 'S8 ANV 28 SINILI ONITIVASNI NG
. . r.,....s.” “ONI SELHIPTALENI U — __M..ﬂmﬂ\_“” .on_u_ - “__c“ ] TIATTLESN FHL LY TIVLSNI 504 ASS OL [ WAL 40 LHYd) LOAKE 00 HSMd HIWLL
- s ALISHB Ve v # "ATHO LHOIL ¥IONI
Wi _ vy _ ] _ oN SN _ cuava | ma ,M i W 8 WAL OL TevN0S QALNNON 3uv ST ONY 2L SWALI FHNSNG a1
- R "HLONTT HOS WAL ONY 378W3 SS340 "HOLIINNO D SOHWOL HHOM 'ONI SIHL 1Y 378vD DHIZIL 1HWL .q
TSRS WHOVIO DNIZIA HOLOW 83d S¥ HOLOINNGD m«s«
I00EY 0ALYLS SY NOLLISO (SOYINHL 430 34IM LON 00} LNYDIHENT SS3TX3 430 I ONY LNO MIHDS
MOLOW H34d30S e H. HLA30 YW 0L MIMIHIS TI0H NI MINIS DNIGYIHHL 0L MOIYd SAYIUHL HL 40 #ET 0L IZITISUUNY Medy
““ o MHL ITNYLSIO 3WWS JHL ONOIIS 3HL TIVLSNI ONY MIATYD HIINEIA Y HLM 11 FUNSYSN LSuIS
P ONYE 0D % = n NG TTYLSKI 04 ONY 6 SWALI MEHL SNENL £ XOHddY 38 0IN0HS SNOLLISOd HL0E NI kg SUQ
GERNCE S a = ONIEYIE BV NHHL $1 1 WAL S0 1vd) LIVHS HILTW0HIIN LYHL THNSKNT 9
z AHD “ 5 W31 40 WOLLOE OL TITTwHYd 51 1 WAL LYHL JNSNI 'S
i T3 « "5 WAL OL 3Hvn0DS S10HWEL 0 L6vd) 025-WE L3H0VHE LH0ddNS HILIN0HEIN LyHL JENSNT '+
”H ' ‘S WALI 40 3903 0L 3YVNDS TILNNON Fuv 0 ONY 8 SIWILI LYHL TINSNI €
—azT "5 WAL OL FYVNDS 51 74 WAL LYHL FUNSKI T

STHIM HOLOW 20 HLDNIT TN 350 (SE WAL HOLIINNOD 0L ILNOH STHIM HOLON HLM
ONY J3HINDIY SY SN HOSNIS OLA0 WIHL NMOHS S¥ (L NS ASSY HILIN0UDIN JEM 1

z ‘SALON

29> 8PP o
|

Z

EEE

T 0000

Vi

N
Ny
©
T .
[N = S
2 A
=
= o
m S
= >
T 3 T
DSENDT D5 — = oz 'R
T Noa o —lz
Oreurooeit 035 B LE
Tec R Corine TevaEE i B w
awa|wna | 2va I 0 ] 3




REV DESCRIPTIGN DCM NUMBER DaTE | Dwh | CHKD.
E o INITIAL RELEASE 391400-RN-288 el Pl Pl
N 7 2 WAS 5.ED. 391400-10-120 — e 82.10.01 DF | KL
§ g il 8502-DCH-193 85.02.01 oF KL
= — J— £507-DCN-250 85,0701 OF KL
3 SEE DCH'S 6, W7 87.11.00 ow | rRP
4 ADD MCTES 58, CHG PIL 357 88.01.05 ow | RP
5 ADD ITEM 64,91, DEL ITEM 54 419 881024 ow | Ra
& ADD ITEM 32 524 81.02.21 Fv | RP
7 PICTORIAL CHG ONLY (ITEM 8) 545 51.06.20 e | ey
& ADD NOTE 10 PICTORIAL CHG {ITEM 29,85) £52 53.05 21 Fv | RA
a ADD ITEM 62 & 84 703 94.07.28 P | Ra
10 ADD NOTE 14, ADD [TEM 37 TET 96.00.17 CF

110




PN Kipp &
&Zonen

BA-S01/B SPECTROMETER ASSEMBLY

Iltem No. Part No. Description Qty
1 BA-S02 Spectrometer Mechanical Assy 1.00
3 BA-S128 Shutter Motor Assy 1.00

4 BA-S51 Grating Support Assy, 1800 Line --
5 BA-S51/B Grating Support Assy, 1200 Line 1.00
6 BM-S42 Correction Lens 1.00

7 TP-BA-S01 Acceptance Test Record, Spect Assy --

8 LP-BA-S01 Optical Frame Alignment Proc, Spect --
9 BM-S47 Spherical Mirror 1.00
10 BM-S121 Washer, Correction Lens 1.00
11 98-10-010 Sheet, Closed Cell Neoprene, 1/16", Adh 1.50
12 83-95-830 Washer, Flat,1"OD x 3/16"ID x .015"Thk 1.00
13 83-78-022 Screw, #4-40 x 1/2"Lg,Skt Hd Cap,Nylon 4.00
14 83-40-237 Nut, #4-40, Hex, Nylon 4.00
18 83-79-049 Screw, #4-40 x 3/8"Lg, Skt Hd Cap, SS 2.00
19 83-79-068 Screw, #6-32 x 3/8"Lg, Skt Hd Cap, SS 1.00
20 83-79-051 Screw, #4-40 x 1/2"Lg, Skt Hd Cap, SS 4.00
21 83-95-748 Washer, #4, Split-Lock, SS 6.00
22 83-95-605 Washer, #6, Internal Tooth, SS 1.00

BA-S02 SPECTROMETER MECHANICAL
ASSEMBLY

Iltem No. Part No. Description Qty
1 BA-S21 Micrometer Assy 1.00
2 BA-W33/B Opto Electronic Encoder Assy 2.00
5 BM-S24 Main Baseplate 1.00
6 BM-S25 Front Entrance & Exit Plate 1.00
7 BM-S26 Entrance Slit & Lens Holder 1.00
8 BM-S27 Triangular Top Plate 1.00
9 BM-S28/A Mirror Mount 1.00
10 BM-S28/B Mirror Mount 1.00
11 BM-S29 Micrometer Sensor Mount 1.00
12 BM-S30 Central Vertical Plate 1.00
13 BM-S31 Spring Holder Plate 1.00
14 BM-S32 Frame Support Cone 1.00
15 BM-S46 Exit Slit Plate 1.00
16 BM-S45 Entrance Slit PLate 1.00
18 BM-S33 Entrance Slit Light Trap 1.00
19 BM-S34 Entrance Lens Retainer 1.00
20 BM-S35 Exit Slit Light Trap 1.00
21 BM-S36 Exit Slit Mount #1 1.00
22 BM-S37 Exit Slit Mount #2 1.00
23 BM-S38 Leaf Spring #1 1.00
24 BM-S39 Leaf Spring #2 1.00
25 BM-S40 Support Bar #3 1.00
26 BM-S41 Retainer Plate, Mirror 1.00
28 BM-S43 Knurled Thumb Screw 1.00
29 BM-S44 Drilled Screw 1.00

MKIV SERVICE MANUAL

111



PN Kipp &
&Zonen

BA-S02 SPECTROMETER MECHANICAL
ASSEMBLY
Iltem No. Part No. Description Qty

31 BM-S69 Special Screw 2.00
32 BM-S95 Nylon Slug 1.00
36 85-10-145 Adhesive Sealant (Loctite 242) 1.00
37 85-10-905 Aniti-seize Lubricant 2.00
42 88-99-125 Shaft Spacer, 3/16"Dia, 1/8"Lg 1.00
46 88-99-580 Retaining Ring, External, 1/8" Shaft 1.00
53 50-10-030 Stepper Motor, PPS-0-380 1.00
56 81-46-124 Connector, "D", 15 Pin, Male 1.00
59 85-80-450 Cable-Tie, 4-1/8 x .10, Nylon 7.00
61 83-79-049 Screw, #4-40 x 3/8"Lg, Skt Hd Cap, SS 2.00
62 83-79-031 Screw, #2-56 x 1/2"Lg, Skt Hd Cap, SS 1.00
63 83-51-763 Screw, #4-40 x 3/8"Lg, Btn Hd Hex, SS 2.00
64 83-79-027 Screw, #2-56 x 1/4"Lg, Skt Hd Cap, SS 2.00
65 83-79-029 Screw, #2-56 x 3/8"Lg, Skt Hd Cap, SS 2.00
66 83-79-047 Screw, #4-40 x 1/4"Lg, Skt Hd Cap, SS 6.00
67 83-79-051 Screw, #4-40 x 1/2"Lg, Skt Hd Cap, SS 5.00
68 83-79-068 Screw, #6-32 x 3/8"Lg, Skt Hd Cap, SS 2.00
69 83-79-070 Screw, #6-32 x 1/2"Lg, Skt Hd Cap, SS 7.00
70 83-79-048 Screw, Mach #4-40 x 5/16"Lg, Hex 3.00
71 83-79-084 Screw, #8-32 x 1/2"Lg, Skt Hd Cap, SS 4.00
72 83-79-116 Screw, #10-32 x 5/8"Lg, Skt Hd Cap, SS 3.00
73 83-79-072 Screw, #6-32 x 5/8"Lg, Skt Hd Cap, SS 1.00
74 83-79-053 Screw, #4-40 x 5/8"Lg, Skt Hd Cap, SS 1.00
76 83-87-161 Screw, #4-40 x 1/4"Lg, FlIt Hd Hex, SS 5.00
77 83-87-167 Screw, #4-40 x 5/8"Lg, FIt Hd Hex, SS 1.00
78 83-87-179 Screw, #6-32 x 1/2"Lg, FlIt Hd Hex, SS 3.00
79 83-87-211 Screw, #10-32 x 5/8"Lg, FIt Hd Hex, SS 1.00
80 83-87-194 Screw, #8-32 x 1/2"Lg, FIt Hd Hex, SS 2.00
81 83-87-163 Screw, #4-40 x 3/8"Lg, FIt Hd Hex, SS 1.00
84 83-40-241 Nut, #4-40 x 1/4"Hex x 3/32"Thk, SS 2.00
85 83-40-239 Nut, #4-40 x 1/4"Hex x 3/16"Thk, SS 3.00
86 83-40-301 Nut, #10-32 x 5/16"Hex x 7/16"Thk, SS 1.00
89 85-10-905 Anti-seize Lubricant --
91 83-95-747 Washer, #2, Split-Lock, SS 4.00
92 83-95-748 Washer, #4, Split-Lock, SS 16.00
93 83-95-749 Washer, #6, Split-Lock, SS 9.00
94 83-95-750 Washer, #8, Split-Lock, SS 4.00
95 83-95-752 Washer, #10, Split-Lock, SS 4.00

112

MKIV SERVICE MANUAL



113

Z[ wsve i3 e e

______ 133 | ane

ASSY HOLOW ASYWLNS

Tuu

= 2311953

L — EwvnE — WOULE3930

/34 GNY ‘ON S0 HLIM 138%1 ONY £ W311 ONISN SvE 8
NOILYHIO HILLNHS
HLIA FUISUBLNI LONNYD LI IVHL HINS NNY S| SNIYIM HOSNIS JUNSNT §
dN ONIYALLITHLIM SASSY HOSNIS E:o%
‘DVINSOD HIM3HE THL WONA ONVWNCD NNY. FHL SNISN ONY
Q3NddNS HAMDE HLIM NOT 1 HILLNHS 40 SNINGILISOd TWIavd TYNId €
(b WALI 30Yd DONILNNOW NO SLOTS
HLLIA INITNES1 M3M0HD OS (9 WAL SHOOTE SNLINNOW NOILIS
(NI 08 XOHddY) HOLOW HLIM 03ddnS
JUM 40 HLENTT XYW 351 ‘SACEY DILYINIHIS ¥3d SV ATBNISSY mmsﬂ

S3LON

JILYW3HOS

Ny

1M

NHD

a3y

ZLIE - #¥5D

e sl 1 |

LNSDd= 1

WE Wa

Ny

ON

a3y

N
HOLOW H3dd3ALs

3 s NHO
€
AT EETY

zawvisios | z

w [ o] onw " LIl 0% SR SO T ¥ ONY £ 57100 ' e L

o | oam | ezEie o] TN e

eZISveE
OH LHIAN 200

s NOLL MO 30 Az

Figure 10.6-3.3 |




)

Kipp &

LD Zonen

BA-S128 SLITMASK MOTOR ASSEMBLY
Item No. Part No. Description Qty
1 BM-S126 Slitmask Motor Mounting Plate 1.00
2 BM-S125 Exit Slitmask 1.00
3 BM-S12 Support Plate, Slitmask Motor 1.00
4 BM-S123 Slitmask Sensor Holder, Left 1.00
5 BM-S124 Slitmask Sensor Holder, Right 1.00
6 BM-S127 Slitmask Motor Mounting Block 2.00
8 50-10-033 Motor, Stepper, 12V, 48 Step 1.00
9 89-70-024 Optical Sensor, SW,Slotted 2.00
10 81-46-124 Connector, 'D', 15 Pin, Male 1.00
13 85-80-450 Cable-Tie, 4-1/8 x .10, Nylon 2.00
15 83-51-752 Screw, #2-56 x 1/4"Lg, Button Head 4.00
16 83-79-049 Screw, #4-40 x 3/8"Lg, Skt Hd Cap, SS 2.00
17 83-79-067 Screw, #6-32 x 5/16"Lg, Skt Hd Cap, SS 4.00
18 83-79-068 Screw, #6-32 x 3/8"Lg, Skt Hd Cap, SS 1.00
19 83-56-016 Set Screw, #4-40 x 3/16"Lg, Cup Point, SS 2.00
20 83-95-011 Washer, #4, Flat, SS 2.00
22 83-95-747 Washer, #2, Split Lock, SS 4.00
23 83-95-748 Washer, #4 Split Lock, SS 2.00
24 83-95-749 Washer, #6, Split Lock, SS 5.00

114

MKIV SERVICE MANUAL



6 iesva [l a e \ RN G2 RN
" w%,vx.ﬁ Fv._“___u Mmm}m__u..m Mm..m o —= I — TONLLVED SN 0021 ABALNOEIOSS AN | &/10SvEa | a/16sve
o [ i = | e TONI L9 3NI 0081) 31 SWOHLO3dS NN 10svE 1SS vE
ErrE————— T r ] I T NOLLVOddY ASSV X3N] ON L5vd
el e o8 poeies v NISROIENIMT
= AR = ]
I — L ER] MO39 — O _ Ok LEwd _ Ll T
(Y]
BN e 160 2 ONY L S3LON AV [
w | g | sieoss 15 ¥ W3LI SHO 22 WALl a0V 8
w | oas | eorews 559 ASSY & OL WY 65 00V L
ve | na | ezvots 59 7 OL 81 WO¥S 2 W3LI SHD 9
a | At | woeoss st9 310N §31vaN s
at | mo | erzom st 7ISVEASSYENS 0L SAOCEONLVD | ¥
a | sw | orne 058 cwau tvsoy salonaow casokowd | ¢ | B 8
o | 2 [ oz $500002069 051-0L-00¥46€ O3S SYM T |88
|~ — SRZ 00716 3SV313M TN LT
o
axo| waa | aiva HITHON NOT NOLLdI 40830 Az

TIATT LX3N LV TIVLISNI ONY ATILYHYAIS 51 NSL wgn&_q

@-NEE 0L 3N0H 0.4

'H1d30 ONLLYEIH0 OL NI AOWE MINIS (SOVIHHL 440 34 LON O0) NOLLYDIHEn1
5532%3 440 3dIM ONY LNC AMIHIS HLL3A 1704 OL NEMIEIS ‘F10H CLNIMIHIS

DOMIOYIHHL OL HOlEd SAvINHL IHL 40 #E OL (SE W3LI INwDIHENT WN_mw.n._.Z(»rJ&&ﬂ
“ASSY LXEN LV Q3 TIVLSNI
QN ATALYNYAIS QIDWHOVA 38 OL (2 U0 | WAL ASSY DNILYY
TAING NOLLDZSNI 404 Z0vd L 55YE] €0V dLES-vE SIF DNISN
NMOHS NOISNIWID OL (9 WELI) SINNCH SNIHAS X, zo:.mo%.
SII0H NI A13384 NEnL
(22 WL SAMTHDS FENSNT ONY SIHE30 804 S3T0H A30vTHHL PQWL@ZQ
12340 | W3LI) ASSY SNILVHE HLIM
VIOV ONY ONCT NI $29° S3231d Z OLNI (21 WAL ONINAS S%
TASSY DNILYHD HLIWA 3OWADYD ONY ONOT NI SZL
XOddd¥ §3031d Z OLNI (91 N3LI) SNI¥S WHO4 ONY LN

ONILYHD 40 30 ENS OFHOYHIW H2NOL LON 00 NOILLNY.
S3LON

B8Z) LT

|Figure 10.6-3.4 |

115



PN Kipp &
&Zonen

BA-S51/B GRATING SUPPORT ASSEMBLY

Item No. Part No. Description Qty
1 BA-S74/A Grating/Mount Assy, 1800 Line (Holographic) --
2 BA-S74/C Grating/Mount Assy, 1200 Line (Holographic) 1.00
3 BM-S52 Grating Arm, 35 Degrees -
4 BM-S54 Spring Mount Block #1 1.00
5 BM-S55 Spring Mount Block #2 1.00
6 BM-S56 X' Spring Mount 2.00
7 BM-S57 Grating Control Spring Mount 1.00
8 BM-S58 Push Rod Cone 1.00
9 BM-S66 Wire Spring, Horizontal 4.00
10 BM-S53 Grating Support Plate 1.00
11 BM-S116 Grating Arm, 39 Degrees 1.00
13 BM-S68 Special Screw 1.00
14 BM-S69 Special Screw 2.00
15 BM-S67 Wire Spring, Vertical 1.00
16 78-10-234 Spring, Ext, 3/32"0D x 3/8" x .010" SS Wire 1.00
17 78-10-504 Spring, Comp, 3/16"0D x 2-1/2" x .022" SS Wire 1.00
22 83-79-028 Screw, #2-56 x 5/16"Lg, Skt Hd Cap, SS 8.00
23 83-79-026 Screw, #2-56 x 3/16"Lg, Skt Hd Cap, SS 4.00
24 83-79-027 Screw, #2-56 x 1/4"Lg, Skt Hd Cap, SS 1.00
25 83-79-029 Screw, #2-56 x 3/8"Lg, Skt Hd Cap, SS 1.00
26 83-79-051 Screw, #4-40 x 1/2"Lg, Skt Hd Cap, SS 2.00
28 83-79-054 Screw, #4-40 x 3/4"Lg, Skt Hd Cap, SS 2.00
29 83-79-056 Screw, #4-40 x 1"Lg, Skt Hd Cap, SS 2.00
30 83-79-031 Screw, #2-56 x 1/2"Lg, Skt Hd Cap, SS 2.00
34 85-10-145 ADHESIVE, SEALANT (LOCTITE 242) 0.10
35 85-10-905 ANTI-SEIZE LUBRICANT 2.00
37 83-95-748 Washer, #4, Split Lock, SS 4.00
38 83-95-603 Washer, #2, Internal Tooth Lock, SS 2.00

116

MKIV SERVICE MANUAL



saronIz 0
: ¢ EEEL Anmn 4
v Zrd-ve _ Lo _ ) p——
DONIMZHEA T3 LYHINID ¥ILNEWNOD
= wiemon namnoos | 13aws | azs
GrsovE oy
ASSY ONISNOH f— S50vE 0ELovE Zrerwe
H3AMdILTNNOLOH W =T s ey ADEN —
T F— SaoURsIOL da DHHD
o mAwnE A0S ONI SINFWNHLSNI (sauau) ww SWIaWNa 3 " v
. SO NIShIShEIG s ERZS AZ¥ ANV ON 1¥¥d HLIM 138V 'X08 G3NIVINOD ¥ NI ASSY
e Um.—.l— UW «1
Ee) aa E=TEE] FEEmTE i Twos Q3HSINIA 30v1d G313 TdWOD NI38 IAVH STANAII0Nd FHL ¥ILAY 'L
=
Wl T NCIL=I¥083a ON SN “ON Lidvied W SILON
o
(43821 0L 8L —
'NMOHS JH3HA "ON WIN3S Lind ONIL¥OIAN (0 WALY 138%1 JAISIHAY HOYLLY ‘9
H¥IA0D LG TIVLSNI-IY (£ WAL ALY HLIM JONYTS MOLOINNOD Nid 6 NNOUY T3S 'S
¥3A0D 40 IAISNI 01 9 WALI -
HOVWLLY € I3LI ONISN ONY ATBNISSY Lild OMA ¥3/00 31103678 JAONT ¥ | (oo
Ext] vZ'60'L0 v¥8 {INVIV3S) 'ON Lavd £ WILI 3DHD ¥ "ONIM-0 3HN03S nn_u
ANV LWd 10310%d OL ATBWISSY 40 NI NIJO ¥3A0D (¥ WAL ONIY-0 TIWLSNI '€ .
o
ML asm 8L'L0'66 sve LiNd 20 INIWIOV 13 € o Q ONIMYHA ¥3d SV HOLOINNOD Nid 6 IHL m
W s HLIW G3NOIMY S1 FONYT4 NI HOLON THLNN 5114388 LWl NO SNISNOHNILHOIL 2 [ )
T 40 ZL'P06 018 N3O NOQ 33§ z 50 “LiNd 40 dOL HONOL W
= LON 0T ATBWISSY ¥Yr OL LON TN434vD 38 K1IGNISSY LN ONIMANYHNIHM L | TS
Ws mo 128098 _ 3INSSI LSHI4 L 1 -2
'$3¥NA300d w
ayHO || NMa 3iva HIBAWNN NOO NOILI¥OS3a AJy

z T_l_Ll_.il_lﬁ

117



¥ WALl 40 1dvd

€ WLl 40 Ldivd

(o WAL onT oL

Ty A 7 2 Y

(LR

3L H0 Luvd

0/20d-v8 ‘20d-vd

b < € isuns snnul L4 s L
g Zodva 1" 1| d ol ovae e

a3y vamamsonvasn| iz |om | e e 11N HAMTHE a/10d-va 2/20d-va 'NYD G13IHS
ASSY 39nL Joan [l s AW aavaEa Zrdva aZ0aa 40 3QISLNO NO QILYIIONI NOILISOd 1¥ Aldd¥ ONY (22 WaLI) 138V NO 43NN TYRIZS LWd 3dAL '}
HIdILTNNOLOHd [ EEE] = T [ENEETERE] 10d-ve Z0d-ve S3LON

WL ipagoads samasTEenh  SBOUEIBIO) Wy OHHD y
T aes SN 5 LNTNMHLSNI sepu)uw — sWa WAl gy O NO a3sn ASSY IX3N ON Livd

e e Sy L e Y T (08 WALl 9N 0L “13A37 LX3N OL ATBNISSY MOTIOH OL DNISNOH LWd NI (£ WALI 40 L1dvd OYE) INNOW

=% A i Ea108 (oY o HALTIA ONY SNI7 TTYLSNI NIHL SNISNOH LIWd NO (2 WL) ONIM-0 TIVLSNI 'ATNO OF ONY W/ 4O 94
ON -

wau | s _ NolLawE3 _ O S _ oniwa | wn “13A37 LX3N OL ATIWISSY MOTIOH OL HINIVLIY LWd OL (8/ NO ¥ W3LI HO 2/ NV W/
ALD s NO £ W31 0 LHVd ANZ) ONISNOH LWd HOYLLY NIHL ONISNOH LWd NO (82 WAL ONIM-O TIVLISNI 1

z [:14 JIATN LXIN OL ATEWISSY MOTIOL OL (Z WALl
9 ¥z =0 1¥Vd ¥3HL0) H3A0D LINd HOVLLY NIHL 31V1d 3SVE SIINOHLIZ1I NO (22 WAL ONIN-O TIVLSNI FI
(6 WALI) LYISNI I00HLYD LN 3HL TIVLSNI €L

g 7 .\M BNIQ3300Ud FH0438 | JLON 338 ION3d ONIHIAT0S

11 FHL 40 L4YHS FHL HLIM XVOD JDYLIOA HOIH FHL 40 LIHOV FHL LT3N OL LON INA3vD SNIFE

_ QYVOB ¥3AINKI 3HL NO S1 0L NYD O13IHS 3HL WOXd 34IM 3HL ¥3070S "L¥3SNI 3SVE LNd SHL NI

L F10H 3HL HONOHHL 38NL NOT43L ANY TIM SHL 0334 ONY LiNd FHL HIAO ATINA NvD QT3IHS FHL

' T 317§ NIHL NV Q13IHS 3HL OL Q3F3AT0S IHIM IHL HIAO (21 WAL DNIBNL NQT43L 3HL 3A1NS
A "NAOHS SV (5 W3LIY NVD A13IHS FHL OLNI (5 WAL ¥30YJS HOLO3L0HA ONT Lid THL 1H3SNI 21
\ 1 LIAO0S LWd SHL OLNI ATWHId 1Wd 3HL HSNd 1L

—5 NMOHS SY
_ 3 ATAWISSY JWY 033dS HOIH THL OL ATEWISSY HIAIAIQ/LIHNO0S THL INOHH XYOD TWNOIS FHL 3108 0

w T 911 130708 IHL ANNOUY ScvuM ATI3IHS ZHL JUNS ONDIVIN ‘NAMOHS SV HOLOINNOD
JOVLIOA HOMH JHL OL ATBWISSY ¥IAIAQLIHO0S FHL WOXS XYOO JOVLIOA HOH THL ¥3AI0S 8
9 9 = 7 2 WaLI 46 Livd "NMOHS SV 3Lv1d 35VE SOINONLOIT3 FHL OL (1 WIL) ATINISSY WY 0IIAS HOIH IHL LNNOW '8

A - "WIHL3D0L ATAWISSY ¥IAIAIQGLINOOS FHL 40 XWOO TYNSIS JHL ANV XVOO IDYLTOA HOIH FHL ONITIOH

- 8/20d-ve 311 398D 3HL 40 10O '1NG WOLLOA SMIHOS 334K IHL SHNSNI '31¥1d3Sva SOINONLOTTS

1 L) L1 ecX oz

SHL ONY ATBW3SSY 3HL NI3MLII MIYOS HOVI NO (EE WILI) ONINAS ¥ HLIM (92 WILI) SMINDS
FIHHL ONISN J1Y1d3SYE SOINOHLITTE FHL OL ATEWISSY SIHL LNNOW "ONIMYHA FHL NI NWMOHS
SV OIINIIHO SI LI ONISNSNI "LUISNI 3SVE LWd SHL HONOYHL 310H TTVIWS SHL OL INIDVIaY SI
80d Y3QIAIQ FHL NO 51 TYNIWYIL LYHL 38NS ONIMYW (2 WILI) SLAN JONYTS OML ANV (42 WL
SMIFOS OML ONISN LYISNI 3SVE LiNd FHL OL (91 WALD AT8WISSY HIAINA/LIHIOS LNd IHL LNNOW 2

“F1EVINdY 31 ‘DNISNOH Lind
3HL WOYd LNNOW ¥3LTId ANV SNI1 3HL ANV ¥3NIVLIY LiNd HL WOYS ONISMIOH LWd 3HL MIYISNN
N3HL NOILISOd LO3HHOD FHL A4INIA OL NIVDY 3L¥1d3SVE SOINOHLITII IHL LSNIVOY DNISNOH LNd
3HL NILHOIL "NIVOY SHIHSYMHDIO0T ONY SMIBDS 338HL IHL TIVLSNI ONY LNNOWY ILVINDOUddY HL
YINIVLIY LWONISNOH LN FHL FLVLOY 'SHIHSYMHMOOT ONY SMIUDS 3TMHL IHL IA0WIYH 'ONISNOH
1Wd JHL NISOCT NIHL 38 OTNOHS LI 333HM OL SAILY T3 ONISNCH LWd SHL 30 NOLLISOd 3HL 310N
"LINNOW 531114 ANY SNI1 3HL NI T10H HOLSINYIHL IHL WOU ISIMOOTOHILINNOD $33493A 06
AT3LYWIXOYddY 38 GTNOHS LNOLND HOLOINNOD 3DVLTIOA HOIH FHL "LNMOW 831114 ONY SNI13IHL
ONIOV *ATENISSY O SHL HOd “LNMOW HILTIA ONY SN 3HL NI 3T0H HOLSIWHIHL IHL WOHd
ISWDIOOTO S3THOIA OE ATILVIWIXOYAdY 38 G1NOHS LNOLND HOLOINNOD IOVLTOA HOIH SHL “LNNOW
YLD ANV SN3T IHL ONIOVA 'ATANISSY W/ IHL HOJ "ONISNOH LD 3HL J0 3ONVIL 3HL NI
LNOLNS FHL HLIM dN O3NI1 38 GINOHS 31¥d ISYE SOINOYLITNE FHL NI LNOLND HOLDINNOD
0. 3HL 'ATAWISSY &/ 3HL HO4 'NILHOLL ONY LNMOW Y31 714 ONY SN31 JHL TIVASNI NIHL
ONISNOH LWd 3HL 30 QN3 ¥3IHLO JHL NI (92 WL DNIY-0 ¥IHLO IHL TTVASNI 'SI1GWISSY
O/ONV W/ JHL HO4 "31v1d 3SVE SOINOH19313 FHL LSNIVEV LHOIL S1 L1 ILNN H3NIVL3H
1Wd 3HL OL NO ONISNOH LWd 3HL M3HOS ANV ONISNOH LWd JHL NI (82 WAL ONI¥-0 FHL
TIVLSNI 'SMOTIOH SV LI NIV NSHL ONV £2 NV SZ SWALI ONISN 3L¥1d 3SvA SOINONLOI 13

IHL OL{E/ NO ¥ WALI 30 Ly¥d 'O/ GNV ¥/ NO € W3LI 4O Luvd) YINIYLIY LN THL LNNOW "9

"LOVLNOD Tw2Id13313 G002

H0d 370H ONILNNOW 31¥1dISVE IHL WOHS Q3AOWIY NI38 SYH DNIZIGONY IHL 3uNS ONBIVI (€

® T SW3LI 40 Luvd) 31vd 3SVE SIINOELOIT3 3HL OL DN W30 105 ANV (1€ WIL) HOLOINNOD
JOVLIOA HOIH 3HL LNNOW "NMOHS SV (0€ W3L1) DN ¥IAT0S IHL 340 SAVL IHL 40 INO WL '§

"LNIAT0S

ALVINHOHddY H1IM INIOM ¥30T0S IHL NYITD "03HINII0 SYH ONBOVED ¥O 830705 0700 ON

JHNSNI OL LNIOM ¥3010S 3HL 133dSNI 'SIHL 0 01 AJHINDIY Sl dIL ¥OIHL Y HLIM 1ON3d

ONIYIQT0S ¥ILYIUO O MOP ¥ (S WILD NVO QT13IHS FHL NO HOLVd 3uvE IHL 4O ¥IINID

SHL OL 34IM JHL 50 ONI 35VE HONI b/ 3HL H3AT08 ‘(L1 WIALD SHM DAY FZ 3HL 40 ON3
Y3HLO JHL WOYJ NOILYINSNI 30 HONI 8/1 ONY N3 INO WOXJ NOILYINSNI 30 HONI #/1 WIbL '+

N
9 e WAL 40 1Hvd . "NMOHS SY (51 INFLI) ¥NIBHSLY3H HLIM LNIO™ 330108 ONY G13IHS H3IN0J ONY XVOD TYNOIS
5 IHL 40 G13IHS FHL OL ¥IAI0S '(Z4 WAL FHIN DMY #Z ¥ 40 ONI HOV3 440 NOLLYISANI 30
- HONI /1 dI81S "XV0D TWNSIS SHL 40 HOLDNANCD H3INID SHL WOHL NOLLYINSNI H0 HONI &/
ur 200186
it bk 2 Jo AR : © INOWIY XVOO FOVLION HOIH FHL 40 HOLONANOD HIINID FHL WOHA NOLLYINSNI 0 HONI B/l
e | 40 018086 o8 NDO0 338 2 0 JA0OWIY SHM ONNCH ¥V W04 OL HIV3 LSIML ONY S318¥0 XvOD H108 30 d13IHS 03504X3
- - ~ 3HL QIVHANN "X¥OD TYNOIS FHL 40 AN3 THL WOHA LIHIVT 40 HONI Z/L IAOWIH XvOD
Jou | a3 | treose Soonea SHUNJEI084 0oV. 0vo N eVEOEH ) JDVLIOA HOIH 3HL 3O ONI JHL WO LIHOVT 30 HONI L JAOKIY "05v08 LINJYIO IHL WOYI
| A | sewoms vo5Noa Z310N OOV 51 WAL SAONTY S o SIHONI ¥/$-€ OL 91 WAL 40 X¥0 (4313WVIQ ¥ITIVAS) TNSIS SHL WIN1 ‘QHvO8 LINJHID
—r S 3HL WOYI STHONI 2715 OL 91 W3LI 40 X¥O (43LIWVIC ¥IDUY) 3OVLION HOIH IHL WIIL '€
hodll Rl Rl 15E°N0D Sunvd O8OV 3 L6 'L W aiSh WAL 213130 ¥ >
- . ‘NMOHS JUIHM LWd 3HL OL "LuvdyY
™ | da; Joonee b L INICHA0E 00 Se f le m iy $334930 02} ‘(7 WALI) 17134 40 SHLONTT.SZ0 X b IIUHL HOVLLY OL 1Z WAL 3SN 2
O | e | suwren]  EESMOMESY B AEAS T e i m 5 — 013 "ST00L ‘SLUV AUYSSIOIN IHL HIHLYD '}
g
68Z-Nu-00¥18E 3NSSI 1S¥I4 2 ~ m ‘3MNAIO0N
OXHO | 'NMWO awva YIBWNN N NOILDINOS30 A3y
! 2 € I v B 9

118



PN Kipp &
&Zonen

BA-P42 PHOTOMULTIPLIER HOUSING ASSY

Item No. Part No. Description Qty
1 BA-P02/B Photomultiplier Tube Assy 1.00
3 85-80385 Adhes Transfer Tape 0.75” 3.00
4 83-10-638 O-Ring #038, 2 5/8 x 2 3/4 x 1/16 N.B.R. 1.00
6 70-10-012  Dessicant 2164 Minipax T 1.56gm — 900/gal 2.00
7 85-10-790  Sealant, Contr Volatility 0.10
10 85-41-115  Label, Adhesive, 3/8” x 1 1/4" 1.00

BA-P02/B PHOTOMULTIPLIER HOUSING ASSY

ltem No. Part No. Description Qty
1 BA-P23 Component Assy, High Speed Amp 1.00
2 BM-P52 Baseplate Cover Assy, PMT 1.00
3 BM-P53 Housing Cap Assy, PMT --
4 BM-P53/B  Housing Cap Assy, PMT 1.00
5 BM-P54 Magnetic Shield, Can 1.00
6 BM-P55 Spacer, PMT End Protector 1.00
7 BM-P56 Nut, PMT Socket Flange 2.00
8 BM-P57 Insert, PMT Base 1.00
9 BM-P58 Insert, PMT Cathode 1.00
11 99-31-365  Wire Sfrd IRR PVC 24Ga YL 0.24
12 99-31-362  Wire Hookup 24 AWG IRR PV 0.125
13 99-20-291 Slev Tefn 15 Ga 0.059 ID. 0.20
14 98-45-100 Felt, Any Colour, Approx .05" Thk 0.75
15 99-20-049  Sleeving Heat Shrnk 0.187 0.06
16 95-40-082  Photomultply Skt/VIt Dvdr 1.00
18 89-70-088  PMT 30mm UV CB>11 DC<300 1.00
19 89-70-089  PMT 30mm UV CB>11 DC<100 --
21 85-80-385  Tape, Adhesive, Transfer, 3/4" Wide 1.00
22 85-41-115  Label, Adhesive, 3/8"x1 1/4" 1.00
23 83-95-604  Washer, #4, Internal Tooth Lock, SS 3.00
24 83-79-082  Screw, 8-32 x 3/8" Hsc, SS 2.00
25 83-79-051 Screw, 4-40 x 1/2" Hsc, SS 3.00
26 83-78-023  Screw, Mach 4-40 x 3/4 3.00
27 83-10-644  O-Ring #044-33/4x37 1.00
28 83-10-638 O-Ring #038-25/8x2 3 1.00
30 81-90-370  Lug Connector, BNC 1.00
31 81-15-242  Bulkhead Jack, BNC 1.00
33 78-10-527  Sprng Comp,.88x.24dx.018w 3.00

MKIV SERVICE MANUAL

119



6 g£2d-vd L1l D nt SMO'EZ48 FNYNIIA
=] wamwnn amnoca | 133us | 3218 L — = w,_..wm_““ \ ONWYHO 03LYHINID HILNGNOD
SEO T g Tax
ASSY dyvod sierm s — 01204-v8 '8/204-¥8
dWY d33dS HOIH W S3HONI ] Qddv ‘20d-v8 ‘Z220-vE . -
s o e e T on . —— 6 A3Y £2d-¥8 'SNHL AdILNIAI ONY 138¥1 HOWLLY
C.Th®  usuoz e swownoa] a3 o ASSv LXan "ON Lavd ‘0% WL 'OvE DILYLSILNY NI ASSY A3LS3L 30v1d 'S
G iy BN G padan TR 5 SAHONI NISNOISNINID | 10Z0Es Alva ‘A3aIA0Hd X08 NI DMA SIHL 40 ASY LNIHHND MYy
o i.!;wvwo—fm ﬁ an _! ERt: I REERS CASSY LWEN L2 IS
o (1 WAL £2d-¥E-dL JHNAIO0Hd OL ONIGHOIIY ASSY AIHSINIA 1S3L '€
wan SHINZY NOILJIS30 ONSHA | ONLdvd | Wn Lo 73A37 A19WISSY 1X3N IHL 1v 3 TIYLSNI NIHM AIAOWIY 38 TTIM
ANY ATNO AMYHOJIWIL 34 (6 W3LI) SLNAN IHL “30v1d NI ¥3070S
ANV 0¥Y08 40 3aIS ININOJWOD NO 060° 3ANYLO¥Nd O1 SNid
WINL ‘NMOHS SY MH ONY (€2 W3LI) ¥OLO3NNOD m,_mzmww@
'89d SHL 1O¥INOD HO H3HLO HOYI
HLIM LOVINOD NI 309 LON 00 €140 SNuNL 3HL mm:mz%
'S310N
z
z
czavE _mm T 50 ) 3QIS LNINOdWOD
8190 of le@_9 +
o A u of o, =
- 0+Ufl\ o
m_o ° e (o oElo =
k-] L-1 -
o o
NG
/ ¥
LNdNI T¥NDIS o
ELE (1% 4] €56 LN0AYT OMvOE M3N ] aNnNoYs m
TIHL | Aw rLOLBE oes S3LON 1531 OL 3ONYHD B
AL 40 6004 DS g: -7 LR OL WILI IDNYHD L W
L] Ad ZZHLSE 9L SILON ILVDdN § LD DHD - WWYHOTH g .mu
v M2 801088 lET NOISIAGY Vd § m m F
™ | 40 | osose BE2-NIO-S058 . [} W M
M2
™ | 40 Wwase| __e—— - N R
g
O¥HD | NMA va HIEAWNN NDO NOLLdIXDS3a A3d .

120



e €ed-s89 Ll 0 — OO 2458 NI S
‘A3H wanen annoon | 1334 | 3718 prem— - ONIMYHO DILYHINID HIALNGNOD
- .
OILVINIHOS advog s s
HSINI
dWY d33dS HOIH [ SaHINI Ma Qv
3L tpoed mamaa il SIOUEIHOL W THHD
—— (Supulusl Wi TvNad4|  BH NAAO
wepmme o UBUOZ ————— NISNOSNIWO [prrE amva
s WA AL nn__v_
w651 3 . £ZdvE ASSy 1xaN | _— IWIS
oN-
waLl SHHYNTH NDILJIOS30 ONSHAN | ONLMvd | W0 [
O
6 s
AngL FLIT.S ANg'L 4nig
120 T v T 9 T 9T
m/
Ao OND
an E T angL | 4nio dngp g MET .
noT 80T 610 T+ z0 £2 >gy 00
. en T A
8 BEFETERT] g
Ao
T
B o ] @ 2dl ] i
iy
q anNg S
87 0z 2
N - SDBENZ <3y 4 —o zd 3 oo
EEH zL i Lo\ A/ 6 L _ A Sy
ey [or | r ; = n
Py ; ] <
991 Shi ] Zi £l £ N Idl (xXv02)
L = NELISINS 2] [T NZLLSTING HESHNT TYNDIS Wd
e Ve pos 77 wozz 1z O <
) [ € ey = <
a» ] 3
td ™
Vo T B oo o L P |Buis  ne
a9t = E R ¥ al ¥| o &
92T a0 T [ 7] s EEE
3
Anig
Vl ZLD
g 2
LIIHNI 31V NI P
MET 2
ao | dngy dmo | e | @ —ﬂaqz_ Ao [SYE e
N 0T 02T BOT EIDTe 07 )
1 #
AG+ o T
€1
aaLr
4
Y
©
S
~
i | ez £58 'FTETVIZTITANY 2 SILON ANy £ ar.v
TML | A4 | £211SE o8y S0BENZ DL WBEHENZ WO 1D DHD z Wq
1 2058 Z-NDQ-E058 - =
LI P LPENDD % m F
|| | —— PH-B0900 S IV SVM ._um
L+l
|| — azee ISV T3 TILINI Lo m
Oddv [ NMa | 3Lva HIFANN NOQ NOILdINOS30 e .

121



SIAHINI Z ]
| r 4 EREA snmm L4
9 vrdvg [L° k] O R owarave S
A3 e wernoo | 133us | ais | . vewone ] [— ONIAVA OSLIENEO B NAMOD A3Y ONY 'ON L¥vd HLIM 138¥1 ONY OvE 9
S0 Fr g Fax
ASSY ONISNOH sorm w0 v — ‘3dVL ONISYIN HO/ANY QHYOBNYD HLIM SONINIJO HIvE ANY LNOYS ¥IAOD ‘ASSY M3L4Y S
€'ON 133HMHEILTIL i EETET wa Qaav N 052° ONIGNHLOYd ANV 31%1d 40 I0V4UNS OL IUYNDS SI (9 WALI) LIvHS mm:wza
il e Celee) OB OAHD "ONIMOILS I 13IHMHILTIE IHL J1 HIHSYM NOTAN ¥ IACWIY
o 258 CONI SININNHLSN | BRI o Mg OL AYYSSIOIN 38 AVIN LI ATLOTHHOD ONILYHILO S €4 1FIHMEILTIL 31 INIWEILIA OL
v pr ripemn btes Ve Um .—.l_ Um [ | EERE ziose| 3w H3M3IHE 1S3L NI LS3L (L WAL ASSY ¥AAOD/SNIT TIVLSNI (6 WALI ¥3DVdS aNY (2 WALl
9661 5 Bz TUEVIEs  ASSVLNAN| it o8 ASSY £# M 4 40 NOILYTIYLSNI OL HOIMd 14YHS H3A0 (7h WAL SHIHSYM NOTAN 9 jﬁmz@
ON -
wau SHYVNTY NOLLIOS30 ONSH4N | ONLuvd | Wn | ASSY ONISNOH OL LNNOW
715 ANY (€ WAL ASSY FdIM OL (€ WLl 40 L¥Vd A399va) HOLOANNOD %201 3a1S .:E.mz@
oo 20 o (€ WALI 40 1¥¥d) HOLOINNOD OLNI SIHIM TTVLSNI ONY (S W3LI) I¥NSOTONI NI I1OH
e NYHL 3HIM 0334 NMOHS SY 'XOHddY (¥ W3LI) ASSY HOSNIS OLdO NO SAv31 IHIM Emoﬂ
] 'S3LON
v ll_ v-¥ NOILD3S
| # N
. 7 \ AN 1dy
o _ O ()— w N/ PN
oY
© b N RGO
g _ [\ ]
9 |
/(D /
"3QIS §IHL OL L
7381 'ON TVI43S X1V
|
|
ﬁ 0
| N
ONIYIM HOSNIS OLdO &
TDIL | BSW 8T v088 3] S3LON OL NOILLYINO0OW 9 * 87Iv13a ." .
D sra Ad LZe0'rs 969 Z ALON DHD '¥Z W3 L 3TV 0L WAL WY s | - - - - m
dy =) 207028 LZONDD EZ W3l Qav 'Z ILON DHD [ m
dy =] oLIDzZe L95-NDD ATNG OHD TWTHOLDId £ w m u
dy Ad BLED'LS BZ5-NOQ Z 310N DHD 2T WAL gy z hﬂ :m. mlmd
M2 826088 e ANSSI L5HI4 b W m —_—
Q
OMHD | NO aLva HISWNN NDOO NOILIHDS3a L=
_ L z . _|E|_|_+E|_|£ i .

122



PN Kipp &
&Zonen

BA-P44 Filter Wheel #3 Housing Assy
Item No. Part No. Description Qty
1 BA-P43 Lens/Cover Assy 1.00
2 BA-P38 Filterwheel #3 Assy 1.00
3 BA-P40 Motor Assy 1.00
4 BA-P41 Opto Sensor Assy 1.00
5 BM-P35 Filterwheel Enclosure 1.00
6 BM-P28 Shaft 1.00
7 BM-F73 Connector Bracket 1.00
8 BM-P31 Inspection Plate 1.00
9 BM-P26 Spacer 1.00
11 83-10-613 O-ring, #013, 7/16 x 9/16 x 1/16 NBR 1.00
12 83-10-616 O-ring, #016, 5/8 x 3/4 x 1/16 NBR 1.00
13 83-10-644 O-ring, #044, 3-3/4 x 3-7/8 x 1/16 NBR 1.00
14 83-95-030 Washer, 1/4, Flat Nylon 1/2 6.00
15 85-80-450 Cable Tie, 4-1/8 x .10, Nylon, 18Ib 3.00
17 83-51-752 Screw, 2-56 x 1/4, Btn Hd Hex, SS 1.00
18 83-79-047 Screw, 4-40 x 1/4, Hex Skt Cap, SS 2.00
19 83-79-049 Screw, 4-40 x 3/8, Hex Skt Cap, SS 6.00
20 83-95-748 Washer, #4 Split Lock, SS 2.00
21 85-10-148 Adhesive, Sealant, Silicone, Black 1.00
22 83-87-163 Screw, 4-40 x 3/8, Fh Hex, SS 2.00
23 85-10-145 Adhesive, Sealant (Loctite 242) 0.01
24 83-95-603 Washer, #2, Int-Tooth, Lock, SS 1.00

MKIV SERVICE MANUAL

123



PN Kipp &
&Zonen

BREWER REFERENCE DOCUMENTATION
Section 10.7 Brewer Options

10.7.1 UVB Port Option
- UVB Installation Kit BA-C114

10.7.2 Heater Option
- Assembly BA-C223

10.7.3 Moisture Sensor
- Assembly BA-E135

Section 10.8 Desiccant holder
Assembly BA-C223

Figure
10.7-1

10.7-2.1
10.7-2.2

10.7-3

10.8

124 MKIV SERVICE MANUAL



l 40
€ ¥1L10-vd "L O T snouov S0 #1108 TN I
‘N3 s w0 | 133Hs | 3ms | TETIoNY o | TETEY SNIMYHO OILYHIANTD HILNGWOD ‘81 ONY 51 SINTLIEDNISN ASSY NSIHd 8AN TIVLSNI 2 34N9I14 OL 43434 -
oo i NOILYTIVLSNI WSIHd 8AN ¢
o -
(9AN) NOILYTTY.LSNI HSINI ‘35N UNLNL ¥O4 FHOLS ANY ONIN-0 ANY HISN44I0 AN ‘INOA ZLEYND dvem ATINI38YD Smoa
1I¥ 2 NOILdO Wi SIHINI Wl Qdd¥ ZLHWND IHL INNOW OL Q3SN IEVMANYH ONLLEIXI DNISN (€ WALD ¥314¥aY 9AN IHL OL 3SIHL NILSVS ONINIH0 JHL
T oyt songa v S20UBRIOL | VA HHD 3HL T¥3S-34 OL 038N 39 AVW ONIY-0 ONY 3L¥1d DNINYIS IUVdS 3HL "AHYSSIOIN SI IN0A 8AN IHL 40 WADWIY I -
v TR 35 O] SLNSWMHLSNI Sopulww SWIdWNa 4| mo ) “IWADWIY INOA 8AN E
o ..xaa....._.._ﬂ._uh s v Um P — Um H SIHINI HI SHO) #0E0ER]  3Lvo FIANYH DNIAHEYD OL OHOD 40 ONI HIVLLY
; -
-] v30-ve “ASSV LN Lk IS NOSYIY ANY HOJ G3A0W S1.LINM HO 0INOWIY S1H3A00 4 G380 38 SAYMTIY OINOHS (2 WAL d¥D 3NLDIL0Nd 3LO0N -
TN - ‘6LANY LI 'FL SINALIONISN (€1 WALD ONIY-0 ONY (01 W3LI) INOQ ZLYYND 318N3SSY -
wal SNV NOLLdIEO530 OHEUAN | "OMLuwd | W0 I HIA0D OL (€ WAL 3 L4vaY ANV HISNAHI0 GAN NILSYS 'SMIHDS 0F-F SNILSIXT & ONY (21 WAL SNIM-0 M3N ONISN -
A, “HIENZHI0 SAN. 8Y OL AIH3438 MON 51 Lavd SIHL NMOHS Sv HIHLIDOL S ONY § ' SWILI 319N38SVY -
"ASSY HIMIHE OL HOVLLY ONY SNIH-0 ONY 31¥1d ONITYIS
V8 HHNE-30 ANY STTI0H LOId SNILEIXI WON4 104S '31Vd ONIMYIS NYHL $310H 02 @ '€ TIHa (8V100-vE 8O
L02-vE 40 Luvd] L2D°vE 'ASSY HIADD WOHS (6EL-01-E8 Nid) ONIM-O ONY (820-W8 Nid] 31%1d ONITYIS IAOWIY -
(3N9vH4 SI 3W00 ZLHYND INOLLNYD) | 3ND14 0L U343 -
NOLLYTIWLSNI W00 8AN 2
PEDVE SMA LIH O NOILEO H0 Lavd I8V ONY 'ATNG S350duNd IOININIITY HO4 NMOHS Juv AITTVLSNI 38 OL SWALI '+
2L 308 SILON
—] Sl 1L 308
NOILYTIYLSNI WSIHd 8AN NOILYTTYLSNI INCa 8AN
Y-V NOILO3S
(ASSY HINOD 40 LYvd)
1d 9 'SM3YIS O+
(8/100-v3 WO L0O-vE
40 1¥vd) ASSY ¥3N0D €
ol 0 i \
C —_—e O O /
LT TT |= \
~
1
N
ASSY 3SvE .
«‘ |+ =
~
g
v v S
SN SZTOEE [£4:3 HILYIH HLIM LNYDJIS30 3243y E W m g
= .
™ nd SLLOZE FEENDO (1 D14} NOWYTTVLSNI SWOA DHD z .m m E”
— g —
we | mo | — ISV TWILINI Lz m

OMHD ('MW | 31vwa HITWNN N2 NOLLDIHOS30 A3y

125




A

Kipp &

LD Zonen

BA-C84 UV Port Assy
Item No. Part No. Description Qty
1 BA-F81 UVB Prism Assy 1.00
2 BM-C175 UVB Dome Cap 1.00
3 BM-C37 UVB Adaptor 1.00
4 BM-C38 UVB Dome Light Diffuser Holder 1.00
5 BM-C39 UVB Retaining Ring 1.00
6 BM-C40 UVB Diffuser 1.00
10 10-15-101 Quartz Hemisphere, 50mm MTD 1.00
12 83-10-739 0O-Ring, 2-1/4"ID x 2-1/2"0D x 1/8, #228 1.00
13 83-10-737 O-Ring, 2"ID x 2-1/4"0OD x 1/8, #226 1.00
14 83-51-834 Screw, 10-32 x 1/2"Lg, Btn Hd Hex, SS 3.00
15 83-79-052 Screw, 4-40 x 9/16"Lg, Skt Hd Cap, SS 4.00
17 83-95-787 Washer, #10, Sealing 3.00
18 83-95-748 Washer, #4, Split Lock, SS 4.00
19 83-95-023 Washer, #10, Flat, SS 3.00

126

MKIV SERVICE MANUAL



o)

LEL]

£€2¢eo-vd

HIFAIN INSWND00

Ns_._ g

133Hs | 325

ASSY L1I4 ONILNNOW
NV4/431v3H

L

W SIHINI

Ipegosdy s ) ESOUBISIOL

S g 514138
g BoeRRLLS LA PO L

e 454 P 53 B ‘80803
i ) 0 b e

3651 3 um.—-l

“ONI SLNIWNYLSNI

1952

(sauu) ww SWIQ Tvna
- NI SHC

- ASSY 1XAN

wWaL

SHHYINTH

NOLLIHDS30

ON SM4N 'ON LHvd

-+

Lz

@

e o

GZE04O0

£06

T8 TOHLNOD HILYIH HO4 Nid M3N

ur

Z0Z000

€68

WD ALD ST WAL TN L1 WAL

T

815068

L]

S3INNATH 40 dNNYITD

<|la|w

TIL

SZ L0658

e

3ASYIT3IH TVILINI

OHD

uva

HITWNN N2Q

NCHLAIHD530

ATy

£2Z0-vE
ON NIWNI0Q

EWAD WEZZD-YE SWYNITA
ONFAYHD 03LYHINTD HILNDWOD

€ 133HS NO S3LON
NOILYTI¥LSNI 338

b~ Y

C0

| 1

"0 A3Y '8IEZZ0-VE HO
0 A3Y '£2Z2-VE 'SNHL 'ON Lyvd ILVIHAOHddY HLIM MHvIN ONY OV 0L
1037 Y3MOd WO LSIHLENS AlddNS H3MOd ¥Y3IN Y30T0H
3SNd) 24X NI O¥E SIHL NIW3LI 30V 1d LM ¥31%3H ONITIVLSNI NIHAM
'SMAHL 138V ANV Y8 ¥O01dIZ OLNI 8k YO L SWILI 30v1d 6
‘Ovd SIHL NI SWILIHLIM (2 “ALD) w8 SIuvdS
ANY (1 "ALD) ¥30T0H 38N NI} ¥INOWHL HLAWIZY IHL NI
ATLNIHUND S3SNH 30V 1d3Y LM HILYIH ONITIVLSNI NIHM
'SNHL 138Y71 ANY ©¥8 ¥007dIZ OLNI 9F HO S SW3LI 30v1d 8

‘Z 133HS NO NMOHS S 'L3N0vHE
NO "31N3D € W31 0 dOL 0L OF W3LI IUEI..@

‘03WINDIE S 62 WAL 'SdvHM 3IL3SN 9
‘ENILIOLZL ONY
¥ SWILI ONILNNOW 360438 ONIYIM 3L3TdND
(8 WAL ONISNOH HOLOANNOD OLNI STYNINGEI L
1H3SNI '8 3015 TO0L dWIMD F-LE0L-HLH X310

/

ONISN SIYIM OL (0L WIL) STYNINI L dININD
'SONT TIM WOHS NOLLYINSNI ‘NI LZ'0-910 u_m.q
'SINIOF §30108 ¥3AO (L€ WAL ¥NINHSLY3H
TIVLSNI "43010S ONY NMOHS SV €€ aNY Z€
SWELIONY (§ WAL Nv4 WOY4 Sava1 (k WAL
Z3 ANV L3 WOY4 SAY31 ¥3HIIO0L LSIML €
€8 ANV Z€ SWALI 40 N3 HOW3
NO NI 62'0 NOILYINSNI dId1S 2

'092-1D 100L dWNIHD

ol LINONYd ONISN STYNIWEIL NI
JHIM WD SANI FuIM WOH S

N NOILYINSNI ‘NI LE'C82'0 n__m%

N/ |

r

HALYIH

Nwd

EEE

=
=

|

1F g

| HILYIH

Bk h )

2701 ME

0196418

£701 434

s, 2IsEHE

2701 N8

2701 O34

AYI3Y
GRS -

LHM a3y

a3y
bpt:]

] _
!
13 23

8

= £3 Quv08 3 ]
TOHLNOGD
auvyos H31¥3IH
| z3 OHINDD

€3 THW

7L g

(OWA 0P2) 8/ECZO-VE

\a HIALVIH

(OWA 0ZL) £220-v8

|Figure 10.7-2.1 |

127



- 7 INAAO 4% NaN_ 0] /0 % soworu IMO'BEZZO-VE FNYNI I
P oo poreooo| (538 | 375 | 1 v sro v srow \ ONINVHO QAUVHINID ¥3LNdHOD ‘L 133HS zoqozd.ﬂ SAION 33S ‘9
ASSY 2 I OR B o = JUVMONVH ONLLSIG ONISN ‘G3LVOIONI NOILYIOT ¥ SSERISSY 199-vE 80
NV4/43LV3H T L610-va OL L Wil 'ATBN3SSY QNV08 TOMINGD ¥3LV3H INNOW “#
s “43M3ME NI ¥OLJ3NNOD #d OL
s somenii ZRIESNCES ONI SININNWLSN) [ (B0 W SSHIO W00 ] 8BS | M 8 W3L 133NNOD '0Y¥08 dW¥1 NO #f OL 6 W3ll ‘#d LOINNOD '€
Stoe s betn 0 baen was umhl—umu - gLc086|  Alva “WINOD
c661® —  assv baN| 1w | _Twos AlddNS ¥3MOd OL HSMT4 SLS L13X0vy@ ONIINNOW 3dNS 3IHvA
oN_— "¥3M3YE 3HL 40 HOR3INI 3IHL ONIOVA SINIWITI ¥3LY3H HLM
=TT e NOWL 0530 ON 84 | ON Luvd | wn [ [a/] SINNOW L ¥3LY3H 3HL L& ONY 82 'zg SW3L
Alb '3YYMONYH ONIANVAWOOOV ONISN "¥3A0D 40 S310H O3ddvl
¥N04 3HL HONOYHL ¥3A0J OL £2Z0-Y8 INNOW Z
"¥3A0D A1ddNS ¥3MOd IAOWIY L
'SILON NOILYTIVLSNI
z'l 3OS
Zil 30s
N
XINO 43y R
ASSY 0£20-v8 N
S
o ™~
78 o
OF S
[ asw [rocose zz8 35VI13Y TYLUNI - IN3 RS
Gig w
.Dv_ai TNWO | 3LV0 H3IEANN NIO NOILIHIS30 A3y o -

128



A

Kipp &

L2 Zonen
BA-C223 HEATER/FAN ASSY 120V 230V
Iltem No. Part No. Description Qty Qty

1 12501291-2 HEATER CONTROL BOARD ASSY 1.00 1.00
2 BM-E133 FINNED STRIP HEATER, MODIFIED 2.00 2.00
3 BM-C214 HEATER/FAN MTG BRACKET 1.00 1.00
4 BM-C232 HEATER SHIELD PLATE 1.00 1.00
5 93-10-010 FAN,AXIAL,12V,23.5CFM 1.00 1.00
6 93-10-011 FINGER GUARD,CHROME PLTD 1.00 1.00
8 81-40-192 CONNECTOR, 4 CCT, PLUG, .093 1.00 1.00
9 81-52-642 HEADER,4 SOCKET PLUG 1.00 1.00
10 83-25-024 TERMINAL, CONNECTOR,.093,18-22GA,FEM  2.00 2.00
11 83-25-882 TERM,RNG,NON IN,22-18 #10 8.00 6.00
12 87-70-065 RELAY,ANLG INPT PWR CNTRL 1.00 1.00
13 89-30-040 TERMINAL COVERS,CERAMIC 4.00 4.00
14 83-09-891 SPACER,HEX,M/F,8-32X7/8LG 2.00 2.00
15 83-09-473 SPCR,1/2"0ODX1/2"L,AL,ALOD 4.00 4.00
16 83-20-110 BRCKT,CRNR,2HL,6-32,1/16T 2.00 2.00
17 83-40-283 NUT, 8-32 X HEX STD PAT SS 2.00 2.00
18 83-40-298 NUT, 10-32 X 3/8 HX SS ST 4.00 4.00
19 83-51-800 SCRW 8-32 X 1/4 BUTTON HD 4.00 4.00
20 83-51-839 SCREW,10-32 X 1 BUTTON HD 4.00 4.00
21 83-79-077 SCREW,MACH 6-32 X 1 1/4 HSC, SS 2.00 2.00
22 83-40-278 NUT, HEX, 8-32 X 1/4 X 3-32, SS 4.00 4.00
23 83-95-023 WASHER, #10 FLAT SS 7/16 4.00 4.00
24 83-95-749 WASHER #6 SPLIT LOCK SS 2.00 2.00
25 83-95-750 WASHER #8 SPLIT LOCK SS 6.00 6.00
26 83-95-752 WASHER, #10 SPLIT LOCK SS 4.00 4.00
27 83-95-860 WASHER,MICA HEATER MNT'G 4.00 4.00
28 83-95-606 WASHER #8 INT TOOTH LK SS 4.00 4.00
29 85-80-450 TIE CABLE 4-1/8X.1 NYL 18 6.00 6.00
31 99-20-035 SLEEVING HEATSHRINK .125 0.13 0.13
32 99-31-482 WIRE STRD IRR PVC 18GA BLK 0.85 0.85
33 99-31-483 WIRE STRD IRR PVC 18GA RED 0.85 0.85
34 99-45-064 WIRE 18GA SEW-2 7-STR BLK 3.00 2.27
37 85-10-145 ADHESIVE, SEALANT LOCTITE 0.10 0.10
40 BM-C189 WARNING LABEL, ELEC HAZARD 1.00 1.00
45 91-15-252 FUSE, 2.5A, 250V, SLOW BLOW -- 3.00
46 91-15-262 FUSE, 4A, 250V, SLOW BLOW 3.00 --
47 91-15-280 FUSE, 4A, 125V, SB, 5X20MM 1.00 --
48 91-15-834 FUSE, 2A, 250V, SB 5X20MM IEC -- 1.00

MKIV SERVICE MANUAL

129



SIHONI T | * |0
HEEA ABER
,d\ mm, wM|,ﬂ\m _‘ 40 _\ m o/l T IMA'SE L3V FWYNITIS
‘AN manon Lhancooad| 133HS | 3215 | wrsmow | b= szow INIMYEQ QALVHINGD Y3LNdAAD JdvL NO
s20 ¥ x 0 F % "ON TINNYHO HLIM 138V1 TIVLSNI  ‘A3¥ ANV 'ON
ASSV YNI4 i L HSINIA OMA HLIM 138V134 ANV 9v8 ONILSIX3 9NISN 9vE 'S
dOSN3S ALIdINNH WA S3HONI Qddv "SNOILOINNOD £3—13 9NIM3IA0D ONY 03S0dX3 + W3l 40
UL | (Poupeds ssmieuio ssewn) saoupsaol | 4MY aAHD Ad08 ONIAVIT "ONIddvdam FTIHM 3dvL HILIHLS QL 3dNS
o o) oS 308 ON| SININMILSNI | (20000 Wi SAIG N | ash NMa ONIIWA ‘(0L W3L) 3dVL HLIM O¥V08 3JHILNI dvam ¥
i g Wb mm._ﬂnwsuo.qu.i,w Um._.l—Um“ saon M HM_MZ_NM“ ¢Tv0'86|  AUva (6L W3L) SeL3—vd—dl ONISN OMvog 1S3l ¢
o8t - : e | ST ‘JOVId NI ¥3070S N3IHL QNYOE NO
W3LI SAHHYNIS NOILdI¥OS3a ON B H4W | "ON Lyvd wn _m\ SAvd HLM dN 3ANFM + W3l 40 SAvAT 34NSN3 @
20 'NMOHS SV 431133 NIV¥1S
HOLOANNOD WOMH "NI €17 ATILVWIXONddY
£ HONOMHL | SNId ¥04 S3AIM 440 SUQ
‘NMOHS SY 43113y -S310N
NIVYLS NYHL 318v0 dJOOoT
n
_1| 0'lF §8l ———
mu&muum_TGﬁuaL?
[=E oLy Inifre =
= _ _C Ll AT
o i m' STITT O
M ﬂ L NId L
NYHOVIO ONIMIM -
N
g 13 ol S
WS 3 6 ™~
S |6L"80°66 98 SANMQ3Y 40 JNNV3IT0 L4 u_u. = z3 8 a_l.v
m
ML | 8SW | 109066 qse 3SYIT3H WML - Gm Wq
bz L
"a¥HD|'Nma | 3Lva H3IFWNN NOa NOLLdI¥DS3a EE] e -

L]

ww g |

130



€ £€¢0-vd 11 0 R TSNV
AJH EIENNN INTNND00 | | FIHS EF{=] o L FETONY o | TEII0NY
STOFN o T
e Fe 0L F00r
ASSY HEINIS
¥3d7T0H LNYD22IS3d [ SIHON ma 0¥
LI (boycedt mmamgaiann)  SROUBIBIDL | ANH ARHD
J (=8your) w “BWId TN I NWa
syt e it s UBUOZ il ke
AP g PR Do LIS 0 NI SNOISNIWIO | ZLS000 Juva
SESOETD 90 01 10U 1 RENO0D SHIL d Qn—x
000z B . 3718vL 335 ASSY LXIN (H IWIS
ON-
(LI SHIYINIY NOILdIYDS30 ON S.H4N "ON 1dvd Wi —
ALD
s | ezvozo 16 Sd¥3 WOLLOE ONY dDL DL SONVHD c |8
~
ma ERE ZLioo BEB LFASYD ANY dYD WOLLOE 0L IONWHD z m m
Wz
Ma EEE 615000 oos ISV TWILINI L w M
=]
OHHD | NWa aa HITANN NDO NOILdIHDE30 AT

DM EEZIVE IWVNITS
DONIMYHO Q3LVE3INID HILN4WOD

8/21L0°Y8 'LETOve
9/0€20-v9 '0€20-va

WIEEZOvE

ASSY LX3N

‘ON Ldvd

gﬁx WiEEZ0va 'SNHL 138Y1 ONY OvE ‘€
"NMOHS SV 114 aNY 1331 OY4 ONIMOVE IAILOTLOY ubo__,_m@
13737 ATEWISSY LX3N 1Y 301 LHVYD 40 NOILYTTVLSNI
¥Od 3dVL HLIM 38NL OL #1 ONY 8 SW3LI HOVLLY 'L

‘S3LON

0t

|Figure 10.8

131



